MOBILE MIXERS

PARTS MANUAL

630SD - 720SD - 810SD

FEEDLOT, HIGH ROUGHAGE, SUPER DUTY
STATIONARY, TRUCK & TRAILER MODELS

SERIAL NUMBER UP TO

Harsh International, Inc.
600 Oak Ave.
Eaton, CO 80615-0007
(970) 454-2291

Fax: (970) 454-3491
ldp@harshenviro.com

Price: $2.50 Parts book number: 102824G



AAAIA TEH#TT0ATOO

(AOOE —TAEIA —tg , ENEOAA 7 AQOATOU 888888888888888888888888888888888888888888888888888888888888 o
—E@AO ZOEATOACETT 888888888888888888888888888888888888888888888888888888888888888888888888888888888888888 888 888888 I
40AEIA0 &OA T A o ! @lA AagggsaBReeg 8888888888888888888888888888888888888888888888888888888888888888888888888888888 ©
A0AETAD 1 1A S008I0 AAAB4ERARBEBLERAmAEcaanggss 888 oy
30A &OATA z 4OOAE‘ 888888888888888888888888888888888888888888888888888888888888888888888888888888888 s pw
OAAAQOAID & 8888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888 CT
"0 DA S000000000000000000000000000000000000000000000000000000000000000008000800000000880808080008008808888888888  Cp
AT A A 00 AL RRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRRBRRRRRRRRRRRRRRRRRRRRBBRBBBBBBBBHI
B OO Lo bao L Sobordonmossomprdonmmrristsor B &
BOEOA L ETA Z A0AETAO S880008000000E a0 000L AR 080CERARABRRECERaRmORELERrmamBecenanstssss o'
BOEOA , ETA Z A00AE  S38880000000a000000Ha000000 a0 000 AAA004cAABBREERAROERCEaRBRLcaantessesssy ot
1OCAO TOOA T ATU Chiii00000080800000000 e LLLLO000000660000000000000AmaaRRRRRRRRLLLCROsoos66668888 o
2AA0 SOEOA 100A |’A‘|U 888888888888888888888888888888888888888888888888888888888888888888888888888888888888 TC

$EOAEAOCA 2 77 "AAOEIQ (IOOEI(; C00000088888888SECCCCcBRRRRBRBRRAAAAAOONOONE T
SEOAEAOCA STTO daiee 8888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888888 VT
LETAQO O QU T b
CUAOADTEA ™ O D R RERRRRRRRRRBRRRRRRRRRRRRRRRRRRRRRRRRRD
(UAOAOQIEA =0TOD Z &EIOAOO Coiies00088080000000000000aamaaaaaEEERELRLCCossssss000000000000000aeeiets.  ppt
CUAOAQIEA #T TDTTATOO S00000000eeeeeeeoaannnmmmmmmssssssssssssssssccssssssssoasanmmmmosssssssssssssss ppp
%I AROOEA 3><E0AEAD S000000000000000000000000000000000000000000000080000000800080008080808080808066666666686%  ppL
O e oY
O Y Y O
3<ETC TO T (00000000000000000000000000000000000000000000000000000000000000000000000000000000000000006666666666666666%8 P
I N eessbbeeeee o s csssssnncesccrmmmmmp B O TW O
/81 AOE BT O 0 000000000000000000000000000000000000006808888% P
HEAET #TOO0A (400000008860000000000000aaaaaaa e ELLLELE00000006600000000000000AMARRRRRRRRRRLLLEROOOB086688  pCp
HEAET #1TO00A S0 Gooeaeaaoaaam00000000088088000000ccceeaaaaaaanmammmmmossnnssssssssssssscsssssssss pcew

A0A ™ OAOA SRR OSSO0 ERRCCCERROOOAAEEERRRCCESROOOMaBEEBRRKKEs poo



(AOOE —TAEIA —E@ ,E NECAA 7 AOOATOU

Harsh International warrants each new Harsh Mobile Mix Feeder or

Harsh Stationary Mixer to be free from defects in material and workmanship for a
period of one year from date of delivery. This warranty does not extend to any
claim arising from or occasioned by any misuse, neglect, improper installation,
overloading, failure to properly operate and maintain, or introducing into the mixer
materials uncommon to normal mixing, Further, the warranty does not extend to
mixers or parts thereof which have been altered or repaired at places other than the
Harsh factory, nor shall the warranty apply if any accessories other than Harsh ac-

cessories or those sold by Harsh have been affixed.
This warranty does not cover failures caused by:

- Improper operation

- Unauthorized modifications

- Unauthorized repairs

- Use of Non Harsh parts

- Neglected maintenance, including chain tensioner adjustment

- Usage contrary to the intended purpose of the equipment

This Warranty does not cover replacement of Wear and Maintenance items includ-

ing, but not limited to:

- Lubricants
- Filters

- Hoses

- Tires

- Augers

- Chains

- Idlers

- Bearings

- Pumps

- Motors

- Sprockets



(AOOE —TAEIA —t@ ,E N EOAA 7 AOOATOU
Warranty Notice Required. In order to submit a claim of the limited

warranty, written notice to Harsh must be given at its factory in Eaton, Colorado,
80615, within the one year warranty period. Within such written notice the buyer
must submit a request for a Return Goods Authorization. Upon receipt of the Re-
turned Goods Authorization, the buyer will return the material which is claimed to
be defective to Harsh, F. O. B. its plant within 30 days after the buyer has received
the Returned Goods Authorization. Thereafter, Harsh, at its election, shall either (A)
repair, (B) replace, or (C) repay the price thereof.

Warranty Validation Certificate Required. The warranty provided
herein shall not take effect until the application and registration form (Warranty
Validation Certificate), which is provided at the time of purchase and installation is
completed by the owner and returned to Harsh. Harsh does not transfer to any of
its dealers, distributors, or agents the right to warranty on its behalf. If said dealer
or distributor in performing a service or repair, returns to the Harsh factory on be-
half of the buyer, such parts or mixer, the existence, validity, and applicability of the
warranty regarding such part or mixer remains solely the prerogative of Harsh and
not such dealer or distributor.,

Limitation of Remedy. The remedies provided herein shall be the sole
and exclusive remedies available to the buyer, its heirs, successors, and assigns. If
such limitation is unenforceable, than notwithstanding anything herein to the con-
trary, the maximum damages for which Harsh may or shall be liable shall be the
sales price for the part, component, or assembly claimed to be defective. Harsh
shall not be liable for consequential damages including loss of profits, personal in-
jury or death, property damages, or any other commercial loss arising out of any
claimed failure or defect of the Harsh product.

Exclusive and Sole Warranty. The warranty provided herein is the sole
and only warranty and there is no warranty of merchantability, fitness for a particu-
lar purpose, warranty arising from a course of dealing or usage of trade or any other
implied or express warranty except made specifically provided herein.

Harsh does not assume responsibility for shipping or travel expenses and
reserves the right to make improvements to any model without notice.

T



(AOOE —TAEIA —£@ ,E TEOAA 7 AOOATOU
IMPORTANT NOTICE

To enable us to better serve your needs, please fill out the following waranty
information and return this page to Harsh International. This allows Harsh to
transfer your information into our computer system. With this information we
can bring up your records with all the current invoicing, serial numbers, or
model numbers needed for future reference.

Thank You

Harsh Internatinal, Inc.

600 Oak Street
Eaton, Colorado 80615



(AOOE —TAEIA —£@ ,E TEOAA 7 AOOATOU
WARRANTY VALIDATION CERTIFICATE

&
DELIVERY CHECKLIST

In order to insure the unit is delivered to the customer in a fully operational
condition please fill out the following inspection form and return it to Harsh
International. This form must be returned to Harsh prior to processing any
customer warranty claims.

Hydraulic System
( ) Oil Tank Level
( ) System Leaks
( ) Operation of System & Controls
( ) Engine Mount Pump

Drive System
( ) PTO Control Operation
Bearings Lubricated
Chains Lubricated
Gearbox Levels
Main Augers & Tub Clear of Obstruction

T Tt e e

(
(
(
(

Discharge System
( ) Chains Adjusted
( ) Spout & Bearings Lubricated
( ) System Control Operational

( ) Safety Instructions have been read, demonstrated, and clearly
understood.

Notes & Comments:

Owners Name:
Address:
City, State:
Zip Code:
Phone Number:

Delivery Date: SERIAL NUMBER

The above items have been checked and performed per the instructions in
the operators manual. The manual has been received and delivered to the
owner.

Signed by Dea1erIReprésental_ive _"Signad by Customer

(Specifications Subject to Change Without Notice)

?



To assure continued safe and efficient operation and to maintain the validity of your
warranty use only genuine Harsh replacement parts. To obtain the correct parts for
your mixer, contact the nearest Harsh equipment dealer in your area. If no Harsh

dealer is available, contact Harsh International Inc., 600 Oak Avenue, Eaton, CO
80615, (303) 454-2291.

When ordering parts, be sure to know the Model and Serial numbers of the machine.
For the quickest service when ordering by phone, be prepared to state the part number
and description as well as the Parts Manual part number, the page number and item
number of the part(s) you are ordering.

Always have repairs performed by qualified Service Personnel from your Harsh dealer.

All information, illustrations and specifications contained in this manual are based on the
latest product information available at the time of printing.

Harsh International, Inc. reserves the right to make changes to manuals, parts or
assemblies at any time without prior notice.

REPLACEMENT MANUALS

Replacement or extra Operator's Manuals and Parts Manuals can be downloaded on
our website www.harshenviro.com or contact your local dealer.

All Operator's Manual's and Parts Manuals are ordered by Model number and Serial
number of your unit.

There is a nominal cost for each manual ordered.

1N IMPORTANT !

Before attempting to operate, inspect, adjust, repair or replace any part of your machine
be sure to be thoroughly familiar with your Operator's Manual and observe all safety
notices; both printed in the manual and on decals located on the machine.

FAILURE TO OBSERVE THESE SAFETY RULES COULD RESULT IN
SERIOUS INJURY AND/OR PROPERTY DAMAGE!



—E@AO ZOEATOACET T

Serial Number Code
XX H X X XXX

i i
20w303 Mixer number
25=253%

0=303 Yeor of decode

32=325

i

= Dectide

:?::?.g A=1980's C=2000's

B4 =540 B=1890"s D=2010's
SERIAL 43-430 L indicates: smooth IS

57=575 exterior sides
NUMBER 63=630 _ _ _
LOCATION ai=220  If the serial number of your mixer does not

0=000 . . i 4 5

fall within the serial number breaks listed

on the front cover, you will need to contact

Harsh to get the appropriate manual



40AEIAQ &OATA Q 10IA

@omZxen3)-",%18,%

B !'_?:::- 1$$ 713(%23 13 _%%$%S 4/ 1, ,/7 1$*534—-%_4 /& .54 4/ 7)4(). pTog /& 3#1,%0, 14%
[ 53%$/.1,,5.)4337. joo Crenmm xqCronmng ¥ . $ 1 /6%)
#H+ —)8%2 )& 37 . )3 %A 7%% . foo C*yrnth Xg Cynnng ¥ - $ oo Ctwnnm x¢ Cronnnd
&/25.)43 "%, /7 37 . joo C yrnrth xg C*ynnndi 0, %1 3% 3%% 01243/ /+ Npncugt$S 201 =% i

!'_t_;—. 53%$ /. 1,,5.)4337. joo(#prnrt xg(#prnn( ¥ - $ 1 /6%
#(H+ —)8%2 )& 37 - )3 %A 7%% . foo (H#nnmmh xg (#nmnnq ¥ . $ oo (#rnnm x ¢ (#nnnnd
&/25.)43""%, /7 37 - joo CHnmmmh xg (#nnnndi 0, %1 3% 3%% 01243"//+ Nprqyct$ 201 "% yi priZpps

W



40AEIA0 &OATA Q 10IA

@omZxen3)-",%18,%

ITEM PART # QTY DESCRIPTION ITEM
1 A16605 1 TONGUE 26
2 A1gB06 1 HITCH 27
3 101434 4 SCREWE" 28
4 100554 4 LOCK WASHER 29
5 100658 4 NUT a0
6 102349 1 JACK k]
B NSS 1 JACK MOUNT TUBE a2
7 1na7e 2 SCREW 33
8 101879 2 LOCK WASHER 34
g9 100355 2 NUT 35

10 NPN 2 SLOPED FEMDER 36
11 100666 2 TIRE, 16.5%x225 ar
11 102590 2 TIRE, 44 x 16 AIRPLANE 38
12 102261 2 TUBE 15x225 39
12 102591 2 TUBE, 44 x 16 AIRPLANE 40
13 102363 2 RIM, 13.5 x 225 W/10 HOLES 41
‘13 102592 2 RIM, 18 x 15 W/10 HOLES, AIRPLANE 42
14 102600 2 FLAP AIRPLAME TIRE 18 x 12 43
*15 102588 2 TIAE, COMPLETE W/TUBE & RIM 44
15 102583 2 TIRE, AIRPLANE COMP W/TUBE & RIM 45
16 A15146 1 AMNLE 46
17 100322 4 SCREW a7
18 100361 4 LOCK WASHER *48
19 100744 4 NUT 49
20 - 1  FRAME ASS'Y (SPECIAL ORDER ONLY) &0
21 - 1 CROSS TUBE, FR. (SPECIAL ORDER ONLY) 51
22 - 1 CROSS5 TUBE, RR. (SPECIAL ORDER ONLY) 52
23 16156 2 BUMPER EXTENSION (630) 53
23 18874 2 BUMPER EXTEMSION (720) 64
24 165489 2 GUSSET PLATE, BUMPER 55
25 15061 1  BUMPER. REAR 56
NOTE: "11, "12, "13, "15 ENSURE CORRECT SIZE BEFORE ORDERING.

“6 - WELD ON MOUNT SUPPLIED WITH JACK.
*10 - SPECIFY LENGTH WHEN ORDERING.
48, *54 NOT USED ON UNITS ABOVE S/M (63HG1000, 7T2HC1000); CHECK MIXER IF S/N IS BETWEEN (63HC0000, 72HCO000)
AMND (83HC1000, 72HC1000), FENDER RETURNS ARE NOW AN INTEGRAL PART OF THE FENDER ASSEMBLY.

MPMN - NO PART NUMBER

MSS - NOT SOLD SEPARATELY

pTt

PART # QTY DESCRIPTION

15099
A16547
100566
A18861
102220

18855

18847
101009

18858
103250
100367
100254
100271

19499
100300
103248

18846
101877
A16362
100323
100304
100221

18932

18900

18902
100276
100271
100254

18033

18933

18917

2

il ok T "y
RN SR PAERRREN Ao A e PO OO EOD RS -

AMNGLE, TONGUE MOUNT
BATTERY TRAY

FLAT WASHER

LOAD CELL BRACKET
URETHANE SHOCK DISK
STABILIZER BAR
STABILIIZER PLATE

LOCK NUT

LOAD CELL LOCK

MUT

SCREW

NUT

LOCK WASHER

LOAD GELL LOCK PLATE
FLAT WASHER

SCREW

LOAD CELL GUSSET
SCREW

GROUND STRAP

SCREW

LOCK WASHER

NUT

FENDER CLOSURE (RIGHT)
SHEET, MUD FLAP EXTENSION
FENDER KEEPER

SCREW

WASHER

NUT

FENDER CLOSURE (LEFT)
FENDER CLOSURE (LEFT) - optional
SIDE SHEET



40AEIA0 &OATA Q 10IA

421),%2 =2/50 vnc(h ot , /1 #%, , 7 IXPuw

(70 3/4)
@ 14

| ]
17 7/8 ,f_"ih""‘-.\
» 2| v A R
[ \ iﬁ1ﬁ
= L | A 3518 .'\ /."‘
— S o
aQry | ITEM PART WO DESCRIFTION
4 113] 100658 NUT, HX 3/4—10UNC
12112| 100554 WASHER,LOCK 3/4
4 111] 101434 SCREW, HX HD CAP 3/4—10UNC x 6 GR.5
1110] 102349 JAGK,_IjEAW DUTY W/LOWERED MNT.
219 15099 ANGLE,TONGUE MNT 3 X 3 X 2 1/2
4|8 100744 NUT, HX 7/8-9UNC
4|7 100361 WASHER,LOCK 7/8
416 100322 SCREW, HX HD CAP 7/B-9UNC x 3
115 A15148 AXLE ASSY
2| 4 TIRE & WHEEL
113 A186086 HITCH ASSY
Al1]2 A18317 TONGUE ASSY

_/A%3|
AER 40AFIA0 &QOATA Q 1gIA AOAXETC ATA DA0OO 1200 OET<T 0 OOAA TT pomt TE@AOS 4EA , TAA #All
40AEIA0 &QOATA O 12IA OOAATT xcm TEGAQD EAO ATTTCAO 40AE1A0 &OA TA 100A TAIUS &T0 TTOA PAOO
ETETO WAGETTh ATTOARO UTOO (AOOE )TOAOTAGETTAT AAAIAD T0 TOO £0TT0 AAOE AQ jwxmQ TuTICQWpt
421),%2 *2/50 vxu (i xem ,Z1$ #%, , 1 Ixypon

PP



40AEIA0 &OATA Q 10IA

XGnZypm4! _$%—

GROOKD: STRAR REful

A = B
(35 s =28 [T, /#14% "%12) " 3500724 7)4( $2)6%,).%) . O, L4k 133%—"",)%3 —19 6120)
- B o L — T
aFF {'1 | ‘l":. ! =)
"'1_\,‘ ; el U [~ 1S$713(%23 13 WNSHS 4/ 1,,/7 19'534—%.4 /& 544/ 7)4Q)- pToG /&3H41,%0, 14%
-‘1-..! i T
\ _L'L_L_% '_3:_—, 53%$ /. 1,,5.)4337 . jxcC o yp Cronmng ¥ .S 1" /6%
| v, #(Utt+ —)8%2 )8 37 - )3 %47 %% - fxgCyrmm yp Crynnd ¥ . $ jxq Cronnt yp Cronnnd) /2 %, /7 37 -
% E___ e £ ixe Crymmm yp Crynnng

S B3%$ /. 1,, 5.)43 37 jxc(#pmnm Yp (Hprung 1S 17/ 6%
N - ThE #(Utt+ —)8%2 )& 3T . )3 ""%4A7%% . fxg (i yp (H#rmmn ¥ . $ fxq (#prmmh yp (Hprm(p
&/25.)43"%, /7 37 . jxq(#mmmm gp (#Hrmmng 0,%13% 3%% 01243"//+ Npncuct$ 201 "% yi priZpps

PC



40AEIA0 &OATA Q 10IA

XCrnzypm 4l _$%—

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 ~ 1 FRAME ASS'Y (SPECIAL ORDER ONLY} 32 15093 2 SIDE PLATE
2 A18317 1 TOMNGUE ASS'Y 33 100556 36 FLAT WASHER
3 A1B606 1 HITCHASSY 34 A18861 4 LOAD CELL BRACKET
4 = 4  TIRE & WHEEL 35 102220 8 WRETHANE SHOCK DISK
5 102349 1 JACK 36 18855 4 STABILIZER BAR
& 101878 2 SCREW 37 18847 4 STABILIZER PLATE
7 101879 2 LOCK WASHER 38 101009 16 LOCKNUT
8 100355 2 NUT 39 18858 & LOAD CELLLOCK
9 101434 4 SCREW 40 103250 8 NUT
10 15089 2 ANGLE, TONGUE MOUNT 41 100367 8 SCREW
11 100554 12 LOCK WASHER 42 100254 16 NUT
12 100658 4 NUT 43 100271 16 LOCK WASHER
13 18302 2 GCENTER GUSSET 44 19499 4 LOAD CELL LOCK PLATE
14 101113 2 AXLE ASS'Y 45 100300 16 FLAT WASHER
15 102865 1 SUSPENSION UNIT 46 108248 16 SCREW
16 18301 2 SUSPENSION CROSS TUBE 47 18846 4 LOAD CELL GUSSET
17 18974 2 BUMPER EXTENSION 48 101877 8 SCREW
18 15061 1 BUMPER 49 A16362 1 GROUND STRAP
19 16549 2 GUSSET PLATE 50 100323 2 SCREW
20 18338 2 CLOSURE PLATE 51 100304 2 LOCKWASHER
21 A16547 1 BATTERY MOUNT ASS'Y 52 100221 2 WUT
22 18336 2 GUSSET PLATE, BUMPER ‘53 NPN 2 SLOPED FENDER
23 18398 2 GUSSET PLATE, BUMPER *54 18932 2 FENDER CLOSURE (RIGHT)
24 - 2 CROSS TUBE (SPECIAL ORDER OMLY) 55 18900 4 SHEET MUD FLAP EXTENSION
25 18474 1 PLATE, TOP REINFORCEMENT 56 18902 & FENDER KEEPER
26 18475 2 PLATE, SIDE REINFORCEMENT 57 100276 12 SCREW
27 18318 2 ANGLE, REINFORCEMENT 58 100271 12 WASHER
28 15094 1 TOMNGUE TUBE 50 100254 12 NUT
28 15098 1 (CROSS TUBE *60° 18933 2 FENDER CLOSURE (LEFT)
30 15095 2 HITCH TUBE 61 18933 2 FENDER CLOSURE (LEFT) - optional
31 15105 4 CLAMP PLATE B2 18917 2 SIDE SHEET

NOTE: '53 - SPECIFY LENGTH WHEN ORDERING.
*54, "6 NOT USED OM UNITS ABOVE S/N (T2HC 1000, 81HC1000); CHECK MIXER IF S/M IS BETWEEN (72HC0000, 81HC0000)
AND (72HC1000, 81HC1000). FENDER RETURNS ARE MOW AN INTEGRAL PART OF THE FENDER ASSEMBLY.
NPN - NO PART NUMBER

** AVAILABLE TIRE ASSEMBLIES:
DUALS UP TO 11.00R24.5
P/N - 102588 - TIRE, COMPLETE 16.5 x 22.5 w10 HOLE WHEEL
P/N - 102583 - AIRPLANE TIRE 44 x 16 w/10 HOLE WHEEL

PO



40AEIA0 &OATA Q 10IA

Upm3$ 41 - $%—

I T
."[ :‘-‘ G,-'t
§1: L ~NF [T LocATE SEARMG SUPPDRT WITH DRIWELINE N PLACE. ASSEMBLIES MY VY,
Y HF (= USED ON AL UNITS S/N GIHBIDND AND ABOVE,
o | CHECK MIXER I S/N 15 BETWEEN BTHEEO0O AND BIHESO0OU, OF BELOW &1HESNED

LR CINTLRG

SECTION A—&

SEALE V10

pPT



40AEIA0 &OATA Q 10IA

Ypn3s 41 . $U—

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 - 1 FRAME ASS'Y (SPECIAL ORDER ONLY) 24 100272 4 LOCK WASHER
2 A18317 1 TONGUE ASSY 25 300826 4 NUT
3  At6e06 1 HITCHASSY 26 A16547 1 BATTERY MOUNT ASS'Y
4 = 4 TIRE & WHEEL 27 18474 1 PLATE, TOP REINFORCEMENT
5 102349 1 JACK 28 18475 2 PLATE, SIDE REINFORCEMENT
& 101878 2 SCREW 29 18318 2 ANGLE, REINFORCEMENT
7 101879 2 LOCK WASHER 30 15094 1 TOWGUE TUBE
8 100355 2 NUT 31 15088 1 CROSS TUBE
9 101434 4 SCREW 32 15095 2 HITCHTUBE
10 18099 2 ANGLE, TONGUE MOUNT 33 151068 4 CLAMP PLATE
11 100554 12 LOCK WASHER 34 15093 2 SIDE PLATE
12 100858 4 NUT “38  NPN 2 SLOPED FENDER
13 18302 2 CENTER GUSSET *36 18932 2 FENDER CLOSURE (RIGHT)
14 101113 2 AXLE ASS'Y 37 18900 4 SHEET MUD FLAP EXTEMNSION
15 102865 1 SUSPENSION UNIT 38 18902° 6 FENDER KEEPER
16 18301 2 SUSPENSION CROSS TUBE 33 100276 12 SCREW
17 A18443 1 BUMPER ASS'Y 40 100271 12 WASHER
18 A19444 2 BUMPER EXTENSIONS 41 100254 12 NUT
19 18972 1 BUMPER *42 18933 2 FENDER CLOSURE (LEFT)
20 - 1 CROSS TUBE, FR. (SPECIAL ORDER ONLY) 43 18933 2 FENDER CLOSURE (LEFT) - optional
21 - 1 CROSS TUBE, RA. (SPECIAL ORDER ONLY) 44 18917 2 SIDE SHEET
22 101444 4 SCREW
23 100338 4 FLAT WASHER

NOTE: "35 - SPECIFY LENGTH WHEN ORDERING.
*36, *42 NOT USED ON UNITS ABOVE S/N 81HC1000; CHECK MIXER IF S/N IS BETWEEN 81HCO000 AND 81HC1000. FENDER
RETURNS ARE NOW AN INTEGRAL PART OF THE FENDER ASSEMBLY.
NPM - NO PART NUMBER

** AVAILABLE TIRE ASSEMBLIES:
DUALS UP TO 11.00R24.5
P/N - 102588 - TIRE, COMPLETE 16.5 x 22.5 w/10 HOLE WHEEL
P/N - 102583 - AIRFLANE TIRE 44 x 16 w/10 HOLE WHEEL

pUv



40AEIA0 &OATA Q 10IA

421),%2 "2/50ivxv ZXcn $51, Z 1ycey

5

Po



40AEIA0 &OATA Q 10IA

421),%2 "2/501vxV ZXGn$51, Z 1jcqy

# | Part Number Title Quantity
1 A21681 TRAILER FRAME ASSEMBLY, 575 - 720 DUAL 1
2 102865 SUSPENSION UNIT, HUTCH CH9700US 2
3 18301 TUBE, SUSPENSION CROSS 2
4 18302 GUSSET, CENTER- 810 TANDEM TRAILER 2
5 101113 AXLE, 10 BUD NO BRAKES 71 1/2 TRACK 2
6 Al18317 TRAILER TONGUE ASSY 1
7 Alee0o HITCH ASSY, TRAILER 1
8 102349 JACK, HEAVY DUTY W/ LOWERED MOUNT 1
9 101434 SCREW, HX HD CAP 3/4-10 UNC X 6 GR5 2
10 100554 WASHER LOCK, 3/4" 2
11 100658 NUT, HEX 3/4-10 UNC GR5 2
12 A8098 PEDESTAL ASSY (500, 700, 900) 4
13 102588 TIRE, COMP 16 X 22.5 W/ 10 HOLE 4
-/4%3]

AEA 40AFIA0 &OAT A O 101A AOA<ETC ATA DA0OO 1E00 OET<T E0 OOAA TT gom Z xgm TE@AOOS 4EA 4ATZ
AAT 40AEIA0 &0ATA Q 101A0 O0AATT gom Z ypm TEGAOO EAOA ALEFAOATO 40AFIAO &0A TA 100A T AIFAGS
&T0 TTOADAO) ETATO TAOETTI ATTOAA) UTOO (AOOE )TOAOTAGTTAI AAAIAO T0 TOO £FOTT0 AAGE A0 jwxmq
TUTZCCWPS

2%8%2% . #% . 5—""%23]

421),%2 "2/50141 _ $%— vxui xcZ Txyop
421),%2 "2/50141 _ $%— xcm 34$8 2 Vymoy

v

421),%2 "2/500 prt $51, /2 42)0,%Z I XU

PX



A40AEIAQ 1 gIA

ITEM PART # QTY DESCRIPTION

0 =l h B LR

Al15146
102873
15104
15107
102272
102904
102270
102271
102268
102269
102267
102265
102266

1
1
2
2
12

R R3NP R-R3 03 N 73

AXLE, ASSEMBLY

AXLE

CHANMNEL, FORMED AXLE CASE
PLATE, AXLE MOUNT
SCREW

LOCK WASHER

HUB CAP

HUB GASKET

SPINDLE NUT OUTSIDE
SPINDLE WASHER
SPINDLE NUT INSIDE
BEARING CONE QOUTSIDE
BEARING CUP OUTSIDE

: *15 INCLUDES 12, 14, 18, 17, 18,

bt
< L/ P : ~
%

.

TRAILER AXLE

ITEM PART # QTY DESCRIPTION

13
13
14
14

*15

15
16
17
18
19
20
21

102278
102275
102274
102273
102278
102280
102278
102277
102264
102263
102282
NSS

10
10
10
10
1
1
20
20
2

i
2
2

WHEEL NUT LEFT HAND THREAD
WHEEL NUT RH THREAD
WHEEL STUD LH THREAD
WHEEL STUD RH THREAD
HUE LEFT SIDE

HUB RIGHT SIDE

LOCK WASHER

NUT

BEARING CUP INSIDE
BEARING CONE INSIDE
SEAL, W/SEAL RING

SEAL RING

LEFT SIDE HUB USES LEFT HAND THREADS AND RIGHT SIDE HUB USES RIGHT HAND THREADS,
NSE - NOT SOLD SEFARATELY

Py



30A &0A T A7 400AE

’*
e =
M i
[}
a=r s
b} et ]
1 L8
- ¥ -.l-t
- 7
il
4
N S =
N
agi" -
Yo |
"
SUB FRAME TRUCK
ITEM PART # QTY DESCRIPTION ITEM PART# QTY DESCRIPTION
i 2 1 SUB FRAME (SPECIAL ORDER ONLY) 11 14898 B SCALE PLATE
2 A14935 2 FENDER, STANDARD 12 100321 8 SCREW
3 15063 2 CHANMEL, BUMPER EXTENSION 13 100580 4 SCREW
4  A162589 1 BUMPER ASSEMBLY 14 16109 4 LOAD CELL LOCK RING
5 16353 1 STEP 15 102220 8 URETHAME SHOCK DISK
6 100312 2 MUDFLAPS ‘16 100156 4 O-RING
7 100273 8 LOCK WASHER 17 100179 8 FLAT WASHER
& 100248 B NUT 1B 102245 B SCREW
9 101009 4 NUT 19 A17356 £ BOLT, ADJUSTING
10 100663 & FLAT WASHER 20 100252 8 NUT,LOCK

/A% 8/25.)43 7)4(3%2)1, .5-""%23 1"'/6% joo (" Yrrm xc C Y Yo Crmmndh
0,%13% 2%&%2 4/ 01 "% crZcps

Pw



~N N

30A &0A T A7 400AE

SEE LOAD- CEEL TETAL

1 e >
) = | {0
b=

i

LOAD EELL BETAY

G

CEOUND Stehe DETAL

ADD  WASHERS AS REEDED, TO ALLOW  ADUNSTMENT .OF NuT TO
WITHIN 1732 OF SCALE PLATE

USED ON ALL UNITS: SN (63HBO00G, 72HBG000. BTHES0QD)
ANDCABOVE.

CHECK MIXERIF S7M IS BETWEEN (63488000, T2HBEROO
B1HEE000) AND (63HEDOD0. 72HB20D0, B1HES000)

FOR - UNITS: BELDW S/N (BIHBHECDD. 72HEE000, ETHBAG00),
PLEASE SEE PARTSHODK '#102B24D - PAGE &

USED ON ALL UNITS 'S8 (E3WCO000; 72a06000, BIHTOGS0)
ANDH ABOYE, CHECK MIXER F S/N 15 BETWEEN (BEHCOOO0.
TRHCOO00, BIHCOODO) AND (63HC1000, TEHCIDDO, BIHCISO)
FOR UNTS BELOW (B3HCO0DD, TZHCODOO, EIHOO000), PLEASE
SEE PARTSEOOK #102824D - PRGE-8, 10-11;



30A &0A T A7 400AE

ITEM PART # QTY DESCRIPTION

AR AN oUONOU AWK =

100556
A1BE61
102220
18855
18847
101009
18658
103250
100367
100254
100271
19499
100300
103248
18846
101877
A16362
100323
100304
100221
ATEOE
ATEOT
A1BZ267

- PIPO =0 S S S SO0 00000 B 000 BT

SUB FRAME (SPECIAL DRDER ONLY)

ITEM PART # QTY DESCRIPTION

CROSS TUBE, FA. (SPECIAL ORDER OMLY)
CROSS TUBE, RR. (SPECIAL ORDER ONLY)

FLAT WASHER

LOAD CELL BRACKET
URETHANE SHOCK DISK
STABILIZER BAR
STABILIZER PLATE
LOCK NUT

LOAD CELL LOCK

LOCK NUT

SCREW

NUT

LOCK WASHER

LOAD GELL LOCK PLATE
FLAT WASHER

SCREW

LOAD CELL GUSSET
SCREW

GROUNDING STRAP
SCREW

LOCK WASHER

NUT

TIE DOWN KIT(630)

TIE DOWN KIT(720, 810)
HYD. PUMP MNT. ASSY - optional

26
27
28
29

31

"43

46
47
“48
49
*50

15629
100250
100272
100230
A18973

18972
101444
100838
100272
300826

NPHN

18932

18900

18902
100276
100271
100254

18933

18933

18917

19207
100824
100556
100554
100252

B
16
16
16
2
1
10
10
10
10
2
2
4
(5
12
12
12
2
2
2
12
12
24
12
12

STRAF, SUB-FRAME MOUNT
NUT

LOCKWASHER

SCREW

BUMPER EXTENSION
BUMPER, TRUCK

SCREW

FLAT WASHER

LOCK WASHER

NUT

SLOPED FENDER

FENDER CLOSURE (RIGHT)
SHEET, MUD FLAP EXTENSION
FENDER KEEPER

SCREW

WASHER

MUT

FENDER CLOSURE (LEFT)
FENDER CLOSURE (LEFT) - optional
SiDE SHEET

SIDE MOUNT PLATE
SCREW

FLAT WASHER

LOCK WASHER

NUT

*24 INCLUDES ITEMS *26. *27, *28, & "29. PLEASE SPECIFY MIXER MODEL NUMBER.

*24, *26, *27, *28, *29 USED ON UNITS UP TO S/N (63HC0000, 72HC0000, 81HCD000), CHECK MIXER IF S/N IS BETWEEN
(63HCO000, 72HCO000, 81HCO000) AND (63HC0001, 72HC0001, 81HCO001); SEE ITEMS *46 - *50.

*36 - SPECIEY LENGTH WHEN ORDERING.
*37, *43 NOT USED ON UNITS ABOVE (63HC0000, 72HC0000, 81HCO0000): CHECK MIXER IF S/N IS BETWEEN (63HC0000
72HC0000, 81HCO000) AND (63HC1000, 72HC1000, 81HC1000). FENDER RETURNS ARE NOW AN INTEGRAL PART OF
THE FENDER ASSEMBLY.
"46, *47, *48, *49, *50 - CHECK MIXER. ITEMS *46 - *50 (MOUNT PLATES AND HARDWARE) REPLACE ITEMS *26 - *29
(SUB-FRAME MOUNT STRAP AND HARDWARE) FOR MOST UNITS ABOVE S/N (63HC0000, 72HC0000, 81HC0000).

NPN - NO PART NUMBER

S Y



30A &0A T A7 400AE
35"72821 % "2/501 vnicZgom ($ 04/ 7 1wy

2

# Part Number Title Quantity
1 A22241 SUB FRAME ASS'Y, 502- 630 HD PTO 1

2 AB098 PEDESTAL ASSY (500, 700, 900) 4

3 19207 SIDE MOUNT PLATE 4

4 100556 WASHER, 3/4 FLAT 16

5 100824 SCREW,HX HD CAP 3/4-16 UNF X 2 GRS 8

6 100554 WASHER LOCK, 3/4"

7 100252 NUT, HEX 3/4-16 UNF B

_ /4% 4EA 047 30A &OA T A AOA<ETC ATA DA0O0 100 OET=T £0 OOAA TT ot TE@AOGs 4EA 04/
30A &0A T A0 OOAA TT xmm0 0AORAO T E@A0O EAGA AEEEACETC FOA WA OEUAGE &T0 TTOA PAOO ETATO TAZ
OETTh ATTOARD UTOO (AOOE )TOAOTAGETTAI AAAIAD T0 TOO £0TT0 AAOE AD jwxm( TuTICCWpP!

35" &21-% "2/50 ju8u( gom 3i$s , /1B #%, , Z I Xop

35" &21-% "2/50 ung( o , /'S #%, , Z Ixduu

35" &21-% "2/50 ju8u( xgm 3% , /1S #%, , Z IXwYC

35" &21 % "2/500 ,/1$ #%, ,h uxul xcm Z 1yeog

35" &21—-% "2/50 Ypn 35§,/ 1S #%, ,qZ 1Yquy

CQ



30A &0A T A7 400AE

35""7821—% "2/500 xqn (9527141, , 0%$%341,3Z 1oyt

2

# |Part Number Title Quantity
1 A21551 SUB FRAME ASS'Y 575 HYDRO H.D. 1

2 AB246 PEDESTAL GROUP - TALL 4

3 19207 SIDE MOUNT PLATE 4

4 100556 WASHER, 3/4 FLAT 16

5 100824 SCREW,HX HD CAP 3/4-16 UNF X 2 GRS 8

6 100554 WASHER LOCK, 3/4"

7 100252 NUT, HEX 3/4-16 UNF 8

_ /4% 4EA (UAOT 30A &0A TA AOA<ETC ATA BA0O 1500 OET=T £0 OOAA TT x¢m TEQAODS 4EA
CUAOT 30A &0A TAO OOAA TT xmm0 0A0EAO TE@ACO EAOA AERFAOETC £0A T A OEUAGS &T0 TTOA PAOO
ETETO WAGETTH ATTOAAD UTO0 (AOOE )TOAOTAGETTAI AAAIAD T0 TOO £0TT0 AAOE AD jwxmq TuTICCWp!
108Ul , /1 #%, ,1 (9%2/1 pon3$ Z 1 xwyo
u8ul ,Z 1S #%, ,1 (9%2/1 XCn3$ Z TXWYT
u8ul , Z 1S #%, ,i (9%2/1ve Q)" (hxgnZ 1ygTp

u8ul , Z 1S #%, ,i (9%2/1 xCh /,$ 349,% 7 1ycpp
35" &21—-% "2/500 ,/1$#%, ,i (9271 pprive ()= (%2 7 1YCTC

35" 821 % "2/501 08Ul , /1S #%, i (9527 wpn3$h /,$ 349,% 7 1ycom
35" &21—% "2/507 (9$2/ jupn3$qZ 4T, , 0%$%34 1,3 Z 1puxy

35" &21-% "2/50
35" &21-% "2/50
35" &21-% "2/50
35" &21-% "2/50

=< =

v v

==

=

v

==

=

Co



OAAAQ0AIQ

0%$%34 1, 133%—"",9 7 1ynwy

8

6
19
: 18
4 5
# Part Number Title Quantity
1 100304 WASHER, LOCK 1/4 CADMIUM PLATED 2
2 100221 NUT, HEX, 1/4-20 UNCGR 5 2
3 20491 SHIM, LOAD CELL 1
4 102220 URETHANE SHOCK DISK 2
5 101621N LOAD CELL 1
B 103351 NUT, HEX JAM 3/4-10 UNC 8
7 100443 WASHER FLAT, 1/4" 2
5] 18857 PLATE, UPPER LOAD CELL 1
9 18847 PLATE, STABILIZER 2
10 18846 GUSSET, LOAD CELL 1
11 19499 PLATE, LOAD CELL LOCK 1
12 101877 SCREW, H{HD CAP 3/4-10 UNC X 7 2
13 100710 SCREW,HXHDCAP 1/4-20X11/4 2
14 100300 WASHER, FLAT 3/8" US55 8
15 103248 SCREW, HX HD CAP 3/8-16 X1 3/4 4
16 100271 WASHER, LOCK 3 /8" 4
17 100254 NUT, HEX 3/8 -16 UNCGR 5 4
18 18855 BAR, STABILIZER 2
19 100367 SCREW, HXHD CAP 3/4-16 X3 1/2 2
20 100556 WASHER, 3/4 FLAT 4
21 16363 CABLE, GROUNDING FLAT BRAID 1

CT




OAAAQ0AIQ

0%$%341, "2/50741,, 7 WWCTQ
4 o
D
_—8
7 N
. 14
16—
13
112 = 3 ‘“&“: 12
# Part Number Title Quantity
1 20491 SHIM, LOAD CELL 1
2 102220 URETHANE SHOCK DISK 2
3 101621N LOAD CELL 1
4 21892 PLATE, UPPER LOAD CELL [TALL}) 1
5 21891 GUSSET, LOAD CELL (TALL) 1
5 18847 PLATE, STABILIZER 2
7 19499 PLATE, LOAD CELL LOCK 1
8 100300 WASHER, FLAT 3/8" USS 8
9 103248 SCREW,HX HD CAP 3/8-16 X1 3/4 4
10 100271 WASHER, LOCK 3/8" 4
11 100254 NUT,HEX 3/8-16 UNCGR 5 4
12 18855 BAR, STABILIZER 2
13 100367 SCREW,HX HDCAP 3/4-16 X3 1/2 2
14 103351 NUT, HEX JAM 3/4-10 UNC g
15 100556 WASHER, 3/4 FLAT 4
16 101877 SCREW, H{ HD CAP 3/4-10UNC X7 2
17 16363 CABLE, GROUNDING FLAT BRAID 1
18 100443 WASHER FLAT, 1/4" 2
19 100710 SCREW,HXHDCAP 1/4-20X11/4 2
20 100304 WASHER, LOCK 1/4 CADMIUM PLATED 2
21 100221 NUT, HEX, 1/4-20 UNCGR 5 2

QU




"0 1DAO

v

"5-0%2 "2/500425#+ 1L TxUxw

2

# | Part Number Title Quantity
1 18972 BUMPER, TRUCK 1
2 A18973 BUMPER EXTENSION ASSY 2
3 100838 WASHER, 1/2 FLAT 8
4 101444 SCREW, HX HD CAP 1/2-13UNCx11/2 GRS 4
5 100272 WASHER, 1/2 LOCK 4
6 300826 NUT,HEX 1/2-13 UNC GR. 5 4
- /A%

AEA AQ TDAO A0A=ETG ATA DACDO 1E00 OET><T £0 O0AA TT @om ATA xgm TE@AOOS 4EA TOEAO
AO TDAO OOAA TT xmrm0 WEGAC0 EAQ AEEEAOATO AC TDAC AGOATOETT AO W08 &10 W 1OA DAOO ETETO0Z
TAGETTH ATTOAAO UTOO (AOGE ) TOAOTAOETTAT AAAIAQ 10 TOO £0TT0 AAGE A0 fwyxm( TuTZGGup!

"'5—0%2 "2/500 Ypn3$ 425#+ 1 IX0LW

co




&ATAAQQ

&% . $%2 "2/501 gue , = 2%" 7)$4(Z Tpcun




&ATAAQO

&% $%2 "2/501 gue , " 2% 7)$4( Z 1WcwT

# Part Number Title Quantity
1 18902 KEEPER, FENDER 6
2 18919 FENDER-65" LG REGULAR WIDTH 2
3 18900 EXTENSION, MUD FLAP 4
4 100276 SCREW, HEX HD 3/8-16 UNC X 3/4 GR2 12
5 100300 WASHER, FLAT 3/8" USS 24
6 100271 WASHER, LOCK 3/8" 9
7 100254 NUT,HEX 3/8-16 UNCGR 5 12
_ /4%

AER @uc TTTC FATARD AOAxETC ATA DA0OO 1600 OET><T 0 O0AA TT gomt T EGAO0 4EA FATAACO OOAA
TT TOEAO xmrd WE@ACO EAOA AEEAOATO FATAAQ TATCOEGS &T0 T TOA DAO ETFTO W AOETTh ATTOAAO
UTO0 (AOOE )TOAOTAGETTAI AAAIAD T0 TOO #0TT0 AAOE A0 jwxm( TUTICCWP!

2AAOATAA TO TAAOGY

&% . %2 "2/500vge , "12%"5, 12 7)$4(142)0, % goT Z 1 )cwo

&% . $%2 = 2/500 xwe , “12%"5, 12 7)$4(142)0, % xcn Z 1Pceo

&% . $%2 "2/500 Pwc , "12%"5,12 7)$4 (1 $51 ,hxgnZ 1w

&% . %2 "2/500 prioe , "1 2%" 5,12 7)$4( ppr Z 1 pyant

qy



GTD
ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
A9ETE 1 GTDASS'Y (1687 10 102021 1 POLY CHAIN, (16" GTD}
AGETY 1 GTD ASS'Y (19 1/47) 10 102018 1 POLY CHAIN, (18 1/4" GTD)
A9676 1 GTD ASS'Y (22 3/47) 10 102520 1 POLY CHAIN, (22 3/4" GTD)
1 A15045 1 COVER ASSEMBLY (16" GTD) 11 102020 1 SPROCKET
1 Ai15588 1 COVER ASSEMBLY (19 1/4" GTD) 12 101734 1 BUSHING
1 A17151 1 COVER ASSEMBLY (22 3/4" GTD) 13 102019 1 SPROCKET
2 300826 4 NUT 14 101730 1 BUSHING
3 100272 14 LOCK WASHER 15 A17494 1 BACK ASS'Y [187)
4 101444 4 SCREW 15 A17535 1 BACKASS'Y (19 1/47)
5 302071 4 BEARING ) 15 A17537 1 BACK ASS'Y (22 347)
6 100304 8 LOCKWASHER (16" GTD) 16 101817 4 SCREW
6 100304 10 LOCK WASHER (19 1/4" GTD) 17 14882 1 SHAFT, TOP
6 100304 12 LOCK WASHER (22 3/4" GTD) 18 14679 1 SHAFT, BOTTOM
7 100221 8 NUT (16" GTD) 19 14717 1 KEY
7100221 10 NUT (19 1/4" GTD) *20 34880 1 KEY
7 100221 12 NUT (22 34" GTD) 21 102853 4 SCREW
8 101819 & SCREW (16" GTD) 22 100272 4 LOCK WASHER
& 101819 10 SCREW (191/4" GTD) 23 100838 4 FLAT WASHER
8 101818 12 SCREW (22 3/4" GTD) 24 16343 1 COVER TIGHTENER (16" GTD)
g 15042 1 CHANNEL, FORMED (16" GTD) 24 16471 1 COVER TIGHTENER (19 1/4™ & 22 3/4~ GTD)
9 15802 1 CHANNEL, FORMED (19 144" GTD)
2 17138 1 CHANNEL, FORMED (22 3/4" GTD}

NOTE: THE BELT WIDTH IS 1 1/2 INCHES.
THE GTD 15 MEASURED CENTER TO CENTER OF TOP AND BOTTOM SHAFTS.
13, 14, "18 & 20 CAN BE ORDERED AS A17155 SPROCKET ASSEMBLY.
*11, "12. *17, 18 CAN BE ORDERED AS A17154 SPROCKET ASSEMELY.

CWw



"4%

"4$ 133%—"",90x —— 3(/24 7T/ —.42)." I 1pXT0O

2

15 10 24 20 23 22

-/ A%

AER = 4% AOA<ETCO ATA DA00O 100 OET=T EO £10 A o —— **Al0h 3ET00 = 4% 100A TAIUS &T0 TTOA
PAC) ETETO TAGETT AATO0 TOEAO 00UIAC TF = 4% ATTOAA) UTO (AOOE )TOAOTAGETTAI AAATA0 10 TOO
FOTTO0 AAOE AD faxn( TuTZCCnps

ox —— ""Ai0 OAAOATAA TO T AAOGY

3ET00; ! pxtwoh , TTC pxvoti 82, TIC] I pxuoe

oy —— ""Ai0 OAAOATAA TO T AAOO(

3ET00{ !pygcoh , TTCE ! pycwh 82, TTGY Y pyiipp

O



"4%

"A$ 133%—"",90X —— 3(/24 7T/ — .4 2)." 1 1pXTWO

# Part Number Title Quantity
1 A17494 PLATE ASSY, GTD SHORT 1
2 24675 BEARING, 1 1/2" DIA ECCENTRIC - 5/8 DIA HOLES 4
3 100272 WASHER, 1/2 LOCK 18
4 300902 HEX HEAD BOLT, 1/2-13 X 1-1/4 4
5 101817 SCREW,HXHD CAP 1/2-13UNCX1GR5 8
6 A17154 SPROCKET ASSY, GTD 14M-565-37 1
7 A17155 SPROCKET ASSY, GTD 14M-285-37 1
g 102021 BELT, GTD 14M-1400-37 1
g Al9661 WELDMENT, GTD SHORT 1
10 101444 SCREW, HX HD CAP 1/2-13UNCx 11/2 GRS 4
11 100838 WASHER, 1/2 FLAT 4
12 300826 NUT,HEX 1/2-13UNCGR5 4
13 101818 PIN, DOWEL 3/BX 3/4 LG 2
14 102753 FITTING, COMPRESSION, 1/8 NPT 1/4 X 90° 2
15 101005 GREASE FITTING, 90° X 1/8 NPT 2
16 A15045 COVER ASSY, GTD SHORT 1
17 101819 SCREW,HX HD CAP 1/4-20UNC X 3/4 8
18 100304 WASHER, LOCK 1/4 CADMIUM PLATED B
19 100221 NUT, HEX, 1/4-20 UNCGR 5 8
20 16343 BRACE, GTD COVER 1
21 100443 WASHER FLAT, 1/4" 2
22 18012 COVER, GTD BOTTOM (SHORT & X-LONG) 1
23 102631 SCREW, SHEET METAL #10X 3 /4 2
24 14716 PLATE, BOTTOM 2
25 14714 PLATE, PUMP MOUNT 1
26 101848 PUMP, P20-14GPM PERMCO 1
27 300889 SCREW,HEXHD CAP 1/2-13X13/4 2
28 101874 SPROCKET, CHAIN COUPLEER, KEY 2
29 19399 KEY,S5Q1/4X11/16 1
30 101875 CHAIN, 4016 CC 1
31 101876 COVER, CHAIN COUPLER 1
32 19865 KEY,5/16SQ.X21/8 1
33 19083 KEY,S5Q5/16X11/16 1

Gp




$OEOA ,ETA Z 40AEIAQ

0Q



$OEOA ,ETA Z 40AEIAQ

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 101134 2 SCREW 31 100297 1 NUT
2 13511 1 DRIVE LINE SHIELD 32 102450 1 SHEAR CLUTCH ASSEMBLY
3 A15684 1 SHIELD MOUNT "33 1 SHEAR BOLT
4 100170 2 LOCKWASHER 34 102933 1 CV CONE & BEARING ASS'Y
5 100287 2 NUT 35 102519 1 YOKE, 1000 RPM 20 SPLINE
6 10983 2 KEY 35 102820 1 YOKE, 1000 RPM 21 SPLINE
7 101435 3 BEARING 35 102921 1 YOKE, 540 RPM 6 SPLINE
8 102483 & SCREW 35 102924 2 CROSS
g 100272 10 LOCK WASHER 37 102822 1 DOUBLE YOKE
10 300826 6 NUT 38 102823 1 INMER YOKE
11 NPN 1 DRIVE SHAFT - specify model 38 102927 1 PROFILE
12 16339 2 KEY *40 102930 1 SHIELD TUBE, OUTER
13 100724 1 YOKE ‘40 102931 1 SHIELD TUBE, OUTER
14 100785 2 CROSS 41 102834 1 3 RIB CONE
15 100881 1 SLIP YOKE 42 101323 12 WASHER
16 102555 1 DRIVE SHAFT 43 102471 12 SCREW
17 100588 1 YOKE 45 4389 1 SHEAR YOKE
19 15167 1 INPUT ADAPTER SHAFT 46 4392 1 HUB, 13/8 DIA.
20 A15170 1 INPUT ADAPTER 47 4393 24 BALL
21 101827 2 BEARING 48 43920 1 ZERK, GREASE
22 AI5707 1 INPUT ADAFTER SHAFT ASSEMBLY 49 102448 1 DRIVE SHAFT - 540 RPM
23 102562 1 GEARBOX PLANETARY 23.1 - 1000 RPM 48 102449 1 DRIVE SHAFT - 1000 RPM 21 SPLINE
23 102468 1 GEAR BOX PLANETARY 14,1 - 540 RPM 43 A17381 1 DRIVE SHAFT - 1000 RPM 20 SPLINE
24 102935 1 6RIBCONE 50 101444 4 SCREW
25 1028932 1 SHIELD TUBE, INNER 51 103340 2 BET SCREW
26 102058 2 BEARING RING 52 102066 1 DECAL, OUTERIN
27 102928 1 PROFILE 53 102067 1 DECAL, INNER IN
28 102925 2 SPRING PIN 54 102064 8 SCREW (CV CONE)
28 102928 1 INNER YOKE 55 102050 1 GREASE ZERK
30 102926 1 CROSS 56 102065 1 SAFETY CHAIN
NOTE: “11 WHEN ORDERING MEASURE LENGTH AND DIAMETER.
*33 SEE CHART BELOW TO DETERMINE SHEAR BOLT USED.
*40 SHIELD TUBE #(388476) 15 USED ON DRIVE LINE #102448.
*40 SHIELD TUBE #(388477) 1S USED ON DRIVE LINE #102449,
MPN - NO PART NUMBER
MIXER PTO PART# GRADE  SHEAR POINT
630-720-810- TRAILER 540 RPM | 100356 | GRADE-5 SHANK
630 TRAILER 1000 RPM | 102571 | GRADE-2 SHANK
720-810 TRAILER 1000 RPM | 102572 | GRADE-5 THREADS

0]0)



$OE0A LETA Z 400AE

W/23:1 GEAR BOX WITH REVERSER

o1l



$OEOA ,ETA Z 400AE

W/ 23:1 GEAR BOX WITH REVERSER

ITEM PART #

1
2
3
4
5
6
s
8

NOTE: 32 GTD MEASURED LENGTH 1S FROM CENTER TO CENTER OF SHAFTS.

102471

100272

102562
A15TO7
101827
A15170
15167
10983
100598

100882

100785
101867
16339
102494
100170
15060
100297
102225
300826
100055
15180
102482
15178
15179
NPN
102388
4485
102331
102574

QTY DESCRIPTION

SCREW

LOCK WASHER

GEAR BOX 231

INPUT ADAPTER SHAFT ASS"Y
BEARING W/ LOCK COLLAR
INPUT ADAPTER ASS'Y

INPUT ADAPTER SHAFT

KEY

YOKE, BOLT ON

U-BOLT KIT

CROSS

YOKE, SNAP RING

KEY

SCREW

LOCK WASHER

PLATE, GEAR BOX HANGER - WELD ON
NUT

REVERSER, GEAR BOX 111
NUT

BEARING

ANGLE BEARING

SCREW

HANGER 4 34" x 7"

HANGER & % 77

DRIVE LINE

SHEAR CLUTCH W/ CROSS & YOKE
YOKE

SHEAR BOLT

SHEAR CLUTCH

NUT

——_ﬁ———a—;muﬁan-hpmmw.ﬁam-ﬁ—m.ﬁdam

ITEM PART # QTY DESCRIPTION

30 16646 1 KEY
32 AE78 1 GTD 16"

a2 A9677 1 GTD 1914

32 AQE7E 1 GTD 22 3/4°

*33 18322 1 GTD HANGER

34 100838 4 FLAT WASHER

35 102853 4 SCREW

36 18438 1 KEY

37 101874 2 SPROCKET, CHAIN COUPLER
38 101875 1 CHAIN

39 101876 1 CHAIN COUPLER COVER

40 100884 1 DRIVE SHAFT ASSY UNWELDED
41 100881 1 YOKE. SPLINED

42 4389 1 YOKE, SHEAR BOLT

43 4393 1 HUB, SHEAR BOLT

44 4391 24 BALLBEARING

45 4390 1 GREASE ZERK

46 101444 4 SCREW

47 100241 2 SET SCREW

48 16391 1 YOKE

439 102116 1 DRIVE SHAFT ASS'Y WELDED
50 102366 1 GREASE ZERK

51 102057 1 CROSS

52 101323 9 WASHER

53 NPN 1 KEY (391-1781-021)

54 101661 1 SCREW

55 100271 1  LOCK WASHER

56 100254 1 NWUT

57 100589 1 YOKE

"24 WHEN ORDERING MEASURE LENGTH AND DIAMETER.
*25 & "28 DO NOT INCLUDE ITEMS "27 & "28.
*27 REVIEW CHART TO DETERMINE SHEAR BOLT USED.
*33 - THE GTD MOUNT PLATE IS NOW AN INTEGRAL PART OF THE FRONT END BOTTOM SHEET (P/M 18738) FOR MOST
UNITS ABOVE S/N (630HCO000, T20HCO000, B10HCO000), VERIFY TYPE (WELD-ON OR FRONT END BOTFOM SHEET) WHEN
ORDERING REPLACEMENT.
NPN - NO PART NUMBER

MIXER PART# GRADE  SHEAR POINT
630 TRUCK 102571 | GRADE-2 SHANK
720-810 TRUCK 102672 | GRADE-5 THREADS

(0]0)



$OEOA ,ETA Z 400AE

W/ 23:1 GEAR BOX, W/O REVERSER

o0



$OEOA ,ETA Z 400AE

W/ 23:1 GEAR BOX W/O REVERSER

ITEM PART # QTY DESCRIPTION
1102471 9 SCHEW
2 100272 16 LOCK WASHER
3 102862 1 GEARBOX 2341
4 A15707 1 INPUT ADAPTER SHAFT ASS'Y
5 101827 2 BEARING W/ LOCK COLLAR
6 A15170 1 INPUT ADAPTER ASS'Y
7 15167 1 INPUT ADAPTER SHAFT
8 10883 6 KEY
9 100598 4 YOKE. BOLT ON
10 100882 4 U-BOLT KIT
11 100785 4 CROSS
12 100682 3 SCREW
13 100271 3 LOCK WASHER
15 100254 3 NUT
16 300826 12 NUT
17 100055 3 BEARING
18 15180 3 ANGLE BEARING MOUNT
19 102482 12 SCHREW
20 15835 3 HANGER7 x7 1/2°
21 NPN 1 DRIVE LINE
22 102388 1 SHEAR CLUTCH W/ CROSS & YOKE
23 4485 1 YOKE
24 R 1 SHEARBOLT
*25 102331 1 SHEAR CLUTCH
‘26 102574 1 NUT
27 18846 1 KEY

NOTE: "29 GTD MEASURED LENGTH IS FROM CENTER TO CENTER OF SHAFTS.

ITEM PART # QTY DESCRIPTION

*29
*29
*29
*a0
31

32
33
34
a5

36
ar
a8
39
40
41

42
43
44
45
46
47
48
49
50
51

*21 WHEN ORDERING MEASURE LENGTH AND DIAMETER.
*22 & °25 DO NOT INCLUDE ITEMS "24 & *26.
‘24 REVIEW CHART TO DETERMINE SHEAR BOLT USED.
*30 - THE GTD MOUNT PLATE 15 NOW AN INTEGRAL PART OF THE FRONT END BOTTOM SHEET (P/N 18738) FOR MOST

UNITS ABOVE S/N (630HC0000, 720HCC000, 810HC0000). VERIFY TYPE (WELD-ON OR FRONT END BOTTOM SHEET) WHEN

AQETE
AZGYT
AAGTE
18322
100838
102853
18438
101874
101875
101876
100884
100881
4388
4382
4391
4390
101444
100241
16391
102116
102366
102057
100250
NPN
100559

ORDERING REPLACEMENT.
NPN - NO PART NUMBER
MIXER PART# GRADE SHEAR POINT
630 TRUCK 102571 | GRADE-2 SHANK
720-810 TRUCK 102572 | GRADE-5 THREADS

X

_L_LEJ‘_-_._-_._-,[;,_LE_L.-M_-_._-M_l,p,,p,_l._l..-_.

GTD 16"

GTD 19 1/4"

GTD 22 34"

GTD HANGER

FLAT WASHER

SCREW

KEY

SPROCKET, CHAIN COUPLER
CHAIN

CHAIN COUPLER

DRIVE SHAFT ASSY UNWELDED
YOKE, SPLINED

YOKE, SHEAR BOLT

HUB, SHEAR BOLT

BALL BEARING

GREASE ZERK

SCREW

SET SCREW

YOKE

DRIVE SHAFT ASS'Y WELDED
GREASE ZERK

CROSS

NUT

KEY (391-1781-021)

YOKE



10CAO Y00ATAIU

TO DETERMINE FLIGHTING TYPE:
. _ COMPARE THE FLIGHTING WITH
TYP|CAL EXAM pLE THE THREADS OF A BOLT -AND
; IF THE FLIGHTING IS WRAPPED
AROUND THE PIPE EXTENDING
FL'GHT'NO ANAY FROM YOLI IN -X

Cy G u CLOCKWISE DIRECTION THEN [T
' . , IS RIGHT HAND (RH) FLIGHTING
> 7 : _ ' IF THE FLIGHTING IS WRABPED

STANDARD  HAY ARQUND THE PIRE EXTENDING
LEFYT RIG_HT AWAY FROM YOU 1N A COUNTER
HAND HAND CLOCKWISE DIRECTION THEN 1T
IS LEFT HAND (LH)Y FLIGHTING.

BEARINGS: SEE REAR GRIVE

UPPER LEFT AUGER

NOTE:

THESE ARE NOT ACTUAL FLIGHTING ARRANGEMENTS, THESE DRAWINGS ARE

FOR ILLUSTRATION ONLY, PLEASE CHECK AUGER TUBE DIAMETER, ORIGINAL
FLIGHTING SIZE, AND FLIGHTING ARRANGEMENT BEFORE ORDERING REPLACEMENT
FLIGHTING. PLEASE SPECIFY AR OR MILD STEEL. SEE AUGER ORDER FORM,

oy



10CAO T00AT

HAY AUGERS
ITEM PART # QTY DESCRIPTION

W00 00T N O GO ) -

16088
16987
16989
17694
17695
15656
15678
15177
A15590
At4401
100555
12718
100554
100252
15404
15403
101082
16392
A16416

A

U

HAY AUGER, UPPER RIGHT

HAY AUGER, LOWER RIGHT

HAY AUGER, LOWER LEFT

HAY AUGER, UPPER LEFT

FLIGHTING LH 28" 0D X 8 578" ID 3/8" X 3/4 PITCH
FLIGHTING RH 28" OD X 8 58" ID 3/8" X 3/4 PITCH
FLIGHTING RH 28" OD X 8 5&" ID 3/8" X FULL PITCH
FLIGHTING LH 28 1/4™ 0D X 8 58" ID 1/2” X 3/4 PITCH
FLIGHTING RH 29 1/4" QD X 8 5/87 1D 1/2° X 3/4 PITCH
KICKER, CURVED

BRACE, FLIGHTING UPPER

BRACE, FLIGHTING LOWER

STUB SHAFT, FRONT

STUB SHAFT, REAR 3 716" DIA

SCREW

SHIM

LOCK WASHER

NUT

WASHER, FLAT 3 1/2" OD

SPACER RING

SCREW

AUGER HOOK

STUB SHAFT, REAR 3 516" DIA

FEEDLOT AUGERS
ITEM PART # QTY DESCRIPTION

(e BT = B o Ba  BUA TR LR

L]
u

15676
15677
17696
17697
15678
14560
A15590
Al4401
100555
12719
100554
100252
15404
15403
101082
16392
A16A16
15005
17001

FEED AUGER, UPPER RIGHT

FEED AUGER, LOWER RIGHT
FEED AUGER, LOWER LEFT
FEED AUGER, UPPER LEFT
FLG, RH 28" 0D X 8 5/8" ID 3/8"
FLG, LH 28" OD X 8 5/8" 1D-3/8"
FLG, RH29.1/4" 0D X 8 5/87 ID 1/2 X 3/4P
FLG, LH 29 1/4° OD X 8 5/8° ID 1/2 X 3P
BRACE, FLIGHTING UPPER
BRACE, FLIGHTING LOWER
STUB SHAFT, FRONT

STUB SHAFT, REAR 3 716" DIA
SCREW

SHIM

LOCK WASHER

NUT

WASHER, FLAT 3.1/2" 0D
SPACER RING

SCREW

AUGER HOOK

STUB SHAFT, REAR 3 15/18"
KICKER, CURVED

KICKER BRAGE

NOTE: *21 CHECK DIAMETER OF SHAFT AS SOME MODELS HAD A 3 716" SHAFT, BUSHING, AND BEARING.
** DUE TO VARIOUS AUGER CONFIGURATIONS, PLEASE CHECK YOUR AUGER BEFORE ORDERING.
AR - AS REQUIRED

ow



10CAO TOOATAIU
157%2 "2/500 X &%%$ %= Z 1yoxu

=0 L6 (4

o

TM'-()N

CWROTATION REAR VI EW CW ROTATION
[TEM & | @TY |PART & |DESCRPTION [TEM & OTY |PART & |DESCRPTION

12 2 |Is404a | WASHER SHAFT SPACER 4 Q0 X 308 LG 23 | |IF234. | ALGER ASSY, UPPERRH 720 FEED
I 2 |I15403 | SPACER STUS SHAFT 22 || 104609 | BEARING, EMERSON 3 15716 RFBA 315 - MILLED
12 | | 19305, |AUGER ASSY UPPER LH 720 FEED 21 3 | 10455) | BEARING SEALMASTER 3 7/16 RFBA3DTC
] | 23120 [ALGER-ASSY, 720 LOWER LEFT E7 20 34 | 100555 |SCREW HX HDCAP. 34- 16 UNF X 2-l12 GR &
T | 2312 ALGER ASSY, 720 LOWER RIGHT EZ 19 B | 100249 |NJT HEX T/8-14 LN
G 2 | 14401 SHAFT ASSY, STLB 3 TNB 00 X 16 V4 LG 18 & |ID0361 |WASHER LOCK T/8
5 2 | I54i6 SHAFT ASSY, STLB 3 IS8 0D X IT W4 LG I7 8 |102559 |SCREW HEX HEAD CAP T/8-14 X3 LG
4 4 | 15590 |SHAFT ASSY STLB 3 7/16 X T 3/4 LG TAPPED I& 44 | 100232 | NUT, HEX 3/4-=18 UNF
3 | | I02558 |BEARING 3 I5/|6 FB SFBIOOONE 15 57| 100825 | SCREW, H{ HD'CAP 3G UNF X 3
2 3 | 102455 |BEARMNG 3 TIN5 FLANGE BLOCK, SPHERICAL 14 2 |101082 |SCREW HX Y4-10X I-W26R5

13 46 | 100554 | WASHER LOCK, 314"

T



10CAO T0OATAIU

- /4%,

FNAZ NI I A 7N mm s ommesw AN

AGCAO COTOP O0AA TT x¢r TEGAOG Z0EAD AOCAO COTODO OOAA TT ¥l OAGEAO TE@AQO EAOA Affz
FAOETC MECEOETC ATA EFAEA0GH &T0 T TOA DAOO ETATO TAOETTH ATTOAA) UTOO (AOOE ) TOAOTAGETTAI
AAATAO TO TOO FOTTO ARAE A jwxm( TUTZCCWPS

gort 1OCAO =01T0P 2ARA0ATAA TO TAAOG]

157%2 " 2/501 poT &%%$ Z 1 Xpop

15"%2 *2/500 gort (197 Vxeon Z§2( Z 1Wppx(Q

15°%2 "2/50i pon3$ (19 3):/2 7 Ixwwp

x¢r 1OCAO =0TOD 2AfA0ATAA TO TAAOG]

157%2 "2/500 X &%%$ %= Z 1yoxu

15°%2 *2/50ixcm (197 1xeog 2§22 1oyu(

v

157%2 *2/500 xgn3$ (193):/2 7 Ixwwr

por 10CAO =0TOP 2AR0ATAA TO T A0

15792 "2/500%:2—)81 Ypn3$ &%%$ Z Vyomo ZjoTt &,)" (4). " 1 1opc]
157%2 "2/500 Ppr3$ &%%S$ Z Vxwen Z j2(Z 1nep(Z§2 oTtZ 1Ppxu]
15"%2 =2/500 Ppri3$ (197 Ixwpp Z§0TT &,)" (4)- " 1 1ypxT(q

15"%2 "2/501/2)"). 1, 349,% a7t 0)4#( &,)" (4) - " 1 "WpxX

m



2AA0 $0EOA T00ATAIU

WITH 140 MAIN DRIVE CHAIN

1q



2AA0 $O0EOA TOOATAIU

WITH 140 MAIN DRIVE CHAIN

ITEM PART # QTY DESCRIPTION

4
e
3
“4

5
6
7
8
‘g

10
1

101829 &8 COLLAR W/ SET SCREW
A15837 1 |IDLER ARM

101840 4 EYE BOLT

7070514 CHAIN

101831 2 SPRING 8"

A13375 2 GSPROCKET ASS'Y

A16232 1 OILER ASSEMBLY RH
A14800 2 |DLER ROLLER ASSEMBLY
A15012 3 IDLER ARM

A15939 1 OILER ASSEMBLY LH
102475 1 DRIVE CHAIN (W/ CONNECTOR)

NOTE: "2 AND "9 REQUIRE NYLON BEEARINGS (#18).

*4 DETERMINE NUMBER OF CHAIN LINKS BEFORE ORDERING.

*12 OFFSET LINK A17322

TOo

ITEM PART #

i
13
14
15

102322
102476
101853
102454
102753
6060031
102355
16173
100254
101832
100300

QTY DESCRIPTION

EE R e = S

DRIVE CHAIN (W/ CONNECTOR)
DRIVE CHAIN (W/ CONM. & OFFSET)
GREASE ZERK TIP

ZERK, COMPL INCL #18

90° COMP. FITTING

ALUMINUM TUBING 16
BEARING, NYLON

SPACER

NUT

SPRING

WASHER, FLAT



- P

100A T AIU

2AA0 $0EOA

WITH 160 MAIN DRIVE




2AA0 $O0EOA TOOATAIU

ITEM PART # QTY DESCRIPTION

1

000 = L &l

101829

Als02

101840
7070514

101831

Atrg102
15086
A1TYT3

“10 A15837

11
12
14

NOTE: “2 & 10 REQUIRE NYLON BEARINGS (#22).

A18260
15086

g
3
4
1
2
A17774 2
1
1
2
1
1
1
101832 2

COLLAR W/ SET SCREW
IDLER ARM
EYE BOLT
CHAIN
SPRING 8"
SPROCKET
OILER ASS"Y
CHAIN
SPROCKET
IDLER ARM
OILER ASS'Y
CHAIN 7 LINKS
SPRING

AR - AS REQUIRED

WITH 160 MAIN DRIVE CHAIN

ITEM PART #
165 102763
16 102761
17 102760
18 101953
102454
102753

6060031
102355
100671
100672
9623
9624
100300
100254

TV

QTY DESCRIPTION

%%%&AW-&&AM—I

AR

DRIVE CHAIN (W/ CONN.)
DRIVE CHAIN (W/ CONN. & OFF)
DRIVE CHAIN (W/ CONN.)
GREASE ZERK TIP

ZERK COMPL INCL. #18
90° COMP. FITIING
ALUMINUM TUBING 16’
BEARING, NYLON
CONNECTOR LINK, 120
OFFSET LINK, 120
CONNECTOR LINK, 160
OFFSET LINK, 160
WASHER, FLAT

NUT



2AA0 $O0EOA TOOATAIU

STRAIGHT BORE SPROCKETS WITH 160 MAIN DRIVE CHAIN

s L) ) &)
e ,-f-";-:}.-l—"“u_ 5 ' :
T = iy R s
(73 i— - 9 - Js
NE & b '
AN IL — %
(o — 1 Fia. e e
i N e

REAR DRIVE ASSEMBLY
STRAIGHT BORE SPROCKETS WITH 160 MAIN DRIVE CHAIN

ITEM PART# QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 Al4401 3 STUB SHAFT, 3 718" 12 102745 1 SPROCKET, DOUBLE (13-160)
1 A1B416 1 STUBSHAFT, 3 15/18" LAH 13 NPN 1 KEY
2 100825 28 SCREW 14 102762 1 SPROCKET (18 TOOTH - 120 CHAIN}
3 102455 7 BEARING 15 4467 14 3/4-10 X 3/4 LG, SET SCREW
4 100554 32 LOCK WASHER 16 102558 1 BEARING, 3 15/16"
5 100252 32 NUT 17 102559 4 SCREW
6 102749 1 SPROCKET (32 TOOTH - 120 CHAIN) 18 100361 4 LOCK WASHER
7 16767 2 KEY 19 100248 4 NUT
& 17 1 KEY 20 102739 1 SPHOCKET (45 TOOTH - 160 CHAIN)
9 102742 1 SPROCKET (45 TOOTH - 160 CHAIN) 21 102741 1 SPROCKET (30 TOOTH - 120 CHAIN)
10 16766 1 KEY 21 102740 1 SPROCKET (23 TOOTH - 120 CHAIN)
11 102750 1 SPROCKET (30 TOOTH - 120 CHAIM) 22 17782 1 KEY 1
11 102744 1 SPROCKET (26 TOOTH - 120 CHAIN) 23 1772 1 KEY 1

NOTE: ALWAYS DETERMINE ACTUAL NUMBER OF TEETH ON SPROCKETS BEFORE ORDERING.

LY



2AA0 $O0EOA TOOATAIU

BUSHED SPROCKETS WITH 140 MAIN DRIVE CHAIN

B

REAR DRIVE ASSEMBLY

BUSHED SFROCKETS WITH 140 MAIN DRIVE CHAIN

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 A14401 3 STUB SHAFT 37418" 12 102319 1 BUSHING
1 A16416 1 STUB SHAFT 3 15167 12 102473 1 BUSHING
2 100555 28 SCREW 13 4329 12 SCREW
3 102455 7 BEARING 14 A17028 1 SPROCKET, DOUBLE (15-140)
4 100554 32 LOCK WASHER 15 102472 1 BUSHING
5 100252 32 NUT 16 4397 1 STEPKEY
6 A18405 1 SPROCKET (36 TOOTH - 100 CHAIN) 17 A18407 1 SPROCKET (54-140, 23-100)
"6 AIBET0 2 SPROCKET (28 TOOTH - 100 CHAIN) 18 A17242 1 SPROCKET (40-100)
7 44869 2 KEY 19 102558 1 BEARING 31516" LRH
8 101833 2 BUSHING 20 A17242 1 SPROCKET
9 4327 3 SCREW 21 102559 4 SCREW
10 A16410 1 SPROCKET (54-140, 32-100) 22 100361 4 LOCK WASHER
11 4489 2 KEY 23 100248 4 NUT

NOTE: *10 LATER MODELS MAY HAVE A 36 TOOTH - 100 CHAIN BOLT-ON SPROCKET PART #17390 WHICH BOLTS ON TO A
WELDED FLANGE #17380.
*19 SOME EARLIER MODELS HAVE A 3 7/16" BEARING, SHAFT, AND BUSHING ON LOWER RIGHT HAND AUGER.
*12 ON MODELS WITH 3 7/18" BHAFT, USE A #102473 BUSHING.

X



2AA0 $OEOA T00A TAIU
2% 12 $2)6% " 2/501 Ppni3P &%%S Z 1XwCT

23 2 23

82/ .4 6)%7

Y

11 21 21
25 23
20126)%7 X . : 25
28
28
19
: :

13 13



2AA0 $OEOA TOOATAIU

2012 $2)6% " 2/500 pn3$ &%%$ Z 1 xwcn

# Part Number Title Quantity
1 18757 KEY, SQUARE1 X7 5/8LG

2 19067 KEY, SQUARE 7/8 X 8 LG. 1
3 18756 KEY, SQUARE 7/8X5 1/8 LG. 1
4 A18103 TENSIONER ARM ASSY 18 1/2 LG X 3 3/4 PIN 1
5 A15012 TENSIONER ARM ASS'Y, 18 1/2 3
6 102355 BEARING, NYLINER 1 1D 4
7 101829 COLLAR,SET SCREW 11D X1 5/8 0D 8
g8 A18102 OIL' WIPER AS5Y 7 LGX 1 1/4 OFFSET 1
9 A18260 OIL WIPER ASS"Y YLG W/MED END 1
10 102742 SPROCKET, 160B45 3 15/16 BORE 2
11 103270 SPROCKET, DS160A14H 4 1/4 BORE 1
12 A17774 SPROCKET ASS'Y 120A10 W/ RAT00RR 2
13 A1T7T73 SPROCKET ASS'Y 160A8 W/ RA100RR 2
14 100300 WASHER, FLAT 3 /8" USS 8
15 100254 NUT,HEX 3/8-16 UNCGR 5 8
16 101840 BOLT, EYE 3/8-16 UNC X 6 IN LG 4
17 101831 SPRING, EXTENSION 1 1/40D X 8 LG (#626) 2
18 101832 SPRING, EXTENSION 1 1/40D X 14 LG (#627) 2
19 7070514 CHAIN, LOG 3/16 PLATED [GR30) 4
20 102763 CHAIN, #120 x 78P INCL CONN - LYNX 1
21 102761 CHAIN, #160 Hx 56P INCL CONN - LYNX 2
22 102760 CHAIN, #120 x 82P INCL CONN - LYNX 1
23 103036 SPROCKET, 120B28 3 7 /16 BORE 2
24 102750 SPROCKET 120B30 3 15/16 BORE 2
25 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 5TR. 4
26 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 4
27 100218 GREASE FITTING, 1/8 NPT 4
28 6060031 GREASE LINE 4

-/ A%3]

\\\\\\

OOAAET OEA WEgA0s 2ArA0ATAA TO T AAOO] pomtTxem )" (275" (1 "% (1971 7 Ixxumi goTt
&Y% 7 1y xtwl ppr3$ O (275" (1 =% (1971 7 Ixwcp

Tw




2AA0 $OEOA T00A TAIU
2% 12 $2)6% " 2/500 x4+ 5(—7 4%.3)/ . %23 7 1|tX04

! - 3.

82/ .4 6)%7

2%126)%7

17

LTI



2AA0 $OEOA TOOATAIU

2012 $2)6% "2/500 x4+ 5(—7 4%.3)/ %231 1ytX04

# Part Number Title Quantity
1 18757 KEY,SQUARE 1 X7 5/8 LG 2
2 19067 KEY, SQUARE 7/8 X 8 LG. 1
3 18756 KEY, SQUARE7/8X5 1/8 LG. 1
4 103270 SPROCKET, DS160A14H 4 1/4 BORE 1
5 102742 SPROCKET, 160B45 3 15/16 BORE 2
6 102750 SPROCKET 120B30 3 15/16 EORE 2
7 102741 SPROCKET, 120B30 3 7/16 BORE 2
8 100179 WASHER, FLAT 5/8 8
9 102016 SCREW,HXHD CAP5/8-11X5 LGGR5S 4
10 23347 CHAIN TENSIONER, UHMW 4
11 100273 WASHER, LOCK, 5/8 4
12 100370 NUT,5/8-11 4
13 102761 CHAIN, #160 H x 56P INCL CONN - TSUBAKI 2
14 100218 GREASE FITTING, 1/8 NPT 4
15 100300 WASHER, FLAT 3/8" USS 4
16 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 4
17 6060031 GREASE LINE 4
18 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 4
19 102760 CHAIN, #120 x 82P INCL CONN - TSUBAKI 2
-/ A%3{

spof pwd #EAETO AOA AOAFIAAIAET , 9.8 T0 435" 1+) AOATAS #EAETO OET =T ET OEA AOAXETC AOA
TTIU OARGETTO Tk 0EA £O11 AEAETO O0AAS

AEA AOA<ETC ATA DA0DO 1E00 OET =T £0 £10 A 0AAQ AOEOA COTOD <T 5(—7 0ATOETTA0O 0EAO £0
OORATT xqn3$ ATA ppni3$ TEGA0G &10 T TOA DAOO ETATO TAGETTI ATTOAAQ UTOO ITAAT (AOOE )1Z
OAOTAGETTAI ARAIAD 1O TOO OTTO AACE A juxm( TuTZCQup

LP



BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/501$51, 3(/24 §.%7 349,%]Z 1YCxXe

TEM & |OTY |FART » | ETCRSTON

<0 20 | HOAFEE | MUT, B U2-1) e OrY [PERT » |TESCRPTON

32 I [IOO2TE | WASHER 1T LDCK 5| 100297 | HWUT HEX 56

38 2 100838 |'WaZHER, 1 FLAT [ WATHER LOCK 566
ay 2 (103826 | SCREW. B HDCAR P2 -13 LAC Y 2 g WATHER FLAT D6
36 | | 22606 | DROP-CHlJTE CfL MOLINT B0LTED g

35 22785 |LMGAGE DROP CHUITE CYLINGER IZ=0RT) 26

3= AZZIS |PINATIEMALY MDA | SETLEONG 25 WACHER. LOCH ME

w| !

_____ COLLSR, TETSCREN DX IS8 00 SCREW, BN HDCAR- 308- 15 N X | is

Lt
]
— | talra]=
£
]
i

A23188 | DROP CHUTE L BKAGE ASE2@LY CLP HaR PN

3 | | [A22609 |LINGAGE MOUNT FLATE AT5Y - SHORT WETER BomLaT

ta | G | | el bl sl =lnl s mle s =l &G B HE
L

30 | | [armial |ecwme ASTY DU - SHOAT LEW | |A20E78 |PUFATSY SEGHT COMTADL
|-,.-“*- 23 | o |102096" | ooREW CARAME D VEIE K| @RS | [a23203 [PNATEMELY "X 2ELE
' 2 | 2 |1078 B TRACER pex2EZ NI 2 [zis82 |2aR FLAT (/47 T CURRCRT
27 | 2 |2im81 | Do HANGES AT IS HEER | |z1558  |=R RUEER waT CUFPCRT
2% | =1 100300 [WasER FLAT 3B LSS | |21545  |AUSEER \AT TROP CHUTE TROLT T0AT
25 |13 |98 | cREN CRRMGE MO 3EIE UL X1 IZES 2 [100955 |MAGIET £X [E U2
2| 4 W A 20 LNC B S 2 (20835 |THELDRLATE DICHRIE WING
|4 WATHER, LOGK 14 CADMECMPLATED 2 [20835 |eELD DTHAAE WG
= | 2 WAT-ER FLAT. I14 | |A22384 |CYLR0ER ATTY. DROR CHUTE <HEW

SCREW, W HDCAP 20 X | |A22588 | IROP CHUTE ASTY. DLRL <HEW

NOTE:
[i= THESE ITEMS ARE IN PARTS BAG #A7616

= ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY ITEM #311
=" TOTCP OF DISCHARGE SIDE CENTERED INSLOTS

LQ



IIIIII

$)3#(12"% "2/500$51, 3(/24 §.%7 349,%]Z 1WCxXo
$)3#(127% 133%—"",91 $51, 3(/24§.%7 349,%(7 1 cCpTp

LO



$EOAEAOCA Z - Ax 30UIA
$)3H(12"% "2/501$51, 3(/24§-%7 349,%]Z TYCxo
$)3#(127% 133%—"",91 $51, 3(/24 §.-%7 349,%]Z 1ccpTp

TEM #|QTY [PART # | CESCRIFTION
4r 16 | 103795 |NUT, HEX 1/2-13
A0 | 18 [100272 |WASHER V2 LOCK
38 2 |ICCB38 |WASHER /2 FLAT
37 4 |1zI818 PN DOWEL 308 X 3/4 LG
3B 4 (103360 | OVER(ENTER LATCH
33 2 16340 (KEY. SO SIEX 2 LG
34 | |22133 |STRAP.BACKPLATE FILLER CUALI
33 | (21886 | FILLER. DISCHARGE BACKPLATE [DUALI
3z 2 [A22001 | DIECHALGER ASSY -SHORT INEW!
3l [ 1104209 | CHAIN, #80 684 PTCHES AND CONMECTOR
30 2 122132 | UHMW TEREION BLOCK
2 | [A22127 | CHAIN STAND-OFF ASSY ILONGI
TEM #|QTY [PART # | CESCRIPTION 28 | [A22152 | DISCHARGE MOUNT ASSY RIGHTI
66 [ |AZ2130 | CHAIN STAND-OFF ASSY GHORTI 27 [ 1104208 | CHAIN, #80 44 PTCHES AND CONM LINK
B2 | 2 (103040 [SNAPRING |-1r4" SHAFT 26 | 101845 |SPROCKET, HEOBIT -| 114 BORE WIKEY
63 2 |104236 |SCREW, SOCKET HD 1618 | 23 | 102778 |SPROCKET, DEHECAIT W/ | V4 BORE
B2 | I |[ITETS TAB. DISCHARGE TEWSIOMNER 24 2 |2214  |SUPPCRT. CHAIN GUARD
6l € |102006 |SCREW CARRIAGEHD 3B IEXICGRS 23 [ ]102128 |SPROCKET, HECBIY I' BORE SPECIAL HLE
60 | |AZ21534 |DECHARGE MOUNT ASSTY ILEFTI 22 [ ]162980 |MOTOR ROSS HCRAULIC
35 | B8 [I04l84 |SCREW 38 168X | I/4 CARRIAGE 21 [ (22148 |GUARD DIECHARGE CHAIN ILOWERI DUAL
B | |30CE92 |SCREW, B HD CAP S/I6-18X | 114 20 [ 122147 |GUARD DS CHARGE CHAIM IUPPER]- CUAL
a7 & |10028T  |NUT, HEX 316 19 2 |A22006 |DISCHARGE AUCER SHAFT ASSEMBLY
56 | & [ICOITC |WASHER LOCK 16 12 4 (104193 |BEARING 4BOLT FLANGE | If4 [SEALEDH
53 | 9 [ICOT13  |WASHER FLAT 316 17 | (22148 | CHANKEL BEARING MOUNT -DUAL
54 | 5 (104188 |SCREW, CARRIAGE HD 16 18X 1 114 3] 2 (22002 |STRAF DECHARCE BOTT OM
33 | 8 |ID2639 |NUT, #1024 12 2 |AZ23157 |BEARING CHANKEL MOUNT ASSY
32 | 8 |104107  |WASHER LOCK #10 1 [ 123373 | CHANMEL DISCH MOT R MNT - DUAL W/HOLES
3l 8 (104108 |H{ HDSCREW, %10 24X 75 10 2 (22039 |GUSSET, DISCH FROWT PLATE
30 | 4 [ICIB48 |SCREW RB{HDCAP 38 16X | 9 | [16348 |GUZZET 14X 4 12X E
& [I1C1444 |SCREW, H{HD CAP F2-13UNC x| W2 GRS 8 | |AZI993 |DECH CrUNDER MNT ASSY (NEWI
43 [ 1103794 |SNAPRING I SHAFT 7 | [A22145 |FORMED PEAK ASSY IDUALI
47 | 2 100230 | NUT, HEX 17220 UNF 53 | (22143 | FRONT PLATE, DISCHARGE - DUAL
46 | 2 (100230 [SCREW H{HD CAP /2 Z0UNFX 2 3 | (22142 | AMGLE. DISCH AUGER BOTTOM IDUALI
43 | 20 (100254 |[NUT HEX 38 16 UNCCR = 4 2 121991 AUGER BOTTOM, DISCHARGE SHORT
44 | 20 [ICCZ7]  |WASHER LOCK 38 3 | (21887 |SICE DIECHARCE ILEFT HSHIRT
43 |10 (100300 |WASHER FLAT 38" LES 2 | (21988 |SICE DECHARCE RIGHTI SHORT
42 | 2 (104207 |SCREW, CARRIAGE HD 38 18X 2 F4GR 3 | 122138 |BACKPLATE. DISCH DUAL INEWI

LT




BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/501$51, —%PB)5— §-%7 349,%Z 1Ycyp

ECOH0 COLLA
STWERNLMAG

TEM # | Q7Y [PART # | DESCRIETION
TEM # | GTY [PART # [DESCRIPTION 30 | 2 (103795 |NUT HEX 12-13

2 | 1 422203 [PRASSEMBLY. | X 2308 LG 38 | 2 [i00272 |WASHER, 112 LocK
18 | | [A22196 |DISCHARGE ASSY DUAL - MED NEWI 37 | 2 100838 |WASHER, 12 FLAT
I7 | 2 |20036 |SHELD PLATE DISCHARGE WG 36 | 2 [103845 |SCREW HXHD CAP U2 13 LNCX 2
16 | 2 [21962 |DISCH HANGER MEDIUM IS HIGHER! 35 | | |22606 |DROP CHUTE C/L MOUNT BOLTEDI
5 | 2 [21582 |BAR FLAT /4" SMSLPPORT 34 | 2 [423191 |PNASSEMBLY. I DIA X | S8 LONG
14 | 1 [A21478 |PRASSY, HEIGHT CONTROL 33 | | 22795 |LINKAGE. DROP CHUTE CYLINGER SHORTI
13 | 2 [20035 |SHELD Discrance wii 32 | z [i01829 |COLLAR SET SCREW I DX | 518.0D
12 | | |A22384 | CYLINCER ASS'Y, DROP CHUTE -NEW 3 | | 423182 |DROP CHUTE LINKAGE ASSENELY
Il | 2 |16078 | BAR SPACER 114 X2 B2 X1 30 | | [A23222 |LINKAGE MOUNT PLATE ASSY - MEDIM
10 | 16 |102283 | SCREWTRUSS HEAD, 5/16-18 UNC x 3/4 (R 2 22 | | (100556 |WASHER. 34 FLAT

[T @ | 4 [102096 [SCREW CARRMGE HD ¥E-16 X | GRS 28 | 16 [100297 [NuT HEX 516

[T==| & |13 [i0196 [SCREW CARRIAGE HD ¥B-16 LNCX | 112 RS 27 | 16 [100170 | WASHER, LoCK 5116
7 | 9 10716 [SCREW HXHD CAP S/B-16 LNC X | 114 2" | 16 [100713 | WASHER FLAT 5116
6 | 4 |IOIOIE |CLR HARPIN 250 [ 4 (100220 {NUT HEX V4-20 UNC GRS
5 | 2 [100085 [MAGAET 81312 24 | 4 [100304 |WASHER LOCK 114 CADMUM PLATED
4 | 4 [100858 |SCREW HXHD CAP 14-20X | 23 | 4 [100443 | WASHER FLAT, U4
3 21 | 100300 | WASHER, FLAT 38" LSS 22 | (21555 |BAR RUBSERMAT SLPFORT
2 | 26 |10027) |WASHER LOCK 318 20 | | |21545 |RUBBERMAT, DROP CHUTE SPOUT, SHORT
|| 26:]100254 [MUT HEX 318 -16.UNC R 5 20 | | 422388 |DROP CHUTE ASSY, DUAL -NEW

MOTE

:_-I = THESE ITEMS ARE N PARTS BAG #ATG16

(. ‘ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM #300
== TO TOP OF DISCHARGE SIDE CENTERED IN-SLOTS

9]0




IIIIII

$)3#(127% "2/500$51, —%$)5— - %7 349,%]Z 1Ycup

$)3#C127% 133%—"",91$5!, —%$)5— §-%7 349,%(Z ' cCpwe




$EOAEAOCA Z - Ax 30UIA
$)3H(12"% "2/501$51, —%$)5— §.%7 349,%(Z 1ycyp
$)3#(127% 133%—"",91 $51, —%$)5— §.%7 349,%(Z ! CCpwe

TEM # |QTY (PART #  |CESCRIPTION
4 6 (103795 | MUT, HX 172-13
4F | I8 [100272  [WASHER I/2 LOCK
3w 2 |ICCB38 |WASHER. I/Z FLAT
37 4 |1zIgls PIN, DOWEL 378 X 374 LG
36 4 (103360 |OVER(ENTER LATCH
33 2| 18340 KEY, S0 36X 2 LG
34 | 122123 STRAP, BACKPLATE FILLER [DUAL
33 | 21886 FILLER, DISCHARGE BACKPLATE IDUALI
iz 2 [A22170 | DECHAUCER AZEY -MED INEWI
3 || 1G4208 | CHAIN, 260 64 PITCHES AND CONRECTOR
o 2 (22132 UHWMY TEREION BLOCK
2 | |A22127 | CHAINSTARD-OFF ASSY ILONGI
TEM #|QTY |PART # [ CESCRIFTION 28 | |A22152 |DISCHARGE MOUNT ASSY RIGHTI
65 | |AZ2130 | CHAINSTAMD-OFF ASSY GHORTI 27 | 104208 | CHAIN, 260 44 PITCHES AND CONM LINK
64 | 2 |103040 |SWAPRING |- 114" SHAFT 286 | |10184>  [SFROCKET. HEOBIT -| /4 BORE W/KEY
63 2 (104236 [SCREW. SOCKETHD J16 18X | 23 | |1G2778 |SPROCKET, DSHECAIT Wi | 174 BORE
62 | 2 |I7874 TAB, DS CHARGE TEMSIONER 24 2 (2218 SUPPORT, CHAIM GLIARD
&l € (102086 |(SCREW CARRIAGEHD 38 IEXICR S 23 | |1G2128  |SPROCKET, HECEIT I" BORE SPECIAL HLE
60 | |A22134 | DIECHARCE MOUNT ASSY ILEFTI 22 | 102880 |MOTOR ROSS HYDRAULIC
38 |10 |I04led4  |SCREW, 3816 X | I'4 CARRIAGE 21 | 122142 GUARD, DS CHARGE CHAIM ILOWERI- DUAL
3B | |3CCE52C |SCREW, HOHD CAP SMB-18X | I/4 20 | |22147 GUARD, OIS CHARGE CHAIM IUIPPERE- DUAL
=7 | 8 |1003/T | NUT, HX 3B 19 2 [A2200E8 |DECHNRGE AUGER SHAFT ASSEMBLY
S8 | 8 |I100I70  |WASHER LOCK S16 18 4 104193  [BEARING. 4BOLT FLAMGE | 174 ISEALED
33 | 9 |IDOTI3  |WASHER FLAT Sil6 I7 | |22148 CHAMNMKEL, BEARING MOUNT -DUAL
34 | 5 |I04188  |SCREW. CARRIACEHD SI6 18X | 174 3] 2 | 22167 STRAF. DISCHBOTTOM MED
33 | 8 |[I02E39 |[NWUT. #IC 24 12 2 [A23157  |BEARING CHAMKEL MOUNT AZEY
32 | & [I04I07  [WASHER LOCK #I0 Il | 123373 CHAMKEL DISCH MOT (R MNT - DUAL W/HOLES
=1 8 (104108 B HDSCREW, #10 24X 73 1 2 (22039  |GUSZET, DISCH FRONT PLATE
S0 | 4 |101B46 | SCREW. HOHD CAP 308 - 16X | 9 || 16342 GUSSET, 14X 4 112X B
49 | 16 | 101444 |SCREW, HCHD CAP V2 13UNC = | V2 GRS 2 | |A22I84 [DISC CYL MNT ASSY -MED INEW
4z [ 103794 |SNAPRING I" SHAFT 7 | |A22198 |FCRMED FEAK ASSY, IDUALH KED
47 | Z [I100230 [ WUT, HEX 1W2-20 UNF B | |122143 FRONT PLATE, DISCHARCE - DUAL
46 | 2 |100230  |SCREW H{HDCAP /2 20 UNFX 2 3 || 22197 ANGLE, DISCH AUGER BOTTOM DUAL IMEDI
43 | 22 |100234 |NUT, HEX 38 16 UNCGR = 4 2 (22183 AUGER BOTTOM, DISCH -MED
44 | 22 ||1QOZT] |WASHER LOCK 38 3 | 22133 SICE, DISCHARCGE ILEFTHMED
43 | 12 | 100300  |WASHER, FLAT 38" LES 2 | |122134 SICE, DISCHARGE RIGHTI-MED
42 | 2 |104207  |SCREW, CARRIAGEHD 3B 16X 2 J4GR 3 | 2213 BACKPLATE, DS CH DUAL INEWI

LX




BEOAEAOCA 7 - A= 30UIA
$)3#(12"% "2/50142)0,%3(/24 §.%7 349,%(Z 1Ycoc

SECOND COLLAR
BETWEEN LA E

ITEM'& | OTT |PART & |DESCRIPTEON
TEM & | OTY |PaAT & |DESCRPTON 43 2 |03TES |HUT HEX 112-13
15 2 |20935 | SHELD DSCRRRGE WHG 47 2 |I60272 |WASHER 142 LOCK
4 12 |10300 |WASHER FLAT 3 uss A5 2. |130838 |WAGHER, 112 FLAT
22 4 |IDI93E: | SCREW CARRMAGE HD JE-16 UNC X1 12 GRS 45 2 | 103246 |SCREW MY HECAFIZ I3 UMC X2
22 4 |i02088 |SCREW CARARUMGE HD 3B-IBX% | GAS i | |22606 |DfOF CHUTE CrL MOUNT [BOLTED
2 2 |iaoTe BAR TRACER 14X 212 %1 43 2 |AZ3181 |ANATSEMBLY ITDeA XS LONG
2 2 |ze88i SO MANGER, SHORT 57 HGHERI 42 I |22795 | LINKAGE DROP CHUTE CYLMNDER [SHCRTI
fa 2 |2568 AR FLAT 14 SM SLFPORT @ < |1083%: | COLLAR SET SCREW 1D X158 00
7 O [i04I64 | SCREW 218-18 ¥ | 13 CARRIAGE 40 || |A23180° |DROP CHUTE LINKAGE ASSEMELY
18 | 21532 RUBBER MAT, DROP CALITE SPOUT. SHORT TRIFLE 3h | |AZ260Y | LINKGAGE MOUNT FLATE ASSY - SHORT
I I8 |102283 |SCRAEWTRUSS HEAD SHE-1A UNC x 34 (R 2 32 | |A21993 . | DISCHARGE ASSY TRIPLE -SHOAT W
" 2 |108085 |MAGHET 8 X 18112 ir 4 |1I00Z20 | WJT, HEX 1/4-20 UNC GR 5
1 25 (100254 |NUT HEX 38 S18-UNE GRS 36 4 1100304 |WASHER LOCK 114 CADMILM FLATED
g 25 |10027) |WASHER LOCK 318" 3 | | 215594 |BAR FLAT, i74" RUBEER MAT SUPPCAT
B B |IBITIE | SCREW HX HD CAP JV8-tE LNC X | 114 34" | & |0Z8T | NUT, HEX SI16
7 & | 10ITE | CLIF, HAR AN 33 | 16 |100IT0 . | WASHER LOCK 516
& || IG0RRE | wWASHER Fa FLaT 32 16 |1O0TI3 | WASHER FLAT SNG
5 I |422203 |PNASEENELY, I"X.2 28 LG 30 2 | 20936 | SHELD PLATE DNSCHARGE WNG
4 | |AZI4TE |PiNASSY, HEIGHT CONTROL 27 4 |10085e | SCREW M HD CAR- 1420 X1
3 | |422384 |CYLMNDER ASSY, DROP THUTE -NEW i} B |43 |WACHER FLAT, 114"
a | |&232387 |DROP CHUTE ASSY, TRIPLE -MEW 25 2 |2083% |SHELD DECHARGE WG

NGIE
[T~ THESE ITEMS ARE IN PARTS BAG #AT616

[Z= ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY ITEM 381
TO TOF GF DISCHARGE SiDE CENTERED N SLOTS

Ly




IIIIII

$)3#(127% "2/50142)0,% 3(/24 §.%7 349,%(Z 1Yo
$)3#(12"% 133%—"",9142)0,% 3(/24 §-%7 349,%]Z ! cpwwo




$EOAEAOCA Z - Ax 30UIA
$)3#(12"% "2/50142)0,%3(/24 §.%7 349,%(Z 1Ycoc
$)3# (127 % 133%—"",9142)0,% 3(/24 §-%7 349,%(Z 1 Cpwwo

ITEM # [QTY |FART # |DESCRIFTION
88 | |104018  |JAM NUT, Si8-1B UNFGR S
a7 | |248%8 |TAB DISCHARGE MOTOR CHAIN TENSIONER
86 I |103790 |50 HDSET SCREW 5/8-11 X 3 LG
85 3 |AZ22001 CASCH AUGER ASSY -SHORT WNEW
24 I | I01661 SUREW, HX HD CAP 3iB-16 ¥ 4
83 1 23178 TEMIIONER, DISCH MOTOR - TRIFLE
&2 3 |104258 |SCREW SOCKET HD S/I16-18% 1
Bl 3 |iT8T4 TAE, DISCHARGE TEMSIONER
a0 2 |300892C |SCREW, HX HD CAP SIIB-18 X | 1/4
ITEM & |OTY | PART & | DESCRIPTION 76 3 103030 |SHAP RING |-1/4~ SHAFT
4} 2 |A22019 |FORMED PEAK ASSEMBLY TRIFLE T3 1 |129083 KEY, SQSAEX] ING
0 | 22021 STRAP, BACKPLATE FILLER TRIPLE) T2 I JA22152 |DISCHARGE MOUNT ASSY IRIGHT
38 5 101818 PiN DOWEL I8 X 34 LG | 6 |I0209G |SCREW, CARRIAGE HD JrB-16 % | GRS
38 4 |103560 |OVERCENTER LATCH 70 I JAZ2154 |DISCHARGE MOUNT ASSY ILEFT)
£ 7 | |102765 |CHAIN &B0 -42P AND CONN LINK E9 2 |22142 SUPFORT, CHAIN GUARD
36 | 2 (102764 |CHAIN 260 -54P AND CONN LINK 88 | |104207 |SCREW, CARRIAGE HD 318-16 X2 3/14GR 5
5 2 |16340 KEY. SO 5/6 X 2 LG 67 | |AZ2127  |CHAIN STAMD-OFF ASSY ILONGE
34 I (22014 FILLFR BISCHARGE BACKPLATE TRIPLE 66 2 12232 LMW TENSION BLOCK
33 | |22(13 GLISRD; DISCHARGE CHAN LOWER-TRIRLE &5 I |AZ2130 | CHAIN STAND-OFF ASSY ISHDRT
3z | |22012 GLARD. DISCHARGE CHAIN LPPERI-TRIPLE B4 | 2 |21992 ANGLE, DISCHARGE AUGER BOTTOM
30 | 101845 |SPROCKET, HEOBIT -1 114 BORE WIKEY 63 2 |22059 |GUSSET| DISCHFRONT PLATE
24 2 |102778 |SPROCKET DSHEQAIT Wi | 114 BORE 62 I |I03724 |SHAP RING I SHAFT
20 | |182128 |SPROCKET. HBOBIT I BORE SPECAL HUB &0 2 (100300 |WASHER FLAT 38 LSS
= 3 (A22008 |DiSCHARGE AUGER SHAFT ASSEMBLY 59 | 8 |i04184 |SCREW 31816 % | /4 CARRIAGE
I8 | 102980 |MOTOR ROSS HYDRAULIC 56 B |104108 |HX HD'SCREW, #10-23 X 75
I7 | |23372 CHANREL, DISCH MOTOR MNT - TRIPLE 54 2 |100230 |SCREW HX HD'CAP 12 20 UNF X2
tE | |16348 |GUSSET 14X 4 1I2XE 53 | 24 | 101444 | SCREW, HX HD CAP IF2-13UNC x | 112 GRS
I5 2 (22002 STRAP DISCHARGE BOTTOM 52 | 20|180254 |NUT HEX ¥B-IELNC GRS
14 6 |104193 |BEARING 4 BOLT FLANGE | 114 [SEALED) 5t | 14 |100271  |WASHER LOCK 38"
2 | |21928 CHANNEL BEARING MOUNT -TRIPLE 50° 4 |I0IB4E | SCREW HXHD CAP /8- 16X
0 2 |AZ3I5T |BEARNG CHANNEL MOUNT ASSY 42 9 |I100297 |MUT, HEX 56
8 | [A21995 |DISCH CYLINDER MNT ASSY INEW) 48 8 1100170 |WASHER LOCK SNG
7 | 21987 SIDE, DISCHARGE ILEFTI-SHORT 47 9 |IDOTI3  |WASHER FLAT /16
6 | 121989 FRONT PLATE DISCHARGE -TRIPLE 46 | 4 |1041B9 |SCREW, CARRIAGE HD SIB-18 X | 154
3 3 2199 ALIGER BOTTOM, DHSCHARGE -SHORT 45 24 | 103795 | NUT. HEX 112-13
2 | |21986 BACK PLATE DISCH -TRIPLE INEW) 44 | 25 | 100272 |WASHER 112 LOCK
| I 21888 SIDE DISCHARGE [RIGHTI-SHORT 42 2 |I00838. |WASHER W2 FLAT

(O]]}




BEOAEAOCA 7 - A= 30UIA

$)3#(12"% "2/50142)0,% —%PB)5— §-%7 349,%] 7 1PCxw

SECOND COLLAR
BETWEEN LINEATE

TEM & | GTY |PART & | DESCRPTEON
= ey ey e ar | 2 |ioazes [T HEX W23
200 | & [10030s [wacER LoCK 11 capsium ALATED 8 [ 2 Jlinele [MERIEI0
] 3 |100443 |WAS-ERFLAT U4 33 2 100838 |WASHESR, |12 FLAT
o [ (ko [sosr msora et 38 |2 |103846 |ScREw oHD GAR 12 93 UNCX2
i7 | 25 |10025% |MUT HEX 38 15 LNC GRS 37|11 |==0ubi | [SHORCHOIE CrlL NOCNT S0 2
PaR i o e 36 | 2 |AZHIBI |FIMASSEMELY. " DA X | S/F LONG
15 | & [10716 | scRew 0 cap 3816 LNC X 1 144 38 2 I | OOLIAR ST e | DaUEse
= W T T 34 | 1 |22795 [LiretacE DROP CHUTE CYLINGER [EHORTI
13 | 2 [21962 |D/ScH AANGER, NEDIM 15" HG-ER 3 Ll (SR, PR ONT LIRS N
e TR 32 | | [423222 |L1AGE MOUNT FLATE ASSY - MEDILM
i | 2 [20935 |=eEs pEcHaReE WG 3|1 A3 |PWASIEMELY, "X ATLG
T e e R e M | | |A22H35 |DISOtASSY, TRPLE MED NEW
5 o |21588 | Bam FLAT /4" oM SLRROAT 2 4 |101E8E |SCREW CASRWUGE HD ESIE URE W | 112 GRS
a I [21882 RUBEER NAT CROP CHUTE SPOLT SHORT 28 121199300 |WASHER FLAT /8" LSS
TRIPLE a7 | 4 |ioz0ee |screw cammscE HD ME-IE NI GRS
7 | 2 |iooeds: | X812 260 | 18 -|100207 |MuT HEX 06
B | & [imima |ooF rem e 35 | 1B |I00IT0 | WASHER LOCK S/I
£ | | [100556 |waSeER 34 FLAT 240 | |6 |I00TIE  |WAeER FLAT 516
4 I |[AZI4TE |PINASTY HEGHT CONTROL 23 1B | I02Z SCREWTRUSS HEAD 'SNB-18 LINC x 304 GR-2
2 | |A22354 |CYLMDER ASSY DROP CHUTE -MNEW 22 2 IGHEL | SCREW. 3/8-16 X | 108 CARAIAGE
I | |A22387 |DACP CHUTE ASSY, TRIPLE -MEW 21 4 1100221 |WUT HEX H4-20 UNC GBS

NOTE:

[T THESE ITEMSARE IN PARTS BAG #27816

s ALIGN BOTTOM OF LINCAGE MOUNT PLATE ASSEMELY ITEM #32)

=" 10 TOP OF DISCHARGE SIDE CENTERED IN'SLOTS

P




IIIIII

$)3#(12"% "2/50042)0,% —%PB)5— §-%7 349,%]Z 1PCxw
$)3#(12"% 133%—"",9142)0,% —%$)5— § . %7 349,%(Z 1 cCpov

s
[ 77—
YRy yamy
| =
[’ AN A A
YRy anyamy |
= \

ALUGERSHEET ASSENBLY IS
FLUSHWITH BEARING COLLAR

(S



$EOAEAOCA Z - Ax 30UIA
$)3#(12"% "2/50142)0,% —%PB)5— §-%7 349,%]Z TYCXW
$)3#(127% 133%—"",9142)0,% —%$)5— §-%7 349,%(Z 1 cCcpov

TEM &|QTY |PART # |CESCRPTION
39 | | |A22152 | DECHARGE MOUNT ASSY RGHT)
38 | | |A22154 | DECHRGE MOUNT ASSY ILEFT)
37 | | |22012 |GUARD, DISCHARGE CHuN IUPPER) TRIPLE
36 | | |22013 |GUARD, DISCHARGE CHuN ILOWERI TRIPLE
35 | | |22021 |STRAP BACKPLATE FILLER MRIPLE}
——————— 34 | | |22014 |FILER DISCHWRGE BACKPLATE TRIPLE]
72 | 1 |iodoie [samn sE 1BUNEGR S 33 | 4 |0360 |OVERCENTER LATCH
T Tom oo s o 32 | 5 |01 | PN DOWEL 38 X 34 LG
70 | | |24699 |TAB. DISCHARGE MOTOR CHAIN TENGIONER 3| 2 =5 |UAWTENDIONELOCH
=T Toms oo s oo s 5 30 | | |I02765 |CHAIN #80 42P AND CONN LINK
= == SooE o SRE 29 | 2 |I02764 |CHAIN #60 54P AND CONN LINK
T3 Tos0n e 28 | | |I0I845 |SPROCKET, HG0BIT | /4 BCRE WKEY
= 53 e e e 27 | 2 102778 |SPROCKET. DSHBOAIT Wi | /4B ORE
64 | 3 |104256 |SCREW. SOCKET HD 516 18X | =6 | | |I03TR4 |SNAPRING T SPRT
R RS R T S 25 | | |I02125 |SPROCKET, H60BIT I' BORE SPECAL HUB
— = oo =0 =2 24 | | |I02080 |MOTCR ROGS HYDRALLIC
61 | 8 |I04107 |WASHER LOCK #I0 e B e
60 | 8 |I04108 |HX FDSCREW, #I0 24X 75 e B e
55 | 24 (101444 [SCREW, BCHD CAP 112 13UNC x | /2 GRS -1 | @ |A--000 |DECHRCE AUCER SPATT ASEMBLY
T2 Toes oo oo ae o 20 | 6 |I04193 |BEARING 4BOLT FLANGE | I/4 ISEALED)
57 | | |104207 |SCREW. CARRIAGE HD 38 16X 2 J4GR 5 8 | | |A=sS0 | CRINSTAND OFF A5 BHCRTI
= T=Tooms e = 5 0F 7 | | |A22127 |CHUNSTAND OFF ASSY ILONGI
55 | 2 |100230 |SCREW, RCHD CAP 112 20 UNFX 2 € | = == |SUPFCRT, CRANGUARD
T s e R Do e s 5 | | |23372 |CHANNEL DSCHMOT(R MNT TRIPLE
— T oo s oe 4 | 2 |A22189 |FCRMED FEAK ASSY TRIPLEI MED
— o oo e oo e 3 | 2 |22067 |STRAP. DECHBOTTOM MED
P B Preee B 2 | | |21998 | CHANNEL BEARING MOUNT TRPPLE
c 0 | 2 |A23157 |BEARING CHANNEL MOUNT ASSY
50 | 1l |I0CTI3 |WASHER FLAT 5116 9 | 3 22165 |AUGERBOTTOM DSCH MED
6 |102096 |SCREW. CARRIAGE HD 38 16X | (R 5 & | 2 22066 |ANGLE. DSCHRGE AUGER BOTTOM
45 | 22 [I00254 |NUT.FEX 378 16 UNCGR 5 7 | 1 [163%8 |GUSET. 14X 4 12X6
47 |22 [I00271 |WASHER LOCK 38 6 | 2 |22059 |GUSET. DGOH FRONT PLATE
46 | 13 |100300 |WASHER FLAT 378" UGS 5 | | |A22164 |DISC CYL MT ASSY MED NEW
45 | 10 |I04164 |SCREW. 38 16X | I/4 CARRIAGE 4 | | |21989 |FRONT PLATE DECHRCE TRPLE
44 | 24103785 |NUT, FEX 12 13 3 | | |2233 |SIE. DGCHRGE LEFTIMED
43 |26 (100272 |WASHER I/2 LOCK 2 | | |[2234 |SIE DECHRGE RGHTI MED
ar | 2 [I00833 |WASHER 12 FLAT | |21986 |BACK PLATE. DECH TRIPLE INEWI

(0]0)




$EOAEAOCA Z 77 ""AACETC (TOCETC

$)3#(12"% "2/500$51, 3(/24 7T "%12). " (/53). " 1 1Wugw

# |Part Number Title Quantity
1 A22388 DROP CHUTE ASS'Y, DUAL -NEW 1
2 AZ22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
3 20935 SHIELD, DISCHARGE WING 2
4 20936 SHIELD PLATE, DISCHARGE WING 2
5 100985 MAGNET,8X 18 1/2 2
() 21545 RUBBER MAT, DROP CHUTE SPOUT, SHORT 1
7 21556 BAR, RUBBER MAT SUPPORT 1
8 21569 BAR, FLAT 1/4" SM SUPPORT 2
9 A22203 PIN ASSEMELY, 1" X 2 3/8" LG. 1

#/ .48/ . %8401"%
0T



$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% "2/500$51, 3(/24 7T "%12). " (/53). " 1 1Wugw

# Part Number Title Quantity
10 A21476 PIN ASSY, HEIGHT CONTROL 1
11 100556 WASHER, 3/4 FLAT 1
12 101018 CLIP, HAIR PIN 4
13 101716 SCREW,HXHD CAP3/8-16 UNCX11/4 9
14 100271 WASHER, LOCK 3/8" 26
15 100254 NUT, HEX 3/8 -16 UNC GR. 5 26
16 102283 SCREW,TRUSS HEAD, 5/16-18 UNCx 3/4 GR 2 16
17 100713 WASHER, FLAT 5/16 16
18 100170 WASHER, LOCK 5/16 16
19 100297 NUT,HEX 5/16 16
20 100858 SCREW,HXHD CAP 1/4-20X 1 4
21 100443 WASHER FLAT, 1/4" 4
22 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
23 100221 NUT, HEX, 1/4-20 UNC GR. 5 4
24 101996 SCREW, CARRIAGEHD 3/8-16 UNCX 1 1/2 GRS 13
25 100300 WASHER, FLAT 3/8" USS 21
26 21961 DISCH HANGER, SHORT (5" HIGHER) 2
27 16078 BAR,SPACER1/4X21/2X 11 2
28 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 4
29 AZ4866 DISCH ASS'Y, DUAL SHORT WITH BEARING HOUSING 1
30 AZ2609 LINKAGE MOUNT PLATE ASS'Y - SHORT 1
31 A23189 DROP CHUTE LINKAGE ASSEMBLY 1
32 101829 COLLAR,SETSCREW 1IDX15/8 0D 2
33 A23191 PIN ASSEMELY, 1" DIA.X 1 5/8" LONG 2
34 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
35 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
36 103846 SCREW,HXHD CAP 1/2-13UNCX 2 i
37 100838 WASHER, 1/2 FLAT i
38 100272 WASHER, 1/2 LOCK 2
39 103795 NUT,HEX 1/2-13 2

(]9




P0



$EOAEAOCA Z 77 ""AACETC (TOOETC

$)3#(12"% 133%—"",91$51, 3(/24 7T "%12)_" (/53). " 7 1CTioy

# Part Number Title Quantity
1 24741 BACKPLATE, DISCH-DUAL W,/ BEARING HOUSING 1
2 21987 SIDE, DISCHARGE (LEFT)-SHORT 1
3 21988 SIDE, DISCHARGE (RIGHT)}-SHORT 1
4 22143 FRONT PLATE, DISCHARGE - DUAL 1
5 22142 ANGLE, DISCH AUGER. BOTTOM (DUAL) 1
B A23157 BEARING CHANNEL MOUNT ASS'Y 2
7 22059 GUSSET, DISCH FRONT PLATE 2
8 A21995 DISCH CYLINDER MNT ASSY (NEW) 1
9 16348 GUSSET, 1/4X41/2X06 1
10 22149 SUFFPORT, CHAIN GUARD 2
11 AZ2127 CHAIN STAND-OFF ASS'Y (LONG) 1
12 AZ22130 CHAIN STAND-OFF ASSY (SHORT) 1
13 23373 CHANNEL, DISCH MOTOR MNT - DUAL W /HOLES 1
14 A14590 AUGER BEARING HOUSING ASS'Y 2
15 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED (w/o collar) 2
16 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED 2
17 21991 AUGER BOTTOM, DISCHARGE -SHORT 2
18 17874 TAB, DISCHARGE TENSIONER 2
19 A22145 FORMED PEAK ASSY (DUAL) 1
20 22002 STRAP, DISCHARGE BOTTOM 2
21 16608 CAP, DISCHARGE BEARING3 3/40DX11/41D 2
22 A24652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 2
23 16340 KEY,5Q.5/16X 2 LG. 2
24 102778 SPROCKET, DSHeO0A17 W/ 1 1/4 BORE 1
25 101845 SPROCKET, H60B17 -1 1/4 BORE W/KEY 1
26 103040 SNAP RING, 1-1/4" SHAFT 2
27 102980 MOTOR, ROSS HYDRAULIC 1
28 102128 SPROCKET, He0B17 1" BORE SPECIAL HUB 1
29 103794 SNAP RING, 1" SHAFT 1
30 104208 CHAIN, #60 44 PITCHES AND CONN LINK 1
31 104209 CHAIN, #60 64 PITCHES AND CONNECTOR 1
32 22132 UHMW TENSION BLOCK 2
33 104207 SCREW, CARRIAGEHD 3/8-16 X23/4GR5 2

?X




$EOAEAOCA Z 77 ""AACETC (TOOETC

$)3#(12"% 133%—"",91$51, 3(/24 7T "%12)_" (/53). " 7 1CTioy

# Part Number Title Quantity
34 100300 WASHER, FLAT 3/8" USS 10
35 100271 WASHER, LOCK 3/8" 28
36 100254 NUT,HEX3/8-16 UNCGR 5 28
37 24734 CHANNEL, DUAL END PLATE 1
38 AZ272011 DISCH AUGER ASS'Y -SHORT [(NEW) 2
39 103560 OVERCENTER LATCH 4
40 101818 PIN, DOWEL 3/8X 3/4 LG 4
41 24742 GUARD, DISCH CHAIN-LOWER-DUAL W/CUTOUT 1
42 22147 GUARD, DISCHARGE CHAIN (UPPER)- DUAL 1
43 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
44 A22154 DISCHARGE MOUNT ASS'Y (LEFT) 1
45 21896 FILLER, DISCHARGE BACKPLATE (DUAL) 1
46 22153 STRAP, BACKPLATE FILLER (DUAL) 1
47 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 8
438 104256 SCREW, SOCKETHD 5/16-18X 1 2
49 100713 WASHER, FLAT 5/16 9
50 100170 WASHER, LOCK 5/16 8
51 100297 NUT, HEX 5/16 8
52 300892C SCREW,HX HD CAP5/16-18X11/4 1
53 300889 SCREW, HEX HD CAP 1/2-13X13/4 2
54 100272 WASHER, 1/2 LOCK 2
55 100250 NUT, HEX 1/2-20 UNF 2
56 101716 SCREW,HXHD CAP 3/8-16 UNCX 1 1/4 8
57 101846 SCREW, HXHD CAP 3/8-16X1 4
58 104108 HX HD SCREW, #10-24X.75 8
59 104107 WASHER, LOCK #10 8
60 102639 NUT, #10 -24 8
61 104189 SCREW, CARRIAGE HD 5/16-18X11/4 5
62 102096 SCREW, CARRIAGE HD 3/8-16 X1 GR 5 B
63 102797 FITTING,COMFPRESSION, 1/8 NPT (F) 1/4x90deg 2
64 102454 GREASE FITTING, 1/8 NPT (F) 2
65 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 2
66 6060031 GREASELINE 2

oY




$EOAEAOCA Z 77 ""AACETC (TOCETC

$)3#(12"% "2/500$51, —%$)5— 7T "%12). " (/53)." I 1Yulq

# | Part Number Title Quantity
1 A24922 DISCH ASS'Y, DUAL -MED W/BEARING HOUSING 1
2 AZ2388 DROP CHUTE ASS'Y, DUAL -NEW 1
3 20935 SHIELD, DISCHARGE WING 2
4 20936 SHIELD PLATE, DISCHARGE WING 2
5 100985 MAGNET,8X181/2 2
6 21545 RUBBER MAT, DROP CHUTE SPOUT, SHORT 1
7 21556 BAE, RUBEBER MAT SUPPORT 1
8 21569 BAR, FLAT 1/4" SM SUPPORT 2
9 AZ22203 PIN ASSEMELY, 1" X 2 3/8" LG. 1

#/ .48/ . %84 01"%

Pw




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% "2/500$51, —%$)5— 7T "%12). " (/53). " L 1Yulg

# | Part Number Title Quantity
10 22606 DROP CHUTE CYL MOUNT (BEOLTED) 1
11 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
12 A21476 PIN ASSY, HEIGHT CONTROL 1
13 100556 WASHER, 3/4 FLAT 1
14 101018 CLIP, HAIR PIN 4
15 101716 SCREW,HX HD CAP 3/8-16 UNCX 1 1/4 9
16 100271 WASHER, LOCK 3/8" 26
17 100254 NUT,HEX 3/8-16 UNCGR 5 26
18 102283 SCREW,TRUSS HEAD, 5/16-18 UNCx 3/4 GR 2 16
19 100713 WASHER, FLAT 5/16 16
20 100170 WASHER, LOCK 5/16 16
21 100297 NUT,HEX5/16 16
22 100858 SCREW,HX HD CAP 1/4-20X 1 4
23 100443 WASHER FLAT, 1/4" 4
24 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
25 100221 NUT, HEX, 1/4-20 UNCGR 5 4
26 101996 SCREW, CARRIAGEHD 3/8-16 UNCX 1 1/2 GRS 13
27 100300 WASHER, FLAT 3/8" USS 21
28 21962 DISCH HANGER, MEDIUM (5" HIGHER) 2
29 16078 BAR,SPACER 1/4X21/2X 11 2
30 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 4
31 AZ3222 LINKAGE MOUNT PLATE ASS'Y - MEDIUM 1
32 AZ23189 DROP CHUTE LINKAGE ASSEMEBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT]) 1
34 101829 COLLAR,SETSCREW 1IDX15/8 OD 2
35 A23191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 2
36 103846 SCREW,HXHD CAP 1/2-13 UNCX 2 2
37 100838 WASHER, 1/2 FLAT 2
38 100272 WASHER, 1/2 LOCK 2
39 103795 NUT,HEX 1/2-13 2

XTT




27 2615| 13 14 16 17 18

XP



$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(127% 133%—"",91 $51, —%$)5— 77 "%12)_ " (/53)." 1 1CTOCC

# | Part Number Title Quantity
1 24741 BACKPLATE, DISCH-DUAL W/ BEARING HOUSING 1
2 22133 SIDE, DISCHARGE (LEFT)-MED 1
3 22134 SIDE, DISCHARGE (RIGHT)-MED 1
4 22143 FRONT PLATE, DISCHARGE - DUAL 1
5 24919 ANGLE, DISCH AUGER BOTTOM (DUAL MED) 1
) 22059 GUSSET, DISCH FRONT PLATE 2
7 A22164 DISC CYL MNT ASSY -MED (NEW) 1
8 16348 GUSSET, 1/4X41/2X6 1
9 22165 AUGER BOTTOM, DISCH -MED 2
10 17874 TAB, DISCHARGE TENSIONER 2
11 A24921 FORMED PEAK ASS'Y (DUAL MED) 1
12 22167 STRAP, DISCH BOTTOM -MED 2
13 A14590 AUGER BEARING HOUSING ASS'Y 2
14 16818 BEARING, 1 1/4 IDWITH 1 SEAL REMOVED (w/o collar) 2
15 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED 2
16 16608 CAP, DISCHARGE BEARING3 3/40DX11/4 1D 2
17 AZ74652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 2
18 AZ2170 DISCH AUGER ASS'Y -MED [NEW) 2
19 AZ3157 BEARING CHANNEL MOUNT ASS'Y 2
20 22149 SUPPORT, CHAIN GUARD 2
21 AZZ2127 CHAIN STAND-OFF ASS'Y (LONG) 1
22 AZ2130 CHAIN STAND-OFF ASS'Y (SHORT) 1
23 23373 CHANNEL, DISCH MOTOR MNT - DUAL W/HOLES 1
24 16340 KEY, 5Q.5/16 X 2 LG. 2
25 102778 SPROCKET, DSH60A17 W,/ 1 1/4 BORE 1
26 101845 SPROCKET, Ha0B17 -1 1/4 BORE W/KEY 1
27 103040 SNAP RING, 1-1/4" SHAFT 2
28 102980 MOTOR, ROSS HYDRAULIC 1
29 102128 SPROCKET, He0B17 1" BORE SPECIAL HUB 1
30 103794 SNAP RING, 1" SHAFT 1
31 104208 CHAIN, #60 44 PITCHES AND CONN LINK 1
32 104209 CHAIN, #60 64 PITCHES AND CONNECTOR 1
33 22132 UHMW TENSION BLOCK 2

XG




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(127% 133%—"",91 $51, —%$)5— 77 "%12)_ " (/53)." 1 1CTOCC

# | Part Number Title Quantity
34 104207 SCREW, CARRIAGE HD 3/8-16 X2 3/4GR 5 2
35 100300 WASHER, FLAT 3 /8" USS 12
36 100271 WASHER, LOCK 3/8" 30
37 100254 NUT,HEX 3/8-16 UNCGR 5 30
38 24734 CHANNEL, DUAL END PLATE 1
39 103560 OVERCENTER LATCH 4
40 101818 PIN, DOWEL3/B X 3/4 LG 4
41 24742 GUARD, DISCH CHAIN-LOWER-DUAL W/CUTOUT 1
42 22147 GUARD, DISCHARGE CHAIN (UPPER)- DUAL 1
43 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
44 A27154 DISCHARGE MOUNT ASS'Y (LEFT) 1
45 21896 FILLER, DISCHARGE BACKPLATE (DUAL) 1
46 22153 STRAP, BACKPLATE FILLER (DUAL}) 1
47 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 10
48 104256 SCREW, SOCEET HD 5/16-18X 1 2
49 100713 WASHER, FLAT 5/16 9
50 100170 WASHER, LOCK 5/16 8
51 100297 NUT, HEX 5/16 8
52 300892C SCREW, HXHD CAP 5/16-18X 1 1/4 1
53 300889 SCREW, HEX HD CAP 1/2-13X 1 3/4 2
54 100272 WASHER, 1/2 LOCK 2
55 100250 NUT, HEX 1/2-20 UNF 2
56 101716 SCREW,HXHD CAP 3/8-16 UNCX 1 1/4 8
57 101846 SCREW, HXHDCAP3/8-16X1 4
58 104108 HX HD SCREW, #10-24 X..75 8
59 104107 WASHER, LOCK #10 8
60 102639 NUT, #10 -24 8
61 104189 SCREW, CARRIAGEHD 5/16-18X1 1/4 5
b2 102096 SCREW, CARRIAGE HD 3/8-16 X1 GR5 6
63 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 2
64 102454 GREASE FITTING, 1/8 NPT (F) 2
65 102759 FITTING, COMPRESSION 1,/8 NPT (M} X 1/4 5TR. 2
T3 6060031 GREASELINE 2

X0




$EOAEAOCA Z 77 ""AACETC (TOCETC

$)3#(12"% "2/50042)0,%3(/24 7T "%12). " (/53)." 1 1YuTo

16

14
# Part Number Title Quantity
1 A22387 DROP CHUTE ASS'Y, TRIPLE -NEW 1
2 AZ22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
3 A21476 PIN ASSY, HEIGHT CONTROL 1
4 AZ2203 PIN ASSEMELY, 1" X 2 3/8" LG. 1
5 100556 WASHER, 3/4 FLAT 1
6 101018 CLIP, HAIR PIN 4
7 101716 SCREW,HXHDCAP3/8-16 UNCX 11/4 8
8 100271 WASHER, LOCK 3/8" 25
9 100254 NUT,HEX 3/8-16 UNCGR 5 25

#/ .48/ . %84 01"%

XT




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% "2/50142)0,% 3(/24 7T "%12) . " (/53). " 7 1YuTo

# Part Number Title Quantity
10 100985 MAGNET,8X181/2 2
11 102283 SCREW,TRUSS HEAD, 5/16-18 UNCx 3/4 GR 2 16
12 21592 RUBBER MAT, DROP CHUTE SPOUT, SHORT,TRIPLE 1
13 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 9
14 21569 BAR, FLAT 1/4" SM SUPPORT 2
15 21961 DISCH HANGER, SHORT (5" HIGHER) 2
16 16075 BAR,SPACER1/4X21/2X11 2
17 102096 SCREW, CARRIAGEHD 3/8-16 X1 GRS 4
18 101996 SCREW, CARRIAGE HD 3/8-16 UNCX 1 1/2 GRS 4
19 100300 WASHER, FLAT 3/8" USS 12
20 20935 SHIELD, DISCHARGE WING 2
21 100443 WASHER FLAT, 1/4" 8
22 100858 SCREW,HX HD CAP 1/4-20X 1 4
23 20936 SHIELD PLATE, DISCHARGE WING 2
24 100713 WASHER, FLAT 5/16 16
25 100170 WASHER, LOCK 5/16 16
26 100297 NUT, HEX 5/16 16
27 21594 BAR, FLAT, 1/4" RUBBER MAT SUPPORT 1
28 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
29 100221 NUT, HEX, 1/4-20 UNC GR 5 4
30 A24654 DISCH ASSY, TRIPLE -SHORT W/ BEARING HOUSING 1
31 AZ2Z2609 LINKAGE MOUNT PLATE ASS'Y - SHORT 1
32 A23189 DROP CHUTE LINKAGE ASSEMELY 1
33 101829 COLLAR,SETSCREW1IDX15/80D 2
34 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
35 AZ23191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 4
36 22606 DROP CHUTE CYL MOUNT [(EQOLTED) 1
37 103846 SCREW,HX HD CAP1/2-13UNCX2 2
38 100838 WASHER, 1/2 FLAT 2
39 100272 WASHER, 1/2 LOCK 2
40 103795 NUT,HEX 1/2-13 2

XU




Bl

64 31 16 14 15 23 24 25

X0



$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% 133%—"",9142)0,% 3(/24 77 "%12) . " (/53)." 1 1CTQUT

# Part Number Title Quantity
1 24640 BACKPLATE, TRIFLE W/ BEARING HOUSING 1
2 21988 SIDE, DISCHARGE (RIGHT)-SHORT 1
3 21987 SIDE, DISCHARGE (LEFT)-SHORT 1
4 21989 FRONT PLATE, DISCHARGE -TRIPLE 1
5 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
(& AZ22154 DISCHARGE MOUNT ASSY (LEFT) 1
7 A21995 DISCH CYLINDER MNT ASSY (NEW) 1
8 16348 GUSSET, 1/4X41/2X6 1
9 A23157 BEARING CHANNEL MOUNT ASS"Y 2
10 A22130 CHAIN STAND-OFF AS5'Y (SHORT) 1
11 A22127 CHAIN STAND-OFF AS5'Y (LONG) 1
12 22132 UHMW TENSION BLOCK 2
13 22149 SUPPORT, CHAIN GUARD 2
14 Al14590 AUGER BEARING HOUSING ASSY 3
15 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED (w/o collar) 3
16 16818 BEARING, 1 1/4 1D WITH 1 SEAL REMOVED 3
17 21992 ANGLE, DISCHARGE AUGER BOTTOM 2
18 21991 AUGER BOTTOM, DISCHARGE -SHORT 3
19 A22019 FORMED PEAK ASSEMBLY (TRIPLE) 2
20 22002 STRAF, DISCHARGE EOTTOM 2
21 22059 GUSSET, DISCH FRONT PLATE 2
22 23372 CHANNEL, DISCH MOTOR MNT - TRIPLE 1
23 16608 CAP, DISCHARGE BEARING 3 3/40DX 11/41D 3
24 A24552 DISCHARGE AUGER SHAFT ASS5'Y - BEARING HOUSING 3
25 A22011 DISCH AUGER ASS"Y -SHORT [NEW) 3
26 102980 MOTOR, ROS5 HYDRAULIC 1
27 102128 SPROCEET, H60B17 1" BORE SPECIAL HUB 1
28 16340 KEY.5Q.5/16 X 2 LG. 2
29 19083 KEY.SQ5/16 X11/16 1
30 102778 SPROCKET, DSH60A17 W/ 1 1/4 BEORE 2
31 101845 SPROCKET, HG0B17 -1 1/4 BORE W/KEY 1
32 102764 CHAIN, #60 -34P AND CONN LINK 2
33 102765 CHAIN, #60 -42P AND CONN LINK 1
34 24655 CHANNEL, TRIPLE END PLATE 1
35 22014 FILLER, DISCHARGE BEACKPLATE (TRIPLE) 1
36 22021 STRAP, BACKPLATE FILLER (TRIPLE) 1
37 101818 PIN, DOWEL 3/8X 3/4 LG 5
38 22012 GUARD, DISCHARGE CHAIN (UPPER)-TRIPLE 1
39 22013 GUARD, DISCHARGE CHAIN (LOWER)-TRIFLE 1

XX




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% 133%—"",9142)0,% 3(/24 77 "%12) . " (/53)." 1 1CTQUT

# Part Number Title Quantity
40 103560 OVERCENTER LATCH 4
41 104189 SCREW, CARRIAGEHD 5/156-18X 11/4 4
42 100713 WASHER, FLAT 5/16 11
43 100170 WASHER, LOCK 5/16 )
44 100297 NUT,HEX 5/16 Q
45 101846 SCREW HXHDCAP3/8-16X1 4
46 100271 WASHER, LOCK 3/8" 32
47 100254 NUT,. HEX 3/8 -16 UNC GR 5 32
48 100230 SCREW,HXHD CAP 1/2 -20 UNFX 2 2
49 100838 WASHER, 1/2 FLAT 2
50 100272 WASHER, 1/2 LOCK 2
51 100250 NUT, HEX 1/2-20 UNF 2
52 104108 HX HD SCREW, #10-24 X.75 g
53 104107 WASHER, LOCK #10 8
4 102639 NUT, #10 -24 ]
55 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 8
56 100300 WASHER, FLAT 3 /8" U55 11
57 300892C SCREW, HX HD CAP 5/16-18X 1 1/4 2
58 103794 SNAP RING, 1" SHAFT 1
59 104207 SCREW.CARRIAGEHD 3/8-16 X2 3/4 GR 3 1
60 101661 SCREW,HXHD CAP 3/8-16X 4 1
6l 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 [
62 17874 TAB, DISCHARGE TENSIONER 3
63 104256 SCREW, SOCKETHD 5/16-18X 1 3
4 103040 SNAP RING, 1-1/4" SHAFT 3
65 23178 TENSIONER, DISCH MOTOR. - TRIFLE 1
66 101716 SCREW HXHD CAP 3/8-16 UNCX11/4 12
67 102759 FITTIMNG, COMPRESSION 1,/8 NPT (M) X 1/4 STR. 3
68 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 3
69 102454 GREASE FITTING, 1/8 NPT (F) 3
70 6060000 GREASE LINE 3
71l 24699 TAE, DISCHARGE MOTOR CHAIN TENSIONER 1
72 103790 S5Q HD 5ET SCREW 5/8-11X 3 LG 1
73 104018 JAM NUT.5/8-18 UNF GR 5 1

XU




$EOAEAOCA 7 77 "AACETC (TOOETC
$)3#(12"% "2/50042)0,% —%$)5— 77T "%12). " (/53). " I 1yuuw

15

# Part Number Title Quantity
1 A24727 DISCH ASS'Y, TRIPLE -MED W/BEARING HOUSING 1
2 AZ2387 DROP CHUTE ASS'Y, TRIPLE -NEW 1
3 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
4 AZ1476 PIN ASS5Y, HEIGHT CONTROL 1
5 AZ22203 PIN ASSEMBLY, 1" X 2 3/8" LG. 1
6 100556 WASHER, 3/4 FLAT 1
7 101018 CLIP, HAIR PIN 4
8 100985 MAGNET,8X181/2 2
9 21592 RUBBER MAT, DROP CHUTE SPOUT, SHORT, TRIPLE 1

#/ .48/ . %84 01"%

XW




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(12"% "2/500142)0,% —%$)5— 7T "%12). " (/53)." I 1w

# Part Number Title Quantity
21592 RUEBER MAT, DROP CHUTE SPOUT, SHORT, TRIPLE 1
10 21569 BAR, FLAT 1/4" SM SUPPORT 2
11 21594 BAR, FLAT, 1/4" RUBBER MAT SUPPORT 1
12 20935 SHIELD, DISCHARGE WING 2
13 20936 SHIELD PLATE, DISCHARGE WING 2
14 21962 DISCH HANGER, MEDIUM (5" HIGHER) 2
15 16078 BAR,SPACER 1/4X21/2X 11 2
16 101716 SCREW,HX HD CAP 3/8-16 UNCX 1 1/4 B
17 100271 WASHER, LOCK 3/8" 25
18 100254 NUT,HEX 3/8-16 UNCGR5 25
19 100858 SCREW, HX HD CAP1/4-20X1 4
20 100443 WASHER FLAT, 1/4" 4
21 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
22 100221 NUT, HEX, 1/4-20 UNC GE. 5 4
23 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 9
24 102283 SCREW,TRUSS HEAD, 5/16-18 UNCx 3/4 GR 2 16
25 100713 WASHER, FLAT 5/16 16
26 100170 WASHER, LOCK 5/16 16
27 100297 NUT,HEX 5/16 16
28 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 4
29 100300 WASHER, FLAT 3/8" USS 12
30 101996 SCREW, CARRIAGEHD 3/8-16 UNCX 1 1/2 GRS 4
31 A23222 LINKAGE MOUNT PLATE ASS'Y - MEDIUM 1
32 AZ23189 DROP CHUTE LINKAGE ASSEMBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
34 101829 COLLAR,SETSCREW 1IDX 15/8 0D 2
35 A23191 PIN ASSEMELY, 1" DIA. X 15/8" LONG 2
36 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
37 103846 SCREW,HXHD CAP 1/2-13UNCX 2 2
38 100838 WASHER, 1/2 FLAT 2
39 100272 WASHER, 1/2 LOCK 2
40 103795 NUT,HEX 1/2-13 2

M




7117

3130 20|18 19 22 21 23

bp



$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(127% 133%—"",9142)0,% —%$)5— 77T "%12)_ " (/53). " 7 1GTXCX

# | Part Number Title Quantity
1 24640 BACKPLATE, TRIPLE W/ BEARING HOUSING 1
2 22134 SIDE, DISCHARGE (RIGHT)-MED 1
3 22133 SIDE, DISCHARGE [LEFT)-MED 1
4 21989 FRONT PLATE, DISCHARGE -TRIPLE 1
3 A22164 DISC CYL MNT ASS'Y -MED (NEW) 1
6 220359 GUSSET, DISCH FRONT PLATE 2
7 16348 GUSSET, 1/4X41/2X 6 1
8 22166 ANGLE, DISCHARGE AUGER BEOTTOM 2
9 22165 AUGER BOTTOM, DISCH -MED 3
10 A23157 BEARING CHANNEL MOUNT AS5™Y 2
11 24655 CHANNEL, TRIPLE END PLATE 1
12 22167 STRAF, DISCH BOTTOM -MED 2
13 A22169 FORMED PEAK ASS'Y (TRIPLE) MED £
14 23372 CHANNEL, DISCH MOTOR MNT - TRIPLE 1
15 22149 SUPFORT, CHAIN GUARD 2
la A22127 CHAIN STAND-OFF ASS"Y (LONG) 1
17 A22130 CHAIN STAND-OFF ASS'Y [SHORT) 1
18 Al4590 AUGER BEARING HOUSING ASS"Y 3
19 16818 BEARING, 1 1/4 1D WITH 1 SEAL REMOVED (w /o collar] 3
20 16818 BEARING, 1 1/4ID WITH 1 SEAL REMOVED 3
21 A24652 DISCHARGE AUGER SHAFT AS5'Y - BEARING HOUSING 3
22 16608 CAP,DISCHARGE BEARING 33/40DX11/41D 3
23 A22170 DISCH AUGER ASS'Y -MED (NEW] 3
24 19083 KEY,5Q53/16X11/16 1
25 16340 KEY.S5Q.5/16 X2 LG. 2
26 102980 MOTOR, ROS5 HYDRAULIC 1
27 102128 SPROCKET, HG0E17 1" BORE SPECIAL HUB 1
28 103794 SNAPRING, 1" SHAFT 1
29 102778 SPROCEET, DSH60A17 W/ 1 1/4 BORE 2
30 101845 SPROCKET, H&0B17 -1 1/4 BORE W/KEY 1
31 103040 SNAFP RING, 1-1/4" SHAFT 3
32 102764 CHAIN, #60 -54P AND CONN LINK 2
33 102763 CHAIN, #60 -42P AND CONN LINK 1
34 22132 UHMW TENSION BLOCK 2
35 24699 TAEB, DISCHARGE MOTOR CHAIN TENSIONER 1
36 103790 SQ HD SET SCREW 5/8-11X 3 LG 1
37 23178 TENSIONER, DISCH MOTOR - TRIPLE 1
38 101818 PIN, DOWEL 3/8X3/4 LG 5
34 103560 OVERCENTER LATCH 4

Uq




$EOAEAOCA Z 7T ""AAOETC (TOOETC

$)3#(127% 133%—"",9142)0,% —%$)5— 77T "%12)_ " (/53). " 7 1GTXCX

# | Part Number Title Quantity
40 22014 FILLER, DISCHARGE BACKPLATE (TRIPLE) 1
41 22021 STRAP, BACKPLATE FILLER (TRIPLE) 1
42 22013 GUARD, DISCHARGE CHAIN (LOWER)-TRIPLE 1
43 22012 GUARD, DISCHARGE CHAIN (UPPER)-TRIPLE 1
4 A22154 DISCHARGE MOUNT ASS'Y (LEFT) 1
45 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
4 104164 SCREW,3/8-16 X1 1/4 CARRIAGE 10
47 100300 WASHER, FLAT 3 /8" US5 13
4 100271 WASHER., LOCK 3/8° 31
40 100254 NUT,HEX 3/8-16 UNC GR 5 31
50 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 3 b6
51 100713 WASHER, FLAT 53/16 11
32 300892C SCREW, HXHD CAP5/16-18X11/4 2
53 100170 WASHER, LOCK 5/16 9
34 100297 NUT, HEX 5/16 9
35 104189 SCREW, CARRIAGEHD 5/16-18 X 11/4 4
56 101716 SCREW,HX HD CAP 3/8-16 UNCX 1 1/4 12
57 100838 WASHER, 172 FLAT 2
28 100230 SCREW, HXHD CAP1,/2 -20UNF X 2 2
59 100272 WASHER. 1/2 LOCK 2
a0 100250 NUT, HEX 1/2-20 UNF 2
61 104207 SCREW, CARRIAGEHD 3/8-16 X23/4 GRS 1
62 101661 SCREW, H{ HD CAP 3/8-16 X 4 1
63 101846 SCREW HXHDCAP3/8-16X1 4
o4 104108 HX HD SCREW, #10-24 X .75 8
65 104107 WASHER, LOCK #10 8
66 102639 NUT, #10 -24 8
67 17874 TAE, DISCHARGE TENSIONER 3
68 104256 SCREW,S0CKETHD 5/16-18X 1 3
69 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR. 3
70 102797 FITTING,COMPRESSION, 1/8 NPT (F) 1/4x90deg 3
71 6060000 GREASE LINE 3
72 102454 GREASE FITTING. 1/8 NPT (F] 3
73 104018 JAM NUT, 5/8-18 UNF GR 5 1




$EOAEAOCA $T1T0

$51, 15"%2 $)3#(12°% 7T $//2 133%—"",9




$EOAEAOCA $TT0

$51, 15"%2 $)3#(12°% 7T $//2 133%—"",9

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1  A168940 1 DUAL DISCHARGE DDOR 20 17120 1 ANGLE, SWITCH MOUNT
*2  A17982 1 DUALSHORT DISCHARGE ASS'Y (27.5") 22 14533 1 CYLINDERPIN
9 A17992 1 DUAL MED DISCHARGE ASS'Y (34.5") 23 101018 4 CLIP, HAIR PIN
*2  A17997 1 DUAL EXT DISCHARGE ASS'Y (42.5") 24 A15285 2 DISCHARGE HINGE PULL PIN
3 A17988 1 DUAL DROP CHUTE WITH MAGNET GUARD 25 100360 4 FLAT WASHER
4  A15622 1 MAGNET GUARD 26 16959 1 BUSHING
5 100297 16 NUT 27 16964 1 POINTER, DOOR POSITION
6 100170 16 LOCK WASHER 28 102254 4 WASHER
7 16958 1 PIVOT ARM 29 100175 4 SCREW
8 100985 2 MAGNET 18" 30 102253 4 NUT
9 102283 16 SCREW 31 100324 1 SCREW
10 14453 1 TUBE, CYL. MNT. HINGE 32 102401 1 SWITCH, MAGNET
11 14573 1 BUSHING LONG 33 102866 1 WASHER, FLAT
i2 14574 1 BUSHING SHORT 34 16189 1 PIN
13 100272 1 LOCK WASHER 35 12146 2 CYLINDERPIN
14 100796 1 SCREW 36 100174 6 COTTERPIN
15 16792 1 COVER, MAGNET GUARD 37 102452 1 SCREW
16 100240 7 SCREW 38 102355 1 BEARING, NYLINER
17 16954 1 BAR, CYLINDER MOUNT 39 102453 1 LOCKNUT
18 100271 7 LOCK WASHER 40 A16960 1 LOWER ARM ASS'Y
19 100254 7 NUT

-/4A%]

v

6C 7 (h. 723%2). " 1 %7 $)3#(12"% (1. "%20, 14% 15" %21 15°%2 &,)" (4). "I
/447072 ) . %23] —%1352% $)3H(12"% ,%. "4 —%1352%—% .43 12% 41 +%_

82/— 5. $%2 )4 (%2 15" %21 &2/ — 4% " V#+0, V4% 47 4(% % . $ §7 (%2% #(54% "%
") . 308 3%% 01 "% YT &/2 6)35 1, 2%8%2% _ #%

6C $)3H(127%) _#,58%3 #( 1) . 31302/#+%431 " %12) . 31 1 _$ (9$215,)# —/4/24)4
$/%3 . /4) #,55% $2/0 #(54% #9,) . $%2 §/2 01 "% ppaT pp Tl

]9)



$EOAEAOCA $T1T0

42)0,% 15"%2 $)3#(12"% 7T $//2 133%—""*,9

U0



$EOAEAOCA $TT0

42)0,% 15"%2 $)3#(12"% 7T $//2 133%—"",9

ITEM PART # QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 A17904 1 TRIPLE DISCHARGE DOOR 21 16942 1 LOWER DOOR ARM MOUNT BLOCK
*2 A17902 1 TRIPLE SHORT DISCHARGE ASS'Y (27.5") 22 14533 1 CYLINDER PIN
*2 A18168 1 TRIPLE MED DISCHARGE ASS'Y (34.5") 23 101018 4 CLIP HAIR PIN
2 Al8169 1 TRIPLE EXT DISCHARGE ASS'Y [42.5") 24 A15285 2 DISCHARGE HINGE PULL PIN
3 Al17916 1 TRIPLE DROP CHUTE WITH MAGNET GUARD 25 100360 4 FLAT WASHER
4 17909 1 PIVOT ARM 26 16959 1 BUSHING
5 100297 16 NUT 27 16964 1 POINTER, DOOR POSITION
6 100170 16 LOCK WASHER 28 102254 4 WASHER
7 A1BE22 1 MAGNET GUARD 29 100175 4 SCREW
8 100985 2 MAGNET 18" 30 102253 4 NUT
9 102283 16 SCREW 31 102666 1 FLAT WASHER
10 14453 1  TUBE, CLY. MNT. HINGE 32 102401 1 SWITCH, MAGNET
11 14573 1 BUSHING LONG 33 17918 1  SHAFT, HINGE
12 14574 1 BUSHING SHORT 34 16169 1 PIN
13 100272 1 LOCK WASHER 35 12146 2 CYLINDER PIMN
14 100786 1 SCREW 36 100174 6 COTTERPIN
15 16792 1 COVER, MAGNET GUARD 37 102452 1 SCREW
16 100240 7 SCREW 38 102355 1 BEARING. NYLINER
17 16954 1 BAR, CYLINDER MOUNT 39 102453 1 LOCKNUT
18 100271 7 LOCK WASHER 40 100324 1 SCREW
19 100254 7 NUT 41 101181 1 DECAL, DOOR GUAGE
20 17120 1 AMGLE, SWITCH MOUNT 42 A17908 1 LOWER ARM ASE'Y
/A%

v

6C 7 Ch. 723%2). " 1 %7 $)3#(12"% (1. %20, 14% 15" %2) 15"%2 &,)" (4). i
“JA47—0 /2 ) . %23] —%1352% $)3H(12"% ,%. "4 —%1352%—% . 43 12% 41 +%

82/ — 5. $%2 %A(%2 15" %21 &2/ — 4(% " V#+ 0, 14% 47 4(% % - S §7 (%2% #(54% "%
") . 305 3%% O "% YT &/2 6)35 1, 2%8%2% . #kk

6C $)3#(12"%) . #,53%3 # (1) . 31302/#+%431 "% 12) _ "31 1 _$ (9$215,)# —/4/24)4
$/%3 . /4).#,5%% $2/0 #(54% #9,) . $%2 O "% ppaTppT(

bX



$EOAEAOCA $T10
$)3#(12"% $//2 =2/50142)0,% 425#+ joe ()" (%2QZ 1Ycug
11 |

1

14

18

# | Part Number Title Quantity

A17920 DOOR FRAME BOTTOM ASS'Y TRIPLE 12" DIS. 1
*1 A15998 DOOR FRAME BOTTOM ASS'Y (DUAL) 1

A19713 DOOR GUIDE ASSY 49" LG 2

Al17904 TRIPLE DISCHARGE DOOR ASS'Y 48 X 34 1
*3 Al16940 DUAL DISCHARGE DOOR ASSEMBLY 1
4 100360 WASHER 1" FLAT 2
5 102666 WASHER, FLAT 1 1/4 STANDARD 2
6 A16960 LOWER ARM ASS'Y, DISCHARGE DOOR 1
7 101879 WASHER, 1" LOCK 1

#/.48/7 . %8401"%

UL



$EOAEAOCA $TT0

$)3#(12 % $//2 "2/50142)0,% 425#+ joe ()" (%20Z 1Ycuq

# | Part Number Title Quantity

100324 SCREW, HEXHDCAP1-8X 3 GR.5 1

A21931 PIVOT ARM MNT ASSY(3" HIGHER DOOR) 1
*9 AZ22858 PIVOT ARM MNT ASS'Y (3" HIGHER DOOR) RH 1
10 17909 PIVOT ARM, DISCHARGE DOOR TRIPLE 1
*10 16958 PIVOT ARM, DUAL DISCHARGE DOOR 1"X 39 1/8 LG 1
11 12146 PIN, 1" X 3.25" 3
12 101018 CLIP, HAIR PIN 6
13 102452 SCREW,HXHD CAP 1-8UNCX31/2 1
14 21932 GUSSET, DISCH DOOR FILLER (3" HIGHER) 2
15 21933 FILLER, DISCH DOOR (5"HIGHER) TRIPLE 1
*15 22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
16 A17105 CYL ASS'Y DISCDOOR 2 1/2ID 10" STROKE TW3 1
17 AZ21937 CYL MNT ASSY, DISCH DOOR (3"HIGHER) 1
18 16006 BAR, DISCHARGE HANGER FRAME 2
19 16964 DOOR MARKER PLATE 1
20 17120 ANGLE SWITCH MNT.11/16 X 2 7/8 FRMD. 1
21 22062 DISCH DOOR FILLER, TOP (TRIPLE) 1
*21 22155 DISCH DOOR FILLER, TOP (DUAL) 1
22 22074 DISCH DOOR FILLER, SIDE (810) 2
23 16959 BUSHING, DIS. DOOR LOWER ARM 1 5/16 LG. 1
24 102453 NUT, HEX LOCK 1-8 UNC 1

/A%

&T0 TTOA DAOO ETETO WAGETTH ATTOAA) UTOO TTAAT (CAOOE )TOAOTAOETTAT AAAIAD T0 TOO0 FOTTO AACE
A0 jwxm( TUTZCCWP!

2 AFROATAA TO T AAOG

$)3H12 % $//2 "2/501 $51 , 425#+ joe ()" (%202 (0L 1Yout

$)34 (12 % $//2 "2/50142)0,% 425#+ joe ()" (%2qZ 1PCuC

W



$EOAEAOCA $TT0

$)3H12°% $//2 "2/500 42)0,% 421),%2 joc ()" (%207 1Puxe

11

25
19
20 2
16
21
11
22
17
14
18

# | Part Number Title Quantity

A17920 DOOR FRAME BOTTOM ASS'"Y TRIPLE 12" DIS. 1
*1 A15998 DOOR FRAME BOTTOM ASS'Y (DUAL) 1
2 A19713 DOOR GUIDE ASSY 49" LG 2
3 A17904 TRIPLE DISCHARGE DOOR ASS'Y 48 X 34 1
*3 Al6940 DUAL DISCHARGE DOOR ASSEMBLY 1
4 100360 WASHER 1" FLAT 2
5 102666 WASHER, FLAT 1 1/4 STANDARD 2
6 A16960 LOWER ARM ASS'Y, DISCHARGE DOOR 1
7 101879 WASHER, 1" LOCK 1

#7487 . %8401"%

WTt




$EOAEAOCA $TT0

$)3H (12" % $//2 "2/50142)0,% 421),%2 joe ()" (%202 1 puxw

# | Part Number Title Quantity
100324 SCREW, HEX HD CAP 1-8 X 3 GR.5 1
9 AZ21931 PIVOT ARM MNT ASSY(3" HIGHER DOOR) 1
10 17909 PIVOT ARM, DISCHARGE DOOR TRIPLE 1
*10 16958 PIVOT ARM, DUAL DISCHARGE DOOR 1"X 391/8 LG 1
11 12146 PIN, 1" X 3.25" 3
12 101018 CLIP, HAIR PIN 6
13 102452 SCREW,HX HD CAP 1-8UNCX3 1/2 1
14 21932 GUSSET, DISCH DOOR FILLER (3" HIGHER]) 2
15 21933 FILLER, DISCH DOOR (5"HIGHER) TRIPLE 1
*15 22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
16 Al17105 CYL ASS'Y DISCDOOR 21/2ID 10" STROKE TW3 1
17 AZ21937 CYL MNT ASSY, DISCH DOOR (3"HIGHER) 1
18 16006 BAR, DISCHARGE HANGER FRAME 2
19 16964 DOOR MARKER PLATE 1
20 17120 ANGLE SWITCH MNT.11/16 X 2 7/8 FEMD. 1
21 22062 DISCH DOOR FILLER, TOP [TRIPLE) 1
22 22074 DISCH DOOR FILLER, SIDE (810) 2
23 16959 BUSHING, DIS. DOOR LOWER ARM 1 5/16 LG. 1
24 102453 NUT, HEX LOCK 1-8 UNC 1
25 A17110 DOOR MARKER ARM ASS'Y - 810 TRAILER 1
_ /4%

&T0 TTOA DAO) ETETO WAGTTH ATTOARD UTOO0 ITAAT (AOOE YTOAOTAOETTAI AAAIAQ 10 TOO FOTTO AROE
A0 jwxm( TUTZCCWP!

2AA0ATAA TO TAADG

$)3# (12 % $//2 “2/501$51, 421),%2 joe ()" (%2Q7 1puo

$)3# 12 % $//2 "2/50142)0,% 421),%2 joc ()" (%2QZ TYuxw

wP



,ETA00 Q (AU 3EAIOAQ




,ETA00 Q (AU 3EAIOAO

ITEM PART # QTY DESCRIPTION

LR LR e R R S S L B

1
"1
"1

NOTE:

AQ709
Aa749
a710
a750
a7
4751
ari2
8752
9896
9894
210
9895
16477
9460
16478
2461
17244
16347
16534
A568
9464
9466
17245
15815
16535
8570
94865
9467
17459
18001
18003

P b2 PO P e e B3RO

AR
AR

AR
AR
AR
AR
AR

k.l el . sl il vl il el il sl el il

END LINER ASS'Y (STAINLESS STEEL)
END LINER ASS™ (MILD STEEL)

END LINER, BOTTOM (STAINLESS STEEL)
EMND LINER, BOTTOM (MILD STEEL)

END LINER, MIDDLE (STAINLESS STEEL)
END-LINER, MIDDLE (MILD STEEL}

END LINER, TOP (STAINLESS STEEL)
EMD LINER, TOP {MILD STEEL)

SIDE LINER 4 FT. (STAINLESS STEEL)
SIDE LINER 4 FT. (MILD STEEL)

SIDE LIMER 5 FT. (STAINLESS STEEL)
SIDE LINER S FT. (MILD STEEL)

BOTTOM LINER & FT. (STAINLESS STEEL)
BOTTOM LINER 6 FT. (MILD STEEL)
BOTTOM LINER 8 FT. (STAINLESS STEEL)
BOTTOM LINER 8 FT. (MILD STEEL)
DISCHARGE LINER LH {STAIMLESS 27.57)
DISCHARGE LINER LH {STAINLESS 34.57)
DISCHARGE LINER LH (STAINLESS 42.57)
DISCHARGE LINER LH (MILD 27.57)
DISCHARGE LINER LH (MILD 34,57
DISCHARGE LINER LH (MILD 42.57)
DISCHARGE LINER RH {STAINLESS 27.57)
DISCHARGE LINER RH (STAINLESS 34.57)
DISCHARGE LINER RH (STAINLESS 42.57)
DISCHARGE LINER RH {MILD 27.5%)
DISCHARGE LIMER RH (MILD 34.57)
DISCHARGE LINER RH (MILD 42.57)
DISCHARGE LINER LH {STAINLESS 27.57)
DISCHARGE LINER LH (STAIMLESS 34.57)
DISCHARGE LINER LH [STAIMLESS 42.57%)

9, 10 DUAL AUGER DISCHARGE - FORMED BOTTOM
*11, "12 DUAL AUGER DISCHARGE - FLAT BOTTOM
*13, "14, "15 TRIPLE AUGER DISCHARGE

AR - AS REQUIRED

ITEM PART # QTY DESCRIPTION

*11
"
1
12
12
12
12
12
i
13
13
"13
*13
13
13
14
*14
14
14
14
"14
15
"15
15
*15
15
*15
16
16
16
b I

18998
18985
18987
18000
18002
18004
18997
18984
18986
18119
18176
18179
1B9BB
18990
189452
18141
18177
18180
18994
18995
18996
18140
18178
18181
18989
18991
18943
A1TO7
A17014
A16990
A16995

I R T W UE A S T G (ST ST A A A A G i i S A

DISCHARGE LINER LH (MILD 27.57)
DISCHARGE LINER LH (MILD 34,57
DISCHARGE LINER LH (MILD 42.57)
DISCHARGE LINER RH (STAINLESS 27.57)
DISCHARGE LINER RH [STAINLESS 34.57)
DISCHARGE LINER RH (STAINLESS 42.57)
DISCHARGE LINER RH (MILD 27.57)
DISCHARGE LINER RH {MILD 34.57)
DISCHARGE LINER RH (MILD 42.57)
DISCHARGE LINER LH (STAINLESS 27.57)
DISCHARGE LINER LH (STAINLESS 34.57)
DISCHARGE LINER LH (STAINLESS 42.57)
DISCHARGE LINER LH (MILD 27.5%)
DISCHARGE LINER LH (MILD 34.57)
DISCHARGE LINER LH (MILD 42,57
DISCHARGE LINER CTR (STAIMLESS 27.57
DISCHARGE LINER CTR (STAINLESS 34.57)
DISCHARGE LINER CTR {STAINLESS 42.5%)
DISCHARGE LINER CTR (MILD 27.57)
DISCHARGE LINER CTR [MILD 34.57)
DISCHARGE LINER CTR (MILD 42.57)
DISCHARGE LINER RH {STAINLESS 27.57
DISCHARGE LINER RH {STAINLESS 34.57)
DISCHARGE LINER RH (STAINLESS 42.57)
DISCHARGE LINER RH (MILD 27.57)
DISCHARGE LINER RH (MILD 34.57)
DISCHARGE LINER RH (MILD 42.57)

HAY SHELF 47 5/8" (630)

HAY SHELF 71 5/8" (720)

HAY SHELF 95 5/8" (810)

HAY SHELF 80" (630-720-810)

7 Ch. 728%2) " %7 B)3#(127% ,) . %231 —%1352% $)3H(12"% ,%. "4 —%1352%—% . 43

1200 4140 . &2/ — 5_$%2 )4 (%2 15" %2182/ — 4(% " V#+ 0, 14% 47 4(% % - $ §7 (%2% 4. (%
$2/0 #(54% "%") . 308 0, %1 3% 2%8&%2 4/ 01 "% YT &/2 6)35 1, 2%8&%2% _ #%t

wo



,ETA00 Q (AU 3EAIOAO

341).,%33,).%2 "2/50i X 42)0,%Z 1yomu

6

# |Part Number Title Quantity
1 19228 LINER, END STAINLESS 900 2
2 16478 LINER, AUGER BOTTOM 95 1/2 500'S SS 4
3 21618 LINER, SS 810 SPLIT FRONT (LOWER) 1
4 22270 LINER, SS 720 SPLIT REAR (LOWER) 2
5 21517 LINER, S.S. SIDE 810 TRIP 3" HIGHER 1
6 21617 LINER, SS 810 SPLIT FRONT (UPPER) 2
7 22271 LINER, 55 720 SPLIT REAR (UPFER) 2

wT




,ETA00 Q (AU 3EAIOAO

3)$% 133%—"",91xcnt 7T t8 ¢ (193(%,&0Q ,)-%237 Iccocy

# |Part Number Title Quantity
1 Ale902 SIDE ASSY, RIGHT MODEL 720 1
2 17444 ANGLE, HAY SHELF 4 X 6 X 192 1
3 22220 LINER, S.5. 4 X 6 HAYSHELF (192") 2
4 22222 LINER, §.5.575 W/4 X 6 HAYSHELF-LOWER 2
5 22328 LINER, 55 720 W4 X 6 HAYSHELF -LOWER FRONT 1
6 22329 LINER, 55§ 720 W4 X 6 HAYSHELF -LOWER REAR 1
7 21617 LINER, S5 810 SPLIT FRONT (UPPER) 1
8 22271 LINER, S5 720 SPLIT REAR (UPPER) 1

(0V]0)




,ETA00 Q (AU 3EAIOAO

341).,%33 ,).%2 "2/50i yprzoc ()" (%2 $//2 7 1owy

# |Part Number Title Quantity
1 19228 LINER, END STAINLESS 900 4
2 21618 LINER, S5 810 SPLIT FRONT (LOWER) 1
3 21616 LINER, SS 810 SPLIT REAR (LOWER) 2
4 21617 LINER, SS 810 SPLIT FRONT (UPPER) 2
5 16477 LINER, AUGER BOTTOM 71 1/2 500'S S.S. 6
6 21517 LINER, S.S. SIDE 810 TRIP 3" HIGHER 1
7 21619 LINER, 55 810 SPLIT REAR (UPFER) 2

W




(UAQAOIEA = 010D

(9$215,)# "2/500 xmm3 421),%23 7 1XwoT

8
; o BZZ@ &
';'nm“Bgz}‘
2
R i )
@/ =

DISCHARGE MOTOR @
REAR = TOWARDS OIL BATH
FRONT = TOWARDS FRONT SHEET -

DOOR
CYLINDER

DROP CHUTE
CYLINDER

(7

WX




(UAOAOIEA =0TOD

(9$215,)# "2/500 xmm3 421),%23 7 1XwoT

NOT SHOWN—{ /A\ 20| 19498 |J—BOX COVER

A\ 19| 20467 SPACER BLOCK, 1/4 X 2 1/2 X 2 1/2

/A 2 [18] 102402 | ELBOW, #8JIC(F)SW, #8JIC(M)

18] 102402 | ELBOW, #8JIC(F)SW, #8JIC(M)

17| 102161 ADAPTER, #10SAE TO #8JIC(M)

16| 102141 TEE, #8JIC (F,M,M)

15| 102404 VALVE, CHECK

14| 102158 | ADAPTER, REDUCER #8JIC(F), #6JIC(M)

13| 102405 | TEE, #8SAE(M), #8JIC(M), #8JIC(M)

12| 101642 | ELBOW, #6JIC(M)—#6SAE(M)

11] 102403 ELBOW, #10SAE TO #8JIC(M)

| | P PO = P | = D] s Y| = | | s | BB —

" 10| 102162 ADAPTER, #8 SAE TO #8 JIC(F)SW
9| 101642 | ELBOW, #BJIC(M)—#6SAE(M)
8 | 102952 VALVE,RELIEF,DISCHARGE DOOR
7| 103229 ADAPTOR. #6 SAE(M)—#8 JIC(M)
6| 101644 ADAPTER,#6 SAE (M) X #6 JIC (M)
5| 102169 HOSE,1/2 X 14', 1/2NPT(M) X #8JIC (F) SWVL
4 | 103228 | HOSE,1/4 X 35", #6 JIC (F) SWVL
31 103227 HOSE,1/4 X 44", #6 JIC (F) SWVL
2| 103236 HOSE,3/8" X 28", #6 JIC (F) SWVL
1 103237 HOSE,3/8" X 22", #6 JIC (F) SWVL.
ary |IMEM PART NO DESCRIPTION
NOTE:

D:> PARTS FOUND IN HYD.KIT #A7897

[Z= MOUNT 22" ABOVE LOWER BODY
TUBE ON LEFT SIDE OF DOOR OPENING

[3=> LOCATE RELIEF VALVE 23" DOWN FROM
TOP OF SIDE BRACE TUBE AND CENTERED ON TUBE



(UAOAOIEA =0TOD

(9$215,)# "2/500 ./ .1(9%$2/ xn3 425#+ 1 1pue

NOTES

1] AL HOSES Ak( COMPOHENTS REED TD BE
CAPFED WITH STALED CAPE DDFORE SHPPRG

1) AL FPE THREAD FTTTINGS TO BE SEALIT
W/ PERMATEX THREAD SDALANT §54550 OMLY

) SEE SHIET 3 FOR CAML SPOUT CYUNDER OFTIDN

E:-rrl:unwzmmmmm

F1O7980 A5 FRRARY MOTOR.
CHAR=LYMH 101705 MK BE USED 7 WECESSARY,
SEE SHEET I FOR DISCHARCE PLUWEING CUTAL

5) @ SPECIFIES GTD WIT § ATE0S

B) © SPECWES DISCHARGE KIT J ATESS

7) @ SPECFIES VALVE HOSE KIT § ATD11

B} @ SPECHFES HOSE WIT § AVD1Z

Mﬁ PUMP

wWw




(UAOAOQIEA =0TOP

(9$215,)# "2/500 ./ .1(9$2/h xnm3 425#+ 1 1{pu@

(A) SAUER-DANFOSS VALVE FITTINGS KIT A1911

103558

TEE, §12 JIC (F). $12 JC (M), §12 JC (M)

F-N

103480

ADAFTOR, 12 JIC (M) X 12 O—RING (M)

103418

90° ELBOW (SWVL), §12 JiIC (M) X §12Z JiC (F)

102143

90" ELBOW, §12 JIiC (M) X §12 O—RING (M)

alonfps]|a]=

o Lt A1 B R L=

101644

ADAPTOR, §6 SAE (M) X §8 JiC (M)

101642

ELBOW.90'#6 SAE TO #6 JIC

® ©TD FITTINGS KIT  A7605

103409

90" ELBOW, 20 JIC X 1B D-RING

100514

HOSE CLAMP

102240

HOSE BARB, 1° NPT(M), 1 1/4 ID HOSE BARB

101858

OO STREET ELBOW, 18 O—RING(M) X 1° NPT(F)

103478

S0 ELBOW, 12 JC (M) X 16 O—RING (M)

| it [ ot | i f ]

= refed| =l §

100114

POLY BAG

© DISCHARGE FITTINGS KIT  A7895

103489

SUELBOW.#12 JC(M) X §10 O—RING(M)

103418

3
2
1

103482

S0 Stow (S 1296 ) X f12 K (0
ADAPTOR, 12 JIC (M) X 10 O=RING (M

(D) HOSE KIT-NON HYDRO A1912

-
L]

103476

SUCTION HOSE, #1 1/4 X 72 LG (SAE100R4)

=
-y

103404

HOSE ASSY #1/2 X 35" JC (F)

-
(=]

103487

SUCTION HOSE, #1 1/4 X 72 LG (SAE100R4)

103413

HOSE ASSY, #3/4 X 56 LG (SAE 100R1)

103982

HOSE ASSY, 14" X 23°

HOSE ASSY, 3/4 X 68" (PRESSURE)

HOSE ASSY, 3/4 % 70" (RETURN)

HOSE ASSY, 1/4" ¥ 28°

HOSE ASSY, 1/4° % 19" LG

HOSE ASSY, #3/4 X 50 LG

HOSE ASSY, 14" X 80"

o e ot | o ot |t it f o f ot | i | i

| | e o | = | G0 f D

HOSE ASSY, 1/4° X 527

NOT SHOWN —
NOT SHOWN —
NOT SHOWN —

100443

WASHER, FLAT, 1/4

104057

SCREW,HEX HD CAP,1/4-20 UNC x S GR2

J=BOX COVER

101244

ELBOW,90'f8 JiC TD 3/8 NPT

103471

ADAPTOR, 8 JC(M) X 3/8 WPT(M)}(WAS B-FTX-5)

A1912

HOSE KIT=700 TRUCK-NON HYDRO

ATBES

DISCHARGE FITTINGS KIT

ATBOS

GTD FTTTINGS KIT

ceacl=

A1911

SAUER-DANFOSS VALVE FITTINGS KT

SCREW,HX.HD.CAP 1/2-13 ¥ 1 3/4

100272

WASHER,LOCK 1/2"

NUTHX. 1/2-13 UNC GRD 5

HYDRAULIC MOTOR (ROSS—PARKER)

{A17105)

CYL ASSY,OISC DOOR,2—172 ID 10 SIROKE TW3

103017

MONARCH ELECTRIC PUMP (#M326 — 12 VOLT)

SAUER DANFOSS HIC VALVE

= i il | e | | i |~ |

101848

GTD PUMP, COMMERCIAL SHEARING Bi—ROTATIOMAL

HYDRAULIC TANK GROUP, 700 TRUCK (NON—HYDR

AB156

HYDRAULIC GROUP-700 TRUCKS (NON-HYDRD) |

P)

g a-a—a.n.-..-..n_-du_n.-u_s;-l

PART MO

PTITT



(UAOAOQIEA =0TOP

(9$215,)# "2/500 xcmivu™ 1, xu## — /4720 pim## 05—0 7 1jTuy

S o s
L]\t | 17

2817 5 17 27
10

+%9(

20$] 02%3352%
"B 2%452
M, ,/7135#4)/

'2%%-@#!3%3;2!-)- REF 11 31213
pPmp



(UAOAOQIEA =0TOD

(93215,)# "2/500 xgmh oo™ 1 hxu## — /7472 pin## 05—0 Z TPTuy

# Part Number Title Quantity
1 AB039 HYDRAULIC TANK GROUP 700, 900 TRUCKS 1
2 104366 OIL COOLER, HYDAC OK3H3.0125013 1
3 104218 MOTOR,90 M 75 1
4 A17015 CYL ASS'YDISCDOOR 21/2ID 10" STROKE TW3 1
5 AZ2384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
6 104372 COMATROL HIC MANIFOLD (WNEW STYLE) 1
7 104216 PUMP, L.H. 100 CC ELECT (FEPTO) 1
8 103054 PUMP, HYDRO AUXILIARY 13 GPM 1
9 103017 PUMP, ELECTRIC M-326 1
10 102980 MOTOR, ROSS HYDRAULIC 1
11 102143 ELBEOW, 90DEG, #12 JIC(M) x #12 SAE(M) 6
12 103184 SPLIT FLANGE 8
13 103435 FLANGE ADAPTER, #16 FLANGE x #16 JIC (M) 2
14 103482 ADAPTER,#12 JIC(M) x #10 O-RING(M) 1
15 103489 90 DEG ELBEOW, #12 JIC(M] x #10 O-RING (M) 1
16 103418 90 DEG ELBOW (SWVL), #12 JIC(M) x #12 JIC(F) 3
17 101642 90 DEG ELEOW, #6 O-RING(M) x #6 JIC(M) 4
18 103480 ADAPTER, #12 [IC(M) x #12 SAE(M) 1
19 103558 SWIVEL TEE,#12 JIC(F), #12 JIC(M), #12 JIC(M) 1
20 101644 ADAPTER, #6 SAE(M) x #6 JIC(M) 5
21 103499 FLANGE ELBOW 45 2
22 103409 90 DEG ELBOW, #20 JIC(M) x #16 O-RING(M) 2
23 103478 90 DEG ELBOW, #12 JIC(M) x #16 SAE(M) 1
24 101244 ELBOW, #6 JIC (M) X 3/8 NPT (M) 1
25 103471 ADAPTOR, #8 JIC (M) X 3/8" (M) 1
26 103898 3/4" X 68" X #12 JIC (F) STR 1
27 103371 HOSE ASS'Y 1/4" X 52" LG #6 JIC (F) 1
28 103372 HOSE AS5'Y, 1/4 X 60 #6 ]IC (F) 1
29 104068 HOSE ASS'Y, 1/4" X 19" #6 JIC (F) 1
30 104069 HOSE ASS'Y, 1/4" X 33" LG #6 JIC (F) 1
31 104060 HOSE ASS'Y, 3/4" X 207" 1
32 103430 HOSE ASS'Y, 3/4" X 31" 1
33 104303 HOSE ASSY, 1" X 158", PRESSURE 1

#1487 . %8401
pTIC



(UAOAOIEA =0TOD

(93215,)# "2/500 xgmh oo™ 1 hxu## — /7472 pin## 05—0 Z TPTuy

# | Part Number Title Quantity
34 104305 HOSE ASSY, 1" X 158", RETURN 1
35 103897 HOSE ASS'Y,3/4" X 68" X #12 JIC 45° X #12 JIC(F) STR 1
36 103411 HOSE ASS'Y, 1 1/4" X 46" (SUCTION) 1
37 103793 SUCTION HOSE ASSY, 1 1/4" HOSE X 58" 1
38 104063 HOSE ASSY,3/4"HOSEX 112" 1
39 104067 HOSE ASSY,3/4"HOSEX 132" 1
40 103562 HOSE ASS'Y, 1/2" X 70", #8 JIC (F) SW 1
41 103962 HOSE ASS'Y, 1/4 X 23 LG #6 JIC (F) 1
43 103413 HOSE ASS'Y, 3/4" X 53" 1
REF 104174 GEARBOX, PLANETARY R.R. 1700 1
_ /A%

AEA (UAOAQIEA =0TOD OET<T EO OOAA TT @om3$ ATA xcm3$ 400AE0 4EA (UAOAQIEA =0T0D
O0AA TT ypmr3$ TEGAOO EAOA OIECED OAOEAGETTOs &T0 T TOA DAOO ETATO T AGETTh ATTOAA) UTOO0 TAAI
(AOOE Y TOAOTAGETTAT AAATAC TO TOO FOTTO AAGE AD fuxm( TuTZCCWPS

2AFAOATAA TO TAAOGY

(9$215,)# "2/500 ppmivu™ 1, xU## —/4/ 21 pri## 05—0 2 1§Tup

PTIC




(UAOAOIEA =0TOD

(9$215,)# "2/501 xcmivu™ 1, i xu## — /4720 pini##t 05—00 77 &,7/7 $)6)$%2 7 1YtTX

5038 181911 ] &
SV mmwa w— Y
— ] W ——— 9 31
A d\ 17
29
517 27
+%9 42
2064 02%3352% 41
" 5| 206452
%, ,/7435#4)/ . REF 312 13

" 20 | #13% $21) .

PTT



(UAOAOQIEA =0TOD

(9%$215,)# "2/500 xcmivu ™ 1, xu##t —/4/ 20 pnintt# 05—-00 771 &,/ 7 $)6)$%2 7 1yTTX

# Part Number Title Quantity
1 AB445 HYDRAULIC TANK GROUP, 55GAL, RCL 1
2 104366 OIL COOLER, HYDAC OK3H3.0125013 1
3 1042158 MOTOR,90M 75 1
4 A17105 CYL ASS'Y DISCDOOR 2 1/2ID 10" STROKE TW3 1
5 A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
6 104372 COMATROL HIC MANIFOLD (NEW STYLE) 1
7 104216 PUMP, L.H. 100 CC ELECT (FEPTO) 1
8 103054 PUMP, HYDRO AUXILIARY 13 GPM 1
9 104166 AD] PRI FLOW DIVIDER 1
10 102980 MOTOR, ROSS HYDRAULIC 1
11 102143 ELBOW, 90DEG, #12 JIC(M) x #12 SAE(M) 6
12 103184 SPLIT FLANGE 8
13 103435 FLANGE ADAPTER, #16 FLANGE x #16 JIC (M) 2
14 1034582 ADAPTER,#12 JIC(M) x #10 O-RING(M) 1
15 103489 90 DEG ELEOW, #12 JIC(M]) x #10 O-RING(M] 1
16 103418 90 DEG ELBOW (SWVL), #12 JIC(M) x #12 JIC(F) 3
17 101642 90 DEG ELBOW, #6 O-RING(M) x #6 JIC(M) 4
18 103480 ADAPTER, #12 JIC(M) x #12 SAE(M) 1
19 103558 SWIVEL TEE,#12 JIC(F), #12 JIC(M), #12 JIC(M) 1
20 101644 ADAPTER, #6 SAE(M) x #6 JIC(M) 5
21 103499 FLANGE ELBOW 45 2
22 103409 90 DEG ELBOW, #20 JIC(M) x #16 O-RING(M) 2
23 103478 90 DEG ELEOW, #12 JIC[M] x #16 SAE([M) 1
24 103555 ELBOW, 90DEG 3/4 NPT(M) x #12 JIC (M) 2
25 104184 ADAPTER, 3/4 NPT x #6 JIC (6-12CTX-5) 1
26 103898 3/4"X 68" X #12 JIC (F) STR 1
27 103371 HOSE ASS'Y 1/4" X 52" LG #6 JIC (F) 1
28 103372 HOSE ASS'Y, 1/4 X 60 #6 JIC [F) 1
29 1040658 HOSE ASS'Y, 1/4" X 19" #6 JIC (F) 1
30 104069 HOSE ASS'Y, 1/4" X 33" LG #6 JIC (F) 1
31 103962 HOSE ASS'Y, 1/4 X 23 LG #6 JIC (F) 1
32 104420 HOSE ASSEMBLY, 3/4 X 35" LONG 1
33 104060 HOSE ASS'Y, 3/4" X 207" 1

B/ .M/ . %8401
PTIL



(UAOAOIEA =0TOD

(9%$215,)# "2/50i xcrhvu™ 1, xu## —/4/ 20 prim#t#t 05—00 77T &, /7 $)6)$%2 Z 1yTTY

# | Part Number Title Quantity
34 103430 HOSE ASS'Y, 3/4" X 31" 1
35 103897 HOSE ASS'Y, 3/4" X 68" X #12 JIC 45° X #12 JIC(F) STR 1
36 103413 HOSE ASS'Y, 3/4" X 56" 1
37 103793 SUCTION HOSE ASSY, 1 1/4" HOSE X 58" 1
38 103411 HOSE ASS'Y, 1 1/4" X 46" (SUCTION) 1
39 104067 HOSE ASSY,3/4" HOSE X 132" 1
40 104063 HOSE ASSY,3/4"HOSEX 112" 1
41 104305 HOSE ASSY, 1" X 158", RETURN 1
43 104303 HOSE ASSY, 1" X 158", PRESSURE 1
REF 104174 GEARBOX, PLANETARY RR. 1700 1
_ /A%

AEA (UAOAQIEA =0TOD OET<T EO OOAA TT @om3$ ATA xcm3$ 400AE0 4EA (UAOAQIEA =0TOD O0AA
TT ppn3$ TEA0O EAOA OIECED OAOEACETTO &10 T TOA DAOO ETETO TAGETTH ATTOAA) UTOO ITAAI

(AOOE Y TOAOTAGETTAT AAATAC TO TOO FOTTO AAGE AD fuxm( TuTZCCWPS

2AFAOATAA TO TAAOGY

(9%$215,)# "2/500 pprihvu ™ 1, xu## —/4/ 20 primi#t# 05—00 778,77 $)6)$%2 7 1JtuT

PTIO



(UAOQAOIEA "0TOD Z (UAAA
(9$215,)# "2/500 ynm3 (9B 1# 44 #/ .42/, 3934%— 1 1uxp
+%9]

2004 02%3352%
" 5% 2%452

%, ,/7435#4)/ .
20 { #13% $21)

REF1 19 24 25
PTIX



CUAOABIER =0TOD 7 (UAAR

(93215, )# "2/501 Y3 (O$ 14 44 #/ .42/, 3934%— 7 1uxp

# |Part Number Title Quantity
1 Al18324 TANK ASS'Y, HYDRAULIC 55 GAL 1
2 100182 CAP, BREATHER WMS #1013 1
3 103376 HYD SIGHT LEVEL W/TEMP GUAGE 1
4 103959 ELBOW, 90° #16 SAE (M) X 1" NPT (M) 1
5 103425 CHECK VALVE, 5 PSI #16 SAE (F) 1
6 103424 RUN TEE, #12 JICx #16 SAE x #12 JIC 1
7 103494 ADAPTER, #20 JIC (M) X 2" NPT (M) 1
8 103468 SWIVEL ADAPTER, 20 O-RING(M] X 20 JIC (F-SWVL) 2
9 103401 BALL VALVE (PARKER) SAE #20 X SAE #20 3
10 103402 ADAPTER, #20 JIC x #20 SAE 3
11 103463 FILTER HEAD, SINGLE #20 O-RING 1
12 103410 ADAPTER, #12 JIC x #20 SAE 1
13 101850 STRAINER, SUCTION 1 1/4 NPT 25 GAL 2
14 103400 ADAPTER, 1-1/4 NPT x #20 SAE 2
15 103590 SUCTION HOSE ASSY,11/4 ID HOSEX 26.5 LG 1
16 104326 FITTING, 20]JIC to 24 O-RING 2
17 104481 FILTER HEAD ASS'Y, SAE PORTS 1
18 104366 OIL COOLER, HYDAC OK3H3.0125013 1
19 104218 MOTOR, 90 M 75 1
20 104216 PUMP, L.H. 100 CC ELECT (FEPTO) 1
21 104797 MANIFOLD, TT CONTROL SYSTEM - MIXERS 1
22 103054 PUMP, HYDRO AUXILIARY 13 GPM 1
23 102143 ELBEOW, 90DEG, #12 JIC(M]) x #12 SAE(M) 4
24 103184 SPLIT FLANGE 8
25 103435 FLANGE ADAPTER, #16 FLANGE x #16 JIC (M) 2
26 103482 ADAPTER,#12 JIC(M) x #10 O-RING(M) 1
27 103489 90 DEG ELBOW, #12 JIC(M) x #10 O-RING([M) 1
28 | 103418 90 DEG ELBOW (SWVL), #12 JIC(M) x #12 JIC(F) 2
29 101642 90 DEG ELBOW, #6 O-RING([M) x #6 JIC(M) 4
30 103499 FLANGE ELEOW 45 2
31 103409 90 DEG ELBOW, #20 JIC[M) x #16 O-RING(M) 2
32 103478 90 DEG ELBOW, #12 JIC(M) x #16 SAE(M) 1

pTty




CUAOAGIER = 0TOD 7 (UAAA

(93215, )# "2/501 Y3 (O$ 14 44 #/ .42/, 3934%— 7 1uxp

# |Part Number Title Quantity
33 101351 PLUG,SQ HD 1/2 NPT 1
34 104690 RUN TEE, 6835-12MB-12FB-12FB 1
35 104691 O-RING ADAPTER/REDUCER 6410-12-06 1
3a 104745 HYDAC COOLER TEMP TRANSDUCER 1
37 24870 PLATE, PUMP MOUNT - &" 1
38 104067 HOSE ASS'Y, 3/4" X 132" LONG 1
39 103411 HOSE ASS'Y, 1 1/4" X 46" LONG (SUCTION] 1
40 104304 HOSE ASSY, 1" X 182", PRESSURE 1
41 104306 HOSE ASSY, 1" X 182" LONG (RETURN) 1
42 103430 HOSE ASS'Y, 3/4" X 31" LONG 1
43 104299 HOSE ASS'Y, 3/4" X 251" LONG 1
44 103793 HOSE ASS'Y, 1 1/4" X 56" LONG (SUCTION) 1
45 103413 HOSE ASS'Y, 3/4" X 56" LONG 1
46 104063 HOSE ASS'Y, 3/4" X 112" LONG 1
47 103371 HOSE ASS'Y, 1/4" X 52" LONG #6 JIC (F) 1
48 103372 HOSE ASS'Y, 1/4" X 60" LONG #6 JIC (F) 1
49 104068 HOSE ASS'Y, 1/4" X 19" LONG #6 JIC (F) 1
50 104069 HOSE ASS'Y, 1/4" X 33" LONG #6 JIC (F) 1
51 104872 HOSE ASS'Y,3/4" X 60" LONG #12 JIC (F) 1
52 104873 HOSE ASS'Y, 3/4" X 58" LONG #12 JIC (F) 1
REF1 104174 GEARBOX, PLANETARY R.R. 1700 1
REF2 A17105 CYL ASS'Y DISCDOOR 2 1/2 1D 10" STROKE TW3 1
REF3| A22384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
REF4 102980 MOTOR, ROSS HYDRAULIC 1

PTIW




(UAOAQIEA =0TOP Z &E10A00

&),4%2 (%1$ 133%—"",)%3 Z prioTQo Q pmTTYpP

2

Part Number Title Quantity
103463 FILTER HEAD, SINGLE #20 O-RING 1
103096 FILTER ELEMENT, 10 MICRON 1

Part Number Title Quantity
103096 FILTER ELEMENT, 10 MICRON 2
104327 SPIN ON FILTER BASE -DUAL (SAE) 1

ppT




(UAOAQIEA #T TDTTAIC

/ - T N
" .:--;h-l' : .F. 2 .
g ] Y = " )
= -.‘,‘_1‘1.-*'!- v oo . .
| Iy 4 & B a4
= R -
&y i . @
L= ‘:,:','; ~, o | f
‘i: i H S
2 AR &y
|
L
J':; - ._,: |
NOTES: AR - AS REQIRED.
SK30024VC - SEAL KIT FOR ITEM 1 (102347)
SPECIAL OPTION - 3 SPOOL VALVE - 102347
ary | imem# | PART# | DESCRIPTION ary [ mEm# PART# | DESCRIPTION
: SOLENOID RELIEF VALVE,NORM OPEN, ; e :
i 1 102388 | {\DRAULIC GROUPS (SAME AS 101779) | 2 11 100929 | PUMP, GEAR 2-BOLT, BLROT
CARTRIDGE, NORMALLY OPEN
1 2 4411 | <o/ enoiD (FAUVER 1 12 4461 PUMP SEAL {BARNES)
1 3 4413 | SOLENDID COIL (FAUVER) i 13 100918 PUWLLEI#?QD..WWRE, Ve
1 ] 104156 | VALVE MANIFOLD, 2 STATION (DAMON) 1 14 4484 KEY, SQUARE 1/8 X 1
. - — : DIODE SUPPRESSION, DISCHARGE
1 4 | 102347 v,qu._y.rﬁ-a-wnha.smgi,_ 1 15 AL7538 | Lo LENOID
AR 5 4405 | VALVE SECTION W/0 COILS 1 16 3486 BEARING, #R-8
AR | e | 4a0e | seaLwr sINGLESECTION 1| a7 asis | [ VUALIGVERRIDE iy, WHEEL 2
ELECTRIC PUMP, M-326, NO RELIEF,
3 7 4407 | TIE ROD, 2 BANK 1 18 103017 | oo ek
E] 7 4408 | TIE ROD, 3 BANK 1 19 #4525/8437 | ELECTRIC PUMP SWITCH, SOLENOID
] 8 4409 | NUT 1 20 18806 MOUNTING PLATE, 1/4 X 7 X 151G
AR| 8 4410 | COIL (UNITED TECH)C04-12.TD 1 21 9853 ELECTRIC PUMP MOTOR_
AR| 10 4475 | STACK VALVE NUT

PPP




DISCHARGE DOOR CYLINDER

2 1/2" BORE
ITEM PART # QTY DESCRIPTION ITEM PART# QTY DESCRIPTION
A17105 1 CYLINDER ASS'Y, DIS. DOOR 8 15605 NS5 1 BEARING BUSHING
1 A17106 1 CYLINDER BODY ASS'Y, 2 1/2" BORE 10 101957 NSS 1 SEAL, POLY-PAK
2 AI7T108 1 CYLINDER SHAFT ASS'Y i1 15604 NSS 1 WIPER BUSHING
‘3 A9253 1 PISTON SEAL KIT 12 100133 NSS 1 WIPER RING
‘4 A9405 1 GLAND NUT SEAL KIT 13 100143 NSS 1 RETAINING RING
5 101663 2 PIPE PLUG #6 SAE 14 100191 NSS 1 O-RING SEAL
6 10093 1 PISTON, 2 1/2" DIA. 15 100155MSS 2 O-RING SEAL
7 12860 1 GLAND NUT 16 100620 NSS 2 BACK UP RING
B 100252 1 NUT, HEX
DISCHARGE DOOR CYLINDER
31/2°BORE
ITEM PART # QTY DESCRIFTION ITEM PART# QTY DESCRIPTION
A18855 1 CYLINDER ASS'Y, DIS. DOOR 9 15607 MNSS 1 BUSHING
1 A12130 1 CYLINDER BODY ASS'Y, 3 1/2" BORE 10 101958 MNSS 1 SEAL, POLY-PAK
2 A16858 1 CYLINDER SHAFT ASS'Y 11 15606 NSS 1 WIPER BUSHING
"3 A8255 1 PISTON SEALKIT 12 100135NMNSS 1 WIPER RING
"4  A9406 1 GLAND NUT SEAL KIT 13 100145 NES 1 RETAINING RING
5 101669 2 PIPEPLUG #6 SAE 14 100184 NS5 1 O-RING SEAL
6 10095 1 PISTON, 3 1/2° DIA. 15 100159NSS 2 O-RING SEAL
712131 1 GLAND NUT 16 100621 NSS 2 BACKUP RING
8 100222 1 NUT, HEX 17 100140NSS 1 O-RING SEAL

NOTE: "3 INCLUDES ITEMS 15, 18, (17 - 3 1/2" CYLINDER).
*4 INCLUDES ITEMS 8, 10, 11, 12, 13, & 14.
NSS - NOT SOLD SEPARATELY

PPG



CUAOAOIEA #T TDTTATO0

CYLINDER ASS'Y, DROP CHUTE - A17370

|'_._ b,

o

O

[

1893

25125 EXTENGED

— T
P e I o=
O | I
R e .._,.—-/
i ﬂlﬁ““ SN b /_

CYLINDER TO BE OPERATIOMNAL PRESSURE
CHECKED @ 2000 P& HYDRAULICALLY

APPLY LOCTITE 290 TO FOUR THREADS

ALL AROUND AT ASSEMBLY

SEAL KIT 9400 INCLUDES TEMS 5 6,7, 10

\
| _d\:\
\
i

ITEM # | OTY |PART #

DESCRIPTION

100248

NUT, HEX S/8-18 UNF

19528

RING, STOP

100133

WIPER, RING | 18 1D AN B231-11 (TW3!

100732

BACK-LIP RING, |-5/8 ID-326

100153

O-RING, | 58 1Dx3/16 C5-326

1009

O-RING, 2- 118 0D x° /8 CS-223

101699

O-RING, 1-If8 © » 316 C5-320

| [10185a

BACK-UR RING; 1-M8 1D - 320

114503

GLAND NUT, INTERMAL, THRD 2-1f8 x |-1/8 BORE

|| 10092

PISTON.TWO WAY (TW2)

| JAI4S07

SHAFT ASSY. CYLINDER, 1-118 G0 WiSLOT

— || @ &= ] ~] @D | WO

I |AIT369

BODY ASSY.CYLINDER, DROP CHUTE

PPO

A\

fany

. =
S

o
/



(UAOCAOIEA #1 TDTTAT00
CYLINDER ASS'Y, DROP CHUTE -NEW - A22384

{1 _'}

(TR

"

-frfzxﬁ—%ﬁmw%ﬁ 7
O ,:E\\\\]\ \\\\\\\W SN 3\\\\ 2
B g =

"--..-F"

w ////// Y j// //.///,LA_./

CYLINGER, TOEE QFERATICAL PRETSLRE - ~
CREGIED @ 2000 Pl HeiRALLICALLY \\\\\
APPLY LDCTITE. 290 TO FOUR THEALS = >

AL AROUND H ASEEMBLY

SEAL WT 9400 NCLUCES S 678 b 'H“’\/%T}%}/ /A’ .1} a //i

ALK PART MUMEER TOBODY ?J.--.. .

F
E—

.

-1

ITEM # | QTY [PART # | DESCRIPTION
13 | |A22295 |SHAFT AS5Y, DROP.CHUTE CYL (NEW
12 | [A22390 EBCIIDY ASSY, DISCH CYLINDER -NEW
I |100248 |NUT, HEX 5/8-18 UNF
10 2 |1e01s3 iG—HING, | 5/8 IDx3/16 C5-326
2
|

100732 |BACK-UP RING, |-5/8 ID-326

9
8 100133 | WPER.RING | 1/8 D AN 6231-11 (TW3)
7 | 1 [i00901 |o-RNG 2-118 0D x V8 CS-225

B | 101699 iD-RlNG, [-1/81D x 36 CS-320
5

4

3

| | 101698 :BNCK—LF RING, |-1/8 ID - 320
I |14503 | GLAMD NUT, INTERNAL, THRD 2-1/8 x |-I/8 BORE
|| 10082 |PISTONTWO WAY [TW2I

pPPT



%IAAOOEA 3><E0AEAQ

ELECTRIC SWITCHES

ITEM PART # QTY DESCRIPTION

"1

0~ L] U LR =

ATS538 1 CONTROL BOX, JOYSTICK
ATA456 1 CONTROL BOX, JOYSTICK
16781 1 CONTROL BOX, BOTTOM
430041 AR FUSE HOLDER
16780 1 CONTROL BOX, LID
MPM AR FUSE, AGC 10 AMP
4404 AR JOY STICK SWITCH
A17489 1 JOY STICK CONTROL (8 SWITCH)
102079 1 JOY STICK CONTROL (4 SWITCH)
16399 1 CABLE, 4 CONDUCTOR
17468 1 CABLE, 8 CONDUCTOR

NOTE: AR - AS REQUIRED

NPN - NO PART NUMBER

“1,*7, & "8 FOR MONARCH PUMP MODEL #5628 ONLY.
*7 &7 JOY STICK CONTROL INCLUDES PART #4404 (JOY STICK SWITCH).

15, 16, 17, 18 - NOT SHOWN

ITEM PART # QTY DESCRIPTION

9
10
11
12
13
14
15
16
17
18

pPPL

490197
101324
102422
102295
102294
A17539
A16110
102328
490392
490343

1

PTO SWITCH

2 TOGGLE SWITCH

DECAL, JOY STICK CONTROL BOX

AR PLUG

R R

GROMMET, CABLE

DIODE ASSEMBLY

INDICATOR PEDESTAL

DIGITAL LCD REVOLUTION COUNTER
REVOLUTION COUNTER MAGHNET - top
REVOLUTION GOUNTER MAGNET - bottom



L
kkf/i N
e N I
7 ) LHN, — AT
(o o= 5%

" |
it
| i | |
1 3 [
| N _ ’l'-\-"\.
i | FRONT WIEW SIDE WiEW | f = X

| |
| =
Ny =Py _ | I’{
(&Y —~ : i
f"_'\_l o | | |
,/_l I'— L Jd
= A R (e
o | 6
, >
o4 )]

———————— e
| Ve W |
| ’;;.f | Ir\.
[ f / . =
A ~—10)
| | | W
LIGHTS

ITEM PART # QTY DESCRIPTION

102439 AR BUNK LIGHT

100335 AR TRIPLE IDENTIFICATION LIGHT

102244 AR TAIL LIGHT, LEFT

102257 AR TAIL LIGHT, RIGHT

102241 AR CLEARANCE LIGHT, RED

102242 AR CLEARANGCE LIGHT, AMBER

102243 AR CHROME GUARD, CLEARANCE LIGHT

102490 AR GROMMET, CLEARANCE LIGHT (FOR 3" HOLE)
102483 AR CLEARANCE LIGHT, RED (FOR GROMMET)
102492 AR CLEARANCE LIGHT, AMBER (FOR GROMMET)
102481 AR PLUG, CLEARANCE LIGHT (FOR GROMMET)
102361 AR REFLECTOR, RED

102360 AR REFLECTOR, YELLOW

17479 AR STEEL PLUG (FOR GROMMET - W/O CLEARANCE LIGHT)

SO0 NEU B RO W -

NOTE: AR - AS REQUIRED

PPP



—EGA0 SAAAIQ

PPX



—E@A0 SAAAID

ITEM PART # QTY DESCRIPTION

1 102542
1 102543
1 102544
2 102549
3 102546
3 102546
3 102546
4 102097
5 103085
6 102381
6 102381
7 102070
8 102874
g 102358
10 102107
10 102108
10 102579
11 101992
i2 101181
13 102068
14 102109
15 102360
15 102380
16 102071
17 102370
-/ 4%

R T - L e e e T S

630 DECAL

720 DECAL

810 DECAL

HARSH, SIDE & REAR DOOR DECAL
RED STRIPE, SIDE 630

" RED STRIPE, SIDE 720

RED STRIPE, SIDE 810

MC LIFT DECAL (TRAILER)

DECAL, SIDE DISCHARGE

RED REFLECTOR (TRUCK)

RED REFLECTOR (TRAILER, STATIONARY)
QIL BATH MAINTENANCE

DECAL, OFF-ROAD USE (TRAILER)
DANGER, DRIVE LINE

DANGER, DRIVE LINE 540 RPM - 6 SPLINE
DANGER, D/L 1000 RPM - 21 SPLINE
DANGER, D/L 1000 RPM - 20 SPLINE
DOOR MARKER, TRAILER

DOOR MARKER, TRUCK

MAINTENANCE

CAUTION, BEFORE WELDING

ORANGE REFLECTOR (TRUCK)

ORANGE REFLECTOR (TRAILER, STATIOMARY)

DANGER DO MOT ENTER
DO NOT OPERATE W/O SHIELD

ep(p)-341,, %844/ ,1$$%28
6pw 4/ %) 341, %S$ /. —)8%23 %15)00%$ 7)4( 45" "512$ /04)/ . j0" pool
scm O (275" (V"% $U#! , )38&/2 (19"/8 /., 9%

6CC Z X Pprih ppr3s 41 . $%— 421),%23 /. , 9%

ITEM PART # QTY DESCRIPTION

18
*19
*20
21

22
23
24

25

26
27

e

102556
102777
102306
102776
102548
102898
102307
103084
103083
103086
AQ5BEB
AS589
A28
AS590
AS591
ASQ2T
ASEG2
A9593
A9828
AS963
A9964
AS9ES
A9595
AB915

= = B3 B PO — DO O —

.
5]

T S L ST SR T T G R S Gy S

SLOW MOVING VEHICLE (TRAILER)
TUE GUARD DECAL

DECAL, HIGH ROUGHAGE
GEARBOX SPROCKET ROTATION
DECAL, WHITE, ST (STATIONARY)
DECAL, HUTCHENS TORQUE REQ.
DECAL, SUPER DUTY

DECAL, DROP CHUTE DOOR
DECAL, DISCHARGE DOOR ARM
DECAL, ROTATING DRIVELINE

£30 DECAL KIT (TRUCK)

630 DECAL KIT (TRAILER)

630 DECAL KIT (STATIONARY)

720 DECAL KIT (TRUCK)

720 DECAL KIT (TRAILER)

720 DECAL KIT (STATIONARY)

810 DECAL KIT (TRUCK)

810 DECAL KIT (TRAILER)

810 DECAL KIT (STATIONARY)
81050 DECAL KIT (TRUCK)

810SD DECAL KIT (TRAILER)
810SD DECAL KIT (STATIONARY)
SAFETY DECAL KIT (MIXERS)
SAFETY DECAL KIT (STATIONARY)

6Cp 100,9). 6)3)",% ,/#14)/ . 4/ "4% #/6%2 1 _$ 1, , 35"&21—% 3500/243
§3414)/ . 129 —)8%23 / . , 90
ceBUHT ,3) . #,55%B) . SUHT, +)43 12% %151, 47 $U#1 ,3 1441#(%S$ 4/ —)8%2 14
4% 4)—% /& 3()0—"% - 44

DECALS NOT AVAILABLE SEPERATELY...PURCHASE BY KIT ONLY

HARSH ENCOURAGES THE REPLACEMENT OF ALL SAFETY DECALS WHEN THEY BECOME UNREADABLE, DAMAGED, OR IF THE
UNIT IS REPAINTED. IN ORDER TO ASSURE MIXERS ARE COMPLETELY REDECALED WITH ALL THE NECESSARY SAFETY
DECALS, THEY ARE INCLUDED IN THE TRUCK AND TRAILER DECAL KITS. IF YOU DO NOT DESIRE TO PURCHASE THE
COMPLETE MIXER DECAL KIT, YOU CAN PURCHASE ONLY THE SAFETY DECAL KIT WHICH WILL PRCVIDE YOU WITH THE
SAFETY AND OPERATION DECALS OMLY,

PPy



Qi | NEM# | PART# | DESCRIPTION QTY | ITEM# | PART# | DESCRIPTION
1 1 N MOUNT TUBE Y 2 | 9 100224 | NUT. HEX 1,420 UNC GR5
1 2z 101250 | SCREW, HX HD CAP 3,516 X 1 GRS 2 | 10 | 300826C | NUT, HEX 1,2-13 UNC GRS
[ 3 15318 | INDICATOR FRICTION PAD, 2 172 5Q. 2 | 11 | A1e362 | GROUNDING STRAP ASSEMBLY
z 3 15310 | INDICATOR MOUNT PLATE, 3/8X24/2 | 1 | 12 15316 | INDICATOR TUBE, EXTENSION, 2 X 2 X 48
X 6 LG, 2407 LG
z 3 100272 | WASHER. LOCK, 1,2 i1 | 13 | A16059 | INDICATOR EXTENSION ASSEMBLY, - |
S i - TAR&OMNI
2 [-] 101811 | SCREW, HX HD CAP, 1/2-13 UNC X 4 1 i3 Al15315 USE A16059, INDICATOR EXTENSION
1/2 GRS ASSEMBLY
% 7 100804 | WASHER, LOCK, 172 i L
4 8 101819 | SCREW, HX HD CAPF, 1/4-20 UNC X 3/4

GRS

PPw



3xEIC !

or

&

>

b

CURRENT VERSION
QrY | ITEM # PART # DESCRIPTION QTY ITEM# PART & DESCRIPTION
1 1 A15320 | INDICATOR MOUNT TUBE ASSEMBLY 'y 8 101819 | SCREW, HX HD CAP, 1,4-20 UNC X
{0 R MOUNT TUBE S/A0RG CAP, 1/4-20 UNC
1 2 101250 | SET SCREW, HANDLE 3/8-16 UNC 3 9 100221 NUT, HEX 1/4-20 UNC GRS
2 ] 15318 | INDICATOR FRICTION PAD, 2 1/2 50 F 10 | 300B26C | NUT, HEX 1/2-13 UNC GRS
2 4 15319 INDICATOR MOUNT PLATE, 3/BX21/2X6 2 11 Ale362 GROUNDING STRAF ASSEMBLY
LG, 240T
2 B | 100272 | WASHER, LOCK, 1,72 1 12 15316 | INDICATOR TUBE, EXTENSION, 2X2 X |
4816
1 3 101811 | SCREW, HX HDCAP, 1,213 UNC X4 1,2 1 13 A16059 | INDICATOR EXTENSION ASSEMBLY, -
GRS STAR & OMNI
) 7 100304 | WASHER, LOCK, 1,/4 1 i3 AL7067 | TRAILER INDICATOR MOUNT PLATE |
ASSEMBLY

pcn



ITEM PART # QTY DESCRIPTION

T O BATH ROGH

REAR OIL BATH & DOORS

ITEM PART # QTY DESCRIPTION

1 100240 4 SCREW, HEX HD CAP 16
2 101985 4 NUT, LOCK 16
3 100300 12 WASHER, FLAT 17
4 100254 2 NUT, HEX "17
5 100221 42 NUT 18
6 100304 42 LOCK WASHER *18
¥ 100443 42 WASHER, FLAT 19
8 100323 22 SCREW *19
g8 102781 20 SCREW 20
10 102481 & SEAL, FLEXIBLE DOOR 1/4 21
11 102477 15 SEAL, FLEXIBLE DOOR 1/8 ‘22
12 18386 1 OIL BATH DOOR 23
13 102779 1 HANDLE, OIL BATH DOOR 24
14 101305 7 LATCH 25
15 18236 1  BAR, STRUT MOUNT BRACE 26

NOTE: *10 - TO BE USED ON TOP OF DOCR OPENING.

*11 - TO BE USED ON SIDES AND BOTTOM OF DOOR OPENING.

18956
16915
18955
16916
18853
16913
18954
16914
18388

102446
17026

102451

A18157
18166
18234

*12 - MEASURE EXISTING DOOR BEFORE ORDERING REPLACEMENT.
*21, *22 - PLEASE VERIFY NUMBER OF HINGES (3}, (4), OR (5.
16, 17, 18, 19 - USED ON ALL UNITS S/N {63HB9000, 72HBS000, 81HBI000) AND ABOVE. _

“16, *17, 18, *19 - PREVIOUS DESIGN, USED ON UNITS UP TO S/N (63HBE000, 72HES000, 81HBB000), CHECK MIXER
IF S/N IS BETWEEN (63HB8000, 72HBS000, 81HB8000) AND (63HBS000, 72HB9000, 81HBS000).

PGP

1
i
1
i
1
1
1
1
1
5
5
2
1

i
1

OIL BATH ROOF

CIL BATH ROOF

QIL BATH TOP CLOSURE

OIL BATH TOP CLOSURE

OIL BATH SIDE, RIGHT

OIL BATH SIDE, RIGHT

OIL BATH SIDE, LEFT

OIL BATH SIDE, LEFT

CIL BATH BOTTOM CLOSURE
HINGE

HINGE BACK PLATE

STRUT, GAS CHARGED SUPFORT
DUAL STRUT MOUNT ASS"Y
TUBE, RECT. STRUT MOUNT
CHANNEL, FORMED DOOR BRACE



/El " AOE
/), 14 133%—"", 91 xmm3 Z  pwooc

18 19,

PCC



/t " AOE

/), "4 133%—"", 91 xnm3 Z 1 pwooC

# | Part Number Title Quantity
1 19321 LOWER REAR END PLATE (1/2" THICK) 1
2 19729 SHEET, REAR END TOP 700'S 1
3 19561 CHANNEL, LOWER REAR BRG-810 & 18Z30 SD 1
4 17752 CHANNEL, UPPER REAR BEARING- 700'S 1
5 Al16803 BEARING OFFSET ASSY 1
6 21645 BRACE, BEARING OFFSET (700'S) 1
7 14998 CHANNEL, IDLEREMNT 1 X2X 4 LG 2
8 14997 CHANNEL, IDLERMNT 1X2X6 1
0 14996 CHANNEL, IDLER MNT 3/16 X2X1X7 1
10 15011 PIN,IDLER 1 0D X 8 LG 1
11 15009 PIN,IDLER1 0D X6 LG 1
12 16066 PIN,IDLER10DX71/2LG 2
13 18258 PIN, OIL WIPER @1 X9 1/2 LG 2
14 15026 ANGLE,PINBRACE 1/4X21/2X21/2 LG 1
15 19324 OIL BATH SIDE 800'S (LEFT) 1
16 19323 OIL BATH SIDE 800'S (RIGHT) 1
17 19322 CLOSURE, OIL BATH BOTTOM 800'S 1
18 18955 CLOSURE, OIL BEATH TOP 700'S 1
19 18956 OIL BATH ROOQF 700'S 1
20 101988 FLANGE, WELD IN 2 IN. I.D. 1
/A%

AEA AOA<ETC ATA DAODO 1E00 OET > T £ £10 AT TtI AAOE OOAA T 1A%0 EATA Xm0 OAEAO T EGAQOH
AEA Tt AAOE OOAA TT OFCEO EATA Xm0 0AGEAO WEGA00 EAQ AEAOETG OEAAO TAOAT DA0OGE &T0

v

1 TOA DACO ETETO TAOETTh ATTOAA) UTOO TTAAT (AOOE )TOAOTACETTAI ARAIAQ 10 TOO £0TTO AACE A

foxm( TUTZCCWP!
2AtROATAA TO T AR

/), 14 133%—-"",9 xmm3 $2((Z ! pwwnn

PGo




/1 " AGE $TT0

/), "VA($//2 "2/50 Ppn3$ Z 1 xwpy

- N

SALE: WK

PCT




/1 " AGE $TT0

/), "VA($//2 "2/50 Ppn3$ Z 1 xwpy

1[21] 102779 | HANDLE, OIL BATH DOOR
4 [20] 100300 | WASHER, FLAT 3/8
2 |19| 101985 NUT, LOCK 3/8-16 UNC
2 118| 100254 | NUT, HX 3/8-16 UNC
7 [17] 101305 | LATCH
16 TEM NUMBER NOT USED
(== Al23[15] 102477 | SEAL, FLEXIBLE DOOR 1/8
2 [14| 100443 | WASHER, FLAT 1/4 —=
1[13] 18389 CHANNEL, FORMED DOOR BRACE 700’s
1]12] 102451 | STRUT, GAS CHARGED SUPPORT
1 [11] 17962 ANGLE, STRUT MOUNT 1 1/2x1 1/2x14 1/2
1]10] 18236 BAR, STRUT MOUNT BRACE
29| 100323 | SCREW, HEX HD.CAP 1/4~20x1"LG.
28| 100240 | SCREW, HEX HD CAP 3/8-16 x 1 3/4 GR 5
2|71 17926 BAR, CLEVIS 1/4x1x2 3/4
26/ 6| 100221 | NUT, HEX 1/4-20
26| 5| 100304 | WASHER, LOCK 1/4 3
24| 4| 102781 SCREW,HEX SCKT FLAT HD 1/4-20 UNCx1 1/4
-13 - fTEM_NUMBER NOT USED
3]2] 102448 | HINGE, 4X4
1{1] 19318 OlL_BATH DOOR 810 S.D.
A7918 | OIL BATH DOOR GROUP 810 S.D.
QTy | ITEM PART WO DESCRIPTION
MATLISIZE | UeaT BMATL NO MATERIAL DESCRIFTION

pcu




#EAET #ITOOOA

#(1). #,/352% 133%—"", 90 T4+ Z 1 ¢TIng

10 11

PCP



HEAET #1TOO0A

#(1). #,/352% 133%—"", 9l xmd+ Z 1 ¢

# | Part Number Title Quantity
1 24008 SHEET, REAR END BOTTOM, 700TK 1
2 24007 SHEET, REAR END, TOP, 700TK 1
3 24010 CHANNEL, LOWER REAR BEARING, 700TK 1
4 24009 CHANNEL, UPPER REAR BEARING, 700TK 1
5 Ale803 BEARING OFFSET ASSY 1
6 24011 BRACE, BEARING OFFSET, 700TK 1
7 24012 COVER, LEFT BOTTOM, CHAIN CLOSURE, 700TK 1
8 24013 COVER, RIGHT BOTTOM, CHAIN CLOSURE, 700TK 1
9 24014 COVER, FRONT, BEOTTOM, CHAIN CLOSURE, 700TK 1
10 24015 COVER, FRONT, TOP, CHAIN CLOSURE, 700TK 1
11 24016 COVER, ROOF, CHAIN CLOSURE, 700TK 1
12 101988 FLANGE, WELD IN 2 IN. L.D. 1
13 23397 PLATE, GEARBOX SLOT CLOSURE 8-18 1
14 23398 SUPPORT, GEARBOX SLOT PLATE 8-18 2
15 23403 PLATE, GEARBOX SLOT COVER 1
16 24017 COVER, LEFT TOF, CHAIN CLOSURE, 700TK 1
17 24018 COVER, RIGHT TOP, CHAIN CLOSURE, 700TK 1
18 24019 SPLICE PLATE, CHAIN CLOSURE, 700TK 2
19 104164 SCREW, 3/8-16 X1 1/4 CARRIAGE 12
20 100271 WASHER, LOCK 3/8" 59
21 100254 NUT, HEX 3/8-16 UNCGR 5 59
22 101836 SCREW, HEX HEAD CAP,1/2-13 X21/4GR 5 6
it 100272 WASHER, 1/2 LOCK 6
24 103795 NUT, HEX 1/2-13 6
25 100300 WASHER, FLAT 3 /8" USS 33
26 101846 SCREW,HXHD CAP3/8-16X 1 8
27 102096 SCREW, CARRIAGE HD 3/8-16 X1 GR 5 =]

#/ .48/ . %84 01"%

PCX




#EAET #1TOO0A

#(1). #,/352% 133%—"", 9l xmd+ Z 1 ¢

# | Part Number Title Quantity
28 23396 ANGLE, REAR END STIFFENER 8-18 1
29 22828 COVER, ACCESS HOLE 8-18 / 9-20 1
30 101134 SCREW, HEX HD CAP 5/16-18 UNC X 3/4 GR.5 16
31 100170 WASHER, LOCK 5/16 16
32 100297 NUT, HEX 5/16 16
33 101890 DEE RING, 3/4 10
34 A23675 TENSIONER ASS'Y, 8-18 / 9-20 1
35 23400 TENSIONER, LOWER RIGHT CHAIN 8-18 1
36 23401 TENSIONER, UPPER LEFT CHAIN 8-18 1
37 24029 TENSIONER SUPPORT, UPPER RIGHT, 700TK 1

pCy




#EAET #1TOO0A $1T10
#(V). #,/352% $//2 = 2/500 xnnd+i %7 349,%Z 1yTXp

521 4

3105 4

PGW



#EAET #1TO00A $TT10

v v

#(V). #,/352% $//2 "2/500 X4+ - %7 349,%7 1YTXp

# |Part Number Title Quantity
1 A24020 DOOR CHANNEL ASS'Y, 700TK 1
2 23432 PLATE, DOOR HINGE SPACER 8
3 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT) 2
4 A23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT) 2
5 102621 SCREW, CARRIAGE HEAD 3/8-16 UNCX 1 1/2 GRb5 16
6 100271 WASHER, LOCK 3 /8" 36
7 100254 NUT,HEX 3/8-16 UNCGR 5 36
8 24023 DOOR, LEFT, CHAIN CLOSURE, 700TK 1
9 24024 DOOR, RIGHT, CHAIN CLOSURE, 700TK 1
10 102096 SCREW, CARRIAGEHD 3/8-16 X1GR 5 20
11 100300 WASHER, FLAT 3/8" USS 16
12 102477 FLEXIBLE DOOR SEAL 1
13 102779 HANDLE, OIL BATH DOOR 2
14 101474 SCREW, HX HD CAP 1/4-20X 5/8 4
15 100304 WASHER, LOCK 1/4 CADMIUM PLATED 4
16 100221 NUT, HEX, 1/4-20 UNCGR 5 4

POTI




H#EAET #1TOO0A $T1T0

#(V). #,/352% $//2 =2/500 xnm3 05, , , V4#(%3(QZ 1puar

pPOP



#EAET #1TO00A $TT10

#(V). #,/352%$//2 =2/500 xni3 05, , , 14#(%3(QZ TYouwm

# |Part Number Title Quantity
1 A24020 DOOR CHANNEL ASS'Y, 700TK 1
2 23432 PLATE, DOOR HINGE SPACER 8
3 A23435 HINGE ASS'Y, REAR SHEET DOOR (LEFT) 2
4 A23436 HINGE ASS'Y, REAR SHEET DOOR (RIGHT) 2
5 102621 SCREW, CARRIAGE HEAD 3/8-16 UNCX 1 1/2 GR5 16
6 100271 WASHER, LOCK 3/8" 36
7 100254 NUT, HEX 3/8 -16 UNCGR 5 36
8 24934 DOOR, LEFT - CHAIN CLOSURE, 700'S (PULL LATCHES) 1
9 24935 DOOR, RIGHT - CHAIN CLOSURE, 700'S (PULL LATCHES) 1
10 102096 SCREW, CARRIAGEHD 3/8-16 X1 GR 5 20
11 100300 WASHER, FLAT 3/8" USS 16
12 102477 FLEXIELE DOOR SEAL 1
13 102779 HANDLE, OIL BATH DOOR

14 101474 SCREW,HX HD CAP 1/4-20X5/8 4
15 100304 WASHER, LOCK 1/4 CADMIUM PLATED 36
16 100221 NUT, HEX, 1/4-20 UNCGR 5 36
17 24923 LATCH HOOK, CHAIN CLOSURE DOOR

18 104889 LATCH, CHAIN CLOSURE DOOR

19 101819 SCREW, HX HD CAP 1/4-20 UNCX 3/4 32
20 101965 SCREW, CARRIAGE HD 5/16-18X 3/4 16
21 100170 WASHER, LOCK 5/16 16
22 100297 NUT,HEX 5/16 16

pPOG




40A " OAOA

ITEM PART # QTY DESCRIPTION

AP P = =t =t & ®

A17463
A17484
A17465
17254
17255
17473
17472
17472
17472
102127

MRtonmnn—s -

TUB GUARD ASSEMBLY (630)

TUB GUARD ASSEMBLY (720)

TUB GUARD ASSEMBLY (B10)
PIPE, TUB GUARD 168" LG. (830)
PIPE. TUB GUARD 192" LG. (720)
PIPE, TUB GUARD 216" LG, (B10)
PIPE, TUB GUARD 29 1/2" LG, (630)
PIPE, TUB GUARD 989 1/2" LG. (720)
PIPE, TUB GUARD 99 1/2" LG. {810)
SCREW, HEX HEAD CAP (630)

TUB GUARD

NOTE: "TUB GUARD ASSEMELIES INCLUDE ALL PARTS SHOWN.
*7 INSTALL NEXT TO LADDER.

POC

ITEM PART # QTY DESCRIPTION

~1 T LN Ch BN B e g 0D 0D

102127
102127
102574
102574
102574
100713
100713
100713
17256

102777

26
28
22
2
28
22
26
28
4

4

SGREW, HEX HD CAP (720)
SCREW, HEX HD CAP (810)
NUT. HEX NY-LOCK (630)
NUT, HEX NY-LOCK (720
NUT, HEX NY-LOCK (810)
WASHER, FLAT (630)
WASHER, FLAT (720)
WASHER, FLAT (810)

PIPE, GUARD SPACER 3/4 LG.
DECAL, TUB GUARD






	Table_of_Contents_1__29: 
	Table_of_Contents_1__28: 
	Table_of_Contents_1__27: 
	Table_of_Contents_1__26: 
	Table_of_Contents_1__25: 
	Table_of_Contents_1__24: 
	Table_of_Contents_1__23: 
	Table_of_Contents_1__22: 
	Table_of_Contents_1__21: 
	Table_of_Contents_1__20: 
	Table_of_Contents_1__19: 
	Table_of_Contents_1__18: 
	Table_of_Contents_1__17: 
	Table_of_Contents_1__16: 
	Table_of_Contents_1__15: 
	Table_of_Contents_1__14: 
	Table_of_Contents_1__13: 
	Table_of_Contents_1__12: 
	Table_of_Contents_1__11: 
	Table_of_Contents_1__10: 
	Table_of_Contents_1__9: 
	Table_of_Contents_1__8: 
	Table_of_Contents_1__7: 
	Table_of_Contents_1__6: 
	Table_of_Contents_1__5: 
	Table_of_Contents_1__4: 
	Table_of_Contents_1__3: 
	Table_of_Contents_1__2: 
	Table_of_Contents_1__1: 
	Table_of_Contents_1__0: 
	Active_Table_1__bg_0: 
	Active_Table_5__bg_0: 
	Active_Table_6__bg_0: 
	Active_Table_2__bg_0: 
	Active_Table_4__bg_0: 
	Active_Table_7__bg_0: 
	Active_Table_8__bg_0: 
	Active_Table_9__bg_0: 
	Active_Table_10__bg_0: 
	Active_Table_11__bg_0: 
	Active_Table_12__bg_0: 
	Active_Table_13__bg_0: 
	Active_Table_14__bg_0: 
	Active_Table_15__bg_0: 
	Active_Table_16__bg_0: 
	Active_Table_17__bg_0: 
	Active_Table_18__bg_0: 
	Active_Table_19__bg_0: 
	Active_Table_20__bg_0: 
	Active_Table_21__bg_0: 
	Active_Table_22__bg_0: 
	Active_Table_23__bg_0: 
	Active_Table_24__bg_0: 
	Active_Table_25__bg_0: 
	Active_Table_26__bg_0: 
	Active_Table_27__bg_0: 
	Active_Table_28__bg_0: 
	Active_Table_29__bg_0: 
	Active_Table_30__bg_0: 
	Active_Table_31__bg_0: 
	Active_Table_32__bg_0: 
	Active_Table_33__bg_0: 
	Active_Table_34__bg_0: 
	Active_Table_36__bg_0: 
	Active_Table_37__bg_0: 
	Active_Table_35__bg_0: 
	Active_Table_38__bg_0: 
	Active_Table_39__bg_0: 
	Active_Table_40__bg_0: 
	Active_Table_46__bg_0: 
	Active_Table_42__bg_0: 
	Active_Table_41__bg_0: 
	Active_Table_43__bg_0: 
	Active_Table_44__bg_0: 
	Active_Table_45__bg_0: 
	Active_Table_47__bg_0: 


